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TEST REPORT CERTIFICATION

Applicant Hewlett-Packard Company
Manufacturer #1 LG Electronics Inc.
Manufacturer #2 LG Electronics (Kunshan) Computer Co., Ltd.
EUT Description Personal Digital Assistant or Pocket PC
FCCID BEJPDA-L11C
(A) MODEL NO. HSTNH-L11C
(B) SERIAL NO. N/A
(C) BRAND HP
(D) POWER SUPPLY DC 5V
(E) TEST VOLTAGE (1)AC 120V/60Hz via Switching
Power Supply
(2)DC 3.7V via Battery or DC Power
Supply

Measurement Procedure Used:

FCC RULES AND REGULATIONS PART 15 SUBPART C, FEBRUARY 2006
AND ANSI C63.4/2003

(FCC CFR 47 Part 15C, §15.205, 815.207, 815.209 and §15.247)

The device described above was tested by AUDIX COPORATION to determine the
maximum emission levels emanating from the device. The maximum emission levels were
compared to the FCC Part 15 subpart C limits.

The measurement results are contained in this test report and AUDIX CORPORATION is
assumed full responsibility for the accuracy and completeness of these measurements. Also,
this report shows that the EUT to be technically compliant with the FCC official limits.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of AUDIX CORPORATION.

Date of Test: Jun. 12 ~ 13, 2006
Prepared by: %m j D}'W Jun. 27, >Vl
(Tina Huang(ﬁkssistant)
Test Engineer: 8«@}4/ Jtm .)7~ >rv b

(Ben Cheng/Section Mihager)

Approved & Authorized Signer: ﬁ ﬁu Jur. 29 Zove

(Leon Liu/Senior Manager)
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Description
Model Number
FCCID

Brand Name

Applicant

Manufacturer #1

Manufacturer #2

Wireless LAN Module
(WLAN)

Bluetooth Card
Fundamental Range

Channel Number

Radio Technology

Antenna Gain

Personal Digital Assistant or Pocket PC
HSTNH-L11C

BEJPDA-L11C

HP

Hewlett-Packard Company

20555 SH 249, HOUSTON, TX 77070-2698,
US.A.

LG Electronics Inc.

19-1, Cheongho-Ri, Jinwuy-Myeon,
Pyungtaek-Si, Gyeonggi-Do, 451-713, Korea.

LG Electronics (Kunshan) Computer Co., Ltd.

Qianjindong Rd., Economic & Technical
Development District, Kunshan City, Jiangsu
Province 215334, China.

SyChip, M/IN WLAN6101EB
|EEE 802.11 bl/g

BROADCOM, M/N BCM2045
2400MHz ~ 2483.5MHz

WLAN: 11
Bluetooth: 79

WLAN: 802.11b DSSS Modulation

802.11g OFDM Modulation
Bluetooth: FHSS Modulation

WLAN: 2dBi
Bluetooth: -3.64dBi

Audix Corporation  Report No. EM-F950224



1.2.

Data Sync Cable
(USB Type)

Rechargeable Battery Pack
(Lithium-lon Battery)

Earphone

LCD panel

Switching Power Supply
(2-Pin)

SD Memory Card
(Option)

Date of Receipt of Sample

Date of Test

FCC ID. BEJPDA-L11C Page 7 of 179

HP, M/N: HSTNH-S11B
3.7V 1200mAh

Phihong, M/N: PSBO5R-050Q
Input: 100-240V~ 200mA, 50-60Hz, 12-17VA
Output: 5V, 1A, BSMI ID: R33084

Jun. 12, 2006

Jun. 12 ~ 13, 2006

Tested Supporting System Details

1.2.1. NOTEBOOK PC

Model Number
Serial Number
BSMI ID
FCCID

Brand
Manufacturer
AC Adapter

Power Cord
15” LCD MONITOR

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer

Data Cable (D-Sub)

1.2.2.

AC Adapter

Power Cord

PP2130
5Y32KSQZ40ME
3912A556

By DoC

(1)Dong Myung, Shielded, Detachable, 1.2m
(2)Phihong, Shielded, Detachable, 1.2m

Non-Shielded, Detachable, 1.5m

Hitachi, M/N: TX07D04VMOAPB

SanDisk/China, Ultra Il 1.0GB

Compag Computer Corporation

LG Electronics Ltd.
Compag, M/N PPPO0O9L

(LITE-ON, M/N PA-1650-02C)
Non-Shielded, Undetachable, 1.8m,
Non-Shielded, Detachable, 1.8m

D5063
CN206A6013
By DoC
R33037

Top Victory Electronics (Fujian) Co., Ltd.

Shielded, Detachable, 1.8m
Bonded two ferrite cores
Delta, M/N ADP-40TB
BSMI ID 3892D142

Cord: Shielded, Undetachable, 1.8m

Bonded a ferrite core

Non-Shielded, Detachable, 1.8m

Audix Corporation

Report No. EM-F950224



1.3.

1.2.3. DOT MATRIX PRINTER

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer
Data Cable
Power Cord

MOUSE

Model Number
Serial Number
FCCID

BSMI ID
Manufacturer
Data Cable

1.2.4.

Description of Test Facility

Name of Firm

Test Location & Facility
(C4/Semi-AC)

NVLAP Lab. Code

FCC ID. BEJPDA-L11C Page 8 of 179

KX-P2135
8DMCNCO02139
ACJ5Z6KX-P2135
3872A371

Matsushita (Brand: Panasonic)

Shielded, Detachable, 1.5m

Non-Shielded, Undetachable, 1.8m

M-UV69a
HCB60403088
By DoC
T4A126

LOGITECH (Brand: ASUS)
Non-Shielded, Undetachable, 1.8m

Audix Corporation

Technical Division EMC Department
No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei County 24443, Taiwan, R.O.C.

No. 4 Shielded Room

No. 67-4, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei County 24443, Taiwan, R.O.C.

Semi-Anechoic Chamber

No. 53-11, Tin-Fu Tsun, Lin-Kou Hsiang,
Taipei County 24443, Taiwan, R.O.C.

May 15, 2006 File on

Federal Communication Commission

Registration Number: 90993

200077-0

(NVLAP is a NATA accredited body under Mutual Recognition Agreement)

Audix Corporation

Report No. EM-F950224



1.4. Measurement Uncertainty

FCC ID. BEJPDA-L11C Page 9 of 179

Test Item Frequency Range Uncertainty (dB)

Conduction Test 150kHz~30MHz +1.73dB
Radiation Test 30MHz~300MHz +2.99dB
(Distance: 10m) 300MHz~1000MHz +2.73dB
30MHz~300MHz +2.91dB
(R;i'tztr:gg zenf; 300MHz~1000MHz +2.94dB
Above 1GHz +5.02dB

Remark : Uncertainty = kuc(y)

Test Item Uncertainty
6dB Bandwidth + 1kHz
Maximum peak Output power +0.52dBm
Emission Limitations +0.13dB
Band Edges +0.13dB
Power spectral Density +0.33dB
Carrier Frequency Separation + 1CH
20dB Bandwidth + 0.2kHz
Time Of Occupancy + 0.03sec
Number Of Hopping Channels +1CH

Audix Corporation

Report No. EM-F950224
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2. CONDUCTED EMISSION MEASUREMET

2.1. Test Equipment

The following test equipment were used during the conducted measurement:
(No. 4 Shielded Room)

Item Type Manufacturer Model No. Serial No. Last Cal. | Next Cal.
1. [Test Receiver | Rohde & Schwarz ESCS 30 100039 Jun.22, 06’ | Jun.21, 07’
2. |L.I.S.N.#1 Kyoritsu KNW-407 8-1430-5 |Sep.27, 05’ |Sep.26, 06’
3. |LIS.N.#2 Kyoritsu KNW-407 8-1430-6 |Sep.27, 05’ |Sep.26, 06’
4. |Pulse Limiter | Rohde & Schwarz ESH3-72 004 Mar.11, 06’ |Mar.10, 07’

2.2. Block Diagram of Test Setup
2.2.1. Test Mode: Link Notebook PC
AC POWER TRANSFORMER L.I.S.N. #1
SOURCE \
| EUT* - EARPHONE*

PULSE LIMITER

TEST RESCIVER
|

Data Sync Cable *
NOTEBOOK PC

PC SYSTEM
| MONITOR | | PRINTER | | MOUSE
PRINTER l ‘ l ‘ ‘
L.1.S.N. #2 50 TERMINATOR
— : POWER LINE
_ :SIGNAL LINE

EUT: Personal Digital Assistant or Pocket PC ~ *: EUT

2.2.2. Test Mode: Charge

AC POWER TRANSFORMER L.I.S.N. #1

SOURCE |

PULSE LIMITER
TEST RESCIVER

Data Sync Cable *

| EUT* — EARPHONE*
PC SYSTEM
; EUT: Personal Digital Assistant or Pocket PC
PRINTER * EUT
Z?(;’K;'T_'I‘J:\ILEE B : Switching Power Supply

Audix Corporation  Report No. EM-F950224



2.3.

2.4.

2.5.

FCC ID. BEJPDA-L11C Page 11 of 179

Conducted Emission Limits (815.207)
Frequency Maximum RF Line Voltage
Quasi-Peak Level | Average Level
150kHz ~ 500kHz 66 ~ 56 dBuV 56 ~ 46 dBuV
500kHz ~ 5MHz 56 dBuV 46 dBuV
5MHz ~ 30MHz 60 dBuV 50 dBuV

Remarkl.: If the average limit is met when using a Quasi-Peak detector, the
EUT shall be deemed to meet both limits and measurement with
the average detector is unnecessary.

2.: The lower limit applies at the band edges.

Operating Condition of EUT

2.4.1. Setup the EUT and simulator as shown on 2.2.
2.4.2. Turn on the power of all equipment.

2.4.3. The Personal Digital Assistant or Pocket PC (EUT) running test program
“EMI_TEST” to exercise system function.

2.4.4. The Personal Digital Assistant or Pocket PC (EUT) transmitted and received
character “H’ to/from the Notebook PC system via Data Sync Cable (USB
Type), both screens displayed “H” pattern at the same time during the testing.

2.4.5. The Personal Digital Assistant or Pocket PC (EUT) was in charge mode during
the testing.

2.4.6. The Personal Digital Assistant or Pocket PC (EUT) sent sound to the earphone.
2.4.7. The other peripheral devices were driven and operated in turn during all testing.

Test Procedure

The EUT was put on table which was above the ground by 80cm and its AC Adapter
or Notebook PC’s AC adapter connected to the power mains through a line impedance
stabilization network (L.1.S.N. #1) and the other peripheral devices power cord were
connected to the power mains through a line impedance stabilization network (L.1.S.N.
#2) This provided a 50 ohm coupling impedance for the measuring equipment.
(Please refer to the block diagram of the test setup and photographs.) Both sides of
A.C. line were checked for maximum conducted interference. In order to find the
maximum emission, the relative positions simulators of the interface cables should be
manipulated according to FCC ANSI C63.4-2003 during conducted measurement.

The bandwidth of the R&S Test Receiver ESCS30 was set at 9kHz.
The frequency range from 150kHz to 30MHz was checked.
All the final readings from Test Receiver were measured with the Quasi-Peak detector

and Average detector. (Remark: If the Average limit is met when using a Quasi-Peak
detector, the Average detector is unnecessary)

Audix Corporation  Report No. EM-F950224
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2.6. Conducted Emission Measurement Results

PASSED.
(Al the emissions not reported below are too low against the prescribed limits.)

EUT with following test modes were performed during this section testing and all the
test results are attached in next pages.

EUT Personal Digital Assistant or Pocket PC M/N  HSTNH-L11C
Test Date Jun. 13,2006  Temperature 25 Humidity 73%

Data Sync Cable | Reference Test Data No.
No. | Test Voltage | Test Mode

g (USB Type) Neutral Line
1 Link Dong Myung #11 #12
2. | AC 120Vv/60Hz | Notebook PC Phihong #10 #9

(Via Switching

3. Dong Myun #14 #13
4 Phihong #15 #16

Audix Corporation  Report No. EM-F950224
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AUDEL Corp. EMC Laboratory

Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Taitwan ROC, Post Code 24443
Tel+886-2-260092133 Fax+886-2-26009303
Email:tteme@tteme. com. tar

Data: 11 File: E:test-data'Report'2006'\EM950801~-EM951000'EM950830-C.EMI (32)
80 Level (dBuv) Date: 2006-06-13
\ FCC 15B-C
|
\ CLASS B (AV)
|
40
0
0.15 0.5 2 5 10 20 30
Frequency (MHz)
Site No.4 Shielded Room Data : 11
Condition EMW- 407 Fhase : NEUTRAL
Limit FCCZ 153B-C
Env. / Ins. 25+ 73% S E&Caz0 Engineer: EByron Wu
EUT Pocket PC M/N:HSTNH-L11C
Power Rating 120%Vac/60Hz
Test Mode LINKE BC (W/Dong Myung Ush Cahle)
LIZN Cahle Emizsion
Freq. Factor Loss PReading Level Limits Margin Remark
(MH=z) (dE) (dE) (dEpWv) (dBpwv) (dBpWv) (dE)
1 0.222 0.18 0.21 43.15 43.55 62,74 19.19 QF
z 0.z35 0.18 0.2z 44 .50 44,90 GE.EA 17.36 QF
3 1.1&0 0.10 0.41 41.24 41.75 56.00 14.25 QF
4 1.359 0.10 0.4z 41.07 41.6a0 5&.00 14.41 QF
5 1.6Z28 0.10 0.44 39.51 40,05 5e.00 15.55 QF
5 1.888 0.10 0,46 40.18 40.74 56.00 15.26 QF

Remarks: l1.Emission Lewvel= LIZN
2.If the average limit

Factor + Cable Loss + Reading.
is met when using a gquasi-peak detector

,the BUT shall be deemed to meeset hoth limits and measurement
with average detector is unnecessary.
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AUDIE Corp. EMIC Laboratory

Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
Couanty, Taiwan ROC, Post Code 24443
Tel+886-2-26002133 Fax-+HEE6-2-26000303
Email tteme@tteme. com bw

Data: 12 File: E:test-data'Report'2006'\EM950801~EM951000'EM950830-C.EMI (32)
20 Level (dBu\) Date: 2006-06-13
\ FCC 15B-C
|
\ CLASS B (AV)
|
40
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site No.4 Shielded Room Data : 12
Condition KImur-407 Fhase : LINE
Limit FoC 15B-C
Env. / Ins. 25+ 73% S E&CE30 Engineer: EByron Wu
EUT Pocket PC M/N:HITHH-L11C
Fower Rating 120vac/60Hz
Test Mode LINKE BC (W/Dong Myung Ush Cahle)
LIZN Cahle Emizsion
Freq Factor Loss PReading Level Limits Margin Remark
(MH=z) (dE) [dE) [dBEpwv) (dBpwv) [dBpWv) (dEB)
1 0.15z 0.29 0.20 44.45 44,95 55.87 Z20. 32 QF
z 0.1a1 0.zg o.zo 44 .66 45.14 55,43 Z0.29%9 QF
3 0.239 0.17 0.22 45.31 45.71 62,13 1l6.42 QF
4 1.153 0.10 0,41 4z.29 4z.80 S5&.00 13.20 oF
5 1.527 0.10 0.44 39,47 40.00 56.00 16.00 QF
& 1.744 0.10 0.45 41.36 41.91 55.00 14.0%9 QF

Remarks: 1.Emission Lewvel= LIZN

Factor + Cable Loss + Reading.

2.If the average limit is met when using a quasi-peak detector
,the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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AUDEL Corp. EMC Laboratory

Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan RO, Fost Code 24443
Tel+856-2-26092133 Fax+s26-2-260099303
Email:tteme@iteme. com. twr

Data: 10 File: E:test-data'Report'2006'EM950801~-EM951000'EM950830-C.EMI (32)
20 Level (dBuv) Date: 2006-06-13
\ FCC 15B-C
|
\ CLASS B (AV)
|
40
0
0.15 0.5 2 5 10 20 30
Frequency (MHz)
Site M. 4 shielded Room Data : 10
Condition K- 407 Fhasze : NEUTRAL
Limit FCZ 153EB-C
Env. / Ins. 25+C 73% /S EsCs30 Engineer: Byron Wu
EUT Focket PC M/N:HSTNH-L11C
Power Rating 120vac/60HzZ
Test Mode LINE PO (W/PHIHCONG Ush Cable)
LISN Cahle Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MH=) =0=h] [dBE) [dBpv) (dBpV) (dEpV) (dB)
1 0.1a80 0.24 0.21 44,57 45.0zZ 54,50 19.49 QF
z o.zz7 0.18 o.21 46.16 45,55 a2.57 16.0Z2 QF
3 1.153 0.10 0o.41 4z.45 42,96 56.00 13.04 QF
4 1.577 0.10 0.44 41.61 42.14 S5&.00 13.86 QF
5 1.65%8 0.10 0.45 41.74 4Z.29%9 5e.00 13.71 QF
& Z.001 0.10 o.47 41.49 4z2.05 55.00 13.35 QF

Remarks: 1.Emission Lewvel= LIZN

Factor + Cable Loss + Reading.

2.If the average limit is met when using a quasi-peak detector
,the EUT shall be deemed to meet both limits and measurement
with awverage detector is unnecessary.
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AUDEL Corp. EMC Laboratory

Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan RO, Fost Code 24443
Tel+856-2-26092133 Fax+s26-2-260099303
Email:tteme@iteme. com. twr

Data:l? | (dBUV)
evel 1}
80

File: Etest-data'Report' 2006\ EM950801~EM951 I]I]I]'LEMQSI]BSI]-C.EMB (32)

ate: 2006-06-13

\ FCC 15B-C
|
\ CLASS B (AV)
|
40
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site M. 4 Shielded Room Data 9
Condition EImy— 407 Fhas=e LINE
Limit FCC 15E-C
Env. / Ins. 25+C 73% /S ESCS30 Engineer: Byron Wu
EUT Focket PC M/M: HE3TNH-L11C
Power Rating 1Z0vac/60Hz
Test Mode LINE PO (W/PHIHCONG Ush Cable)
LIZN Cable Emission
Freq Factor Loss PReading Level Limits Margin Remark
(MH=) =0=H] =0=H] (dBpv) (dBpv) (dEpV) (dB)

1 0.170 0.2a 0.20 46,64 47.02% 54, 94 17.85 QF

= 0.216 0.12 0,21 44,82 45,23 B2, 26 17.74 QP

3 1.07%7 0.10 0.41 39.43 39.94 56.00 16.06 QF

4 1.426 0.10 0.43 41.54 4z.0%7 55.00 13.323 QF

5 1.688 0.10 0,45 41.14 41.65 S56.00 14.31 oF

5 1.%980 0.10 o.47 32.76 40.33 56.00 15.87 QF

Bemarks: l.Emission Level= LIZN Factor + Cable Loss
2.If the awverage limit is met when using a quasi-peak detector

,the BUT shall be deemed to meeset hoth limits and measurement

with awverage detector is unnecessary.

+ Reading.
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@ AUDE Corp. EMC Laboratory
A l l D IX Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
County, Tatwran ROC, Post Code 24443

Tel+886-2-26092133 Fax+386-2-26099303
Email ttesme@tteme. com b

Data: 14 File: E:test-data'Report'2006'EM950801~-EM951000'EM950830-C.EMI (32)
20 Level (dBu\v) Date: 2006-06-13
\ | FCC 15B-C
T CLASS B (AV)
40
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : MO.4 Shielded Room Data : 14
Condition : KINw-407 Fhas=e : NEUTRATL
Limit : FCC 153EBE-C
Env. / Ins. : 25+*C 73% / E3Cs830 Engineer: Byron Wu
EUT : Pocket PO M/N:HSTNH-L11C
Power Rating : 120Wac/é0Hz=
Test Mode : Charge (W/Dong Myung Ush Cable)
LISN Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=) =0=h] [dBE) [dBpv) (dBpV) (dEpV) (dB)
1 0.15Z2 0.29 0.20 24.33 24.8Z2 55.87 11.04 QF
i 0.152 n.z9 0. zo 4. 95 47.44 55.87 8.4z AVERAGE
3 0.161 0.28 0.2z0 57.538 58.46 65.43 6. 57 QF
4 0.1a81 0.28 0.z20 48,867 43,15 55.43 6.28 AVERAGE
5 0.171 0.25 0.z0 54.08 54.53 54, 20 10.37 QF
& 0.171 0.25 0.20 45.72 46.17 54.920 8.73 AVERAGE
7 0.z00 0.20 0,21 49,35 a0.386 63,62 13.27 oF
g 0.zZ00 0.20 0.21 40.77 41.18 53.862 12.45 AVERAGE
9 0.216 0.19 0.21 45.34 46.34 52,99 l6.65 QF
10 0.zZ1a 0.19 0.z21 37.30 37.70 52,99 15.249 AVERAGE
11 Z.020 0.10 o.47 37.82 38.39%9 56.00 17.861 QF
1z Z2.020 0.10 o.47 31.7% 32.386 45.00 13.64 AVERAGE

Remarks: l.Emission Level= LIZN Factor + Cabhle Loss + Reading.
Z2.If the awverage limit is met when using a gquasi-peak detector
,the EUT shall be deemed to meet hoth limits and measurement
with awverage detector is unnecessary.
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@ AUDEL Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
Coutity, Tabwan RO FPost Code 24443

Tel+356-2-26092133 Fax+s26-2-260099303
Email:tteme@tteme. com. twr

Data: 13 File: Etest-data'Report' 2006 EM950801~-EM951000'EM950830-C.EMI (32)
20 Level (dBuv) Date: 2006-06-13
\ | FCC 15B-C
I CLASS B (AV)
| |
40|
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : MNO.4 ghielded Room Data : 13
Condition : EKNw-407 Fhasze : LINE
Limit : FCC 15B-C
Env. / Ins. : 25+*C 73% / E3Cs830 Engineer: Byron Wu
EUT : Pocket PO M/N:HSTHNH-L11C
FPower Rating : 120%ac/60Hz
Test Mode : Charge (W/Dong Myunyg Ush Cable)
LIZN Cakle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz ) {dB) (dB)  (dBpv) (dBpv) (dBpv)  (dE)
1 0.153 0.2%9 0.z0 54.79 55.28 55,82 10.54 QF
z2 0.1532 0.29 0.20 i%.1a 39,65 55.8z2 16.17 AVERAGE
3 0.1e5 0.z27 o.zo 0,00 0,47 65,21 4.74 QF
4 0.165 0.27 0.2z0 47.07 47.54 55.20 T.67 AVERAGE
5 0.171 0.25 0.z20 25.%6 26.41 64,91 g2.30 oF
5 0.171 0.25 0.z0 4z .30 43.35 54.91 11.36 AVERAGE
7 0.z00 0.20 0.21 31.00 51.41 63,62 1z.22 QF
g o.zoo 0.z0o 0.z21 39,17 35,58 53,62 14.05 AVERAGE
= 0.221 0.1% 0.21 45.29 45.69 62,77 17.08 QF
10 0.221 0.12 0,21 27,92 Z8.3& 5z.77 24.45 AVERAGE
11 1.880 0.10 0,46 38.26 38.8Z 56.00 17.18 QF
1z 1.880 0.10 0.4a 3z.03 32.359 45.00 13.41 AVERAGE

Bemarks: 1.Emission Level= LISN Factor + Cable Loss + Reading.
Z2.If the awverage limit is met when using a gquasi-peak detector
,the EUT shall be deemed to meet hoth limits and measurement
with awverage detector is unnecessary.
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@) AUDEL Corp. EMC Laboratory
A | l D IX Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Taitwan ROC, Post Code 24443

Tel+886-2-260092133 Fax+886-2-26009303
Email:tteme@tteme. com.tar

Data: 15 File: E-test-data'Report'2006'\EM950801~EM951000'EM950830-C.EMI (32)
80 Level (dBuV) Date: 2006-06-13
\ | FCC 15B-C
CLASS B (AV)
|
ol
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : MNO.4 ghielded Room Data : 15
Condition : EKNw-407 Fhasze : NEUTRAL
Limit : FCC 153EBE-C
Env. / Ins. : 25+*C 73% / E3Cs830 Engineer: Byron Wu
EUT : Pocket PO M/N:HSTNH-L11C
Power Rating : 12Z0Vac/60Hz
Test Mode : Charge (W/PHIHONG Ush Cahle)
LIZN Cable Emission
Freq. Factor Loss PReading Level Limits Margin Remark
(MH=z=) (B} (B} [dBpv) (dBpv) (dEpv) [dE)
1 0.151 0. 320 a.zo 53.50 54.00 55,96 11. %6 QF
z2 0.151 0.30 0.zo 36.81 37.31 55.%& 18. 65 AVERAGE
3 0.1e3 0.z27 o.zo a27.19 37,66 5,30 T.64 QF
4 0.1a3 .27 a.zo 44 .06/ 44,53 55.30 1a.77 AVERAGE
5 0.173 0.z5 0.zo 53.17 533,62 54,81 11.1% QP
& 0.173 0.z25 o.zo 37.34 37,79 54.81 17.0z2 AVERAGE
7 0.180 0.z24 o.z21 50. 923 51.37 54,50 13.13 QF
g 0.130 0.z4 o.z1 35.61 36.05 54,50 18.45 AVERAGE
9 0.z0% 0.1% o.z21 4a.11 45,52 B3.23 16.71 QF
10 0.zo0%9 .12 o.z21 28.65 29.08 53.232 24 .17 AVERAGE
11 z.010 0.10 a.47 38.13 38.70 S5&.00 17.30 oF
1Z Z2.010 0.10 o.47 32,17 32,74 45.00 13.26 AVERLGE

Bemarks: l.Emission Level= LIZN Factor + Cable Loss + Reading.
Z.If the awverage limit is met when using a gquasi-peak detector
,the BEUT shall be deemed to meeset hoth limits and measurement
with average detector is unnecessary.
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@ AUDEL Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
Coutty, Tatwan RO FPost Code 24443

Tel+356-2-26092133 Fax+s26-2-260099303
Email:tteme@tteme. com. twr

Data: 16 File: E-'test-data'Report'2006'EM95080 1~EM951000'EM950830-C.EMI (32)
80 Level (dBuV) Date: 2006-06-13
\ | FCC 15B-C
|
" | I CLASS B (AV)
| |
40
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : NoO.4 Shielded Room Data : 1é
Condition : EN-407 Phasze : LINE
Limit : FoC 15B-C
Env. / In=s. : 25*C 73% / EZC330 Engineer: EByron Wu
EUT : Pocket PC M/N:HSTNH-L11C
Power Rating : 120%ac/&0Hz
Test Mode : Charge (W/PHIHONG Ush Cable)
LIZN Cahle Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz ) {dE) (dB)  (dBnv) (dEpv) (dBpv)  (dE)
1 0.156 0.z9 a.zo 52,69 53.18 B5. B9 1Z.351 QF
2 0.15& 0.z9 0.zo 40.10 40.59 55.65 15.10 AVERAGE
3 0.1&3 0.z27 o.zo 96,598 37.45 55,30 T.85 QF
4 0.1a3 .27 a.zo 45,57 4a.04 55.30 .26 AVERAGE
5 0.1%51 0.z1 o.z1 47 .07 47 .49 53,98 16.48 QF
& 0.191 0.z21 0.z21 36,25 36,67 53.%98 17.30 AVERAGE
7 0.1928 0.z0 o.z21 48. 21 48. 62 53.71 15.0%9 QF
g 0,122 0.z0 o.z1 37.08 37.49 52.71 16,22 AVERAGE
9 0.352 0.12 o.z4 33,21 33.57 58.°91 Z5.34 QF
10 0.352 0.12 0.z24 26.07 26.43 48.91 z22.48 AVERAGE
11 Z.010 0.10 o.47 3g.51 35,08 5e.00 16,52 QF
1Z Z2.010 0.10 o.47 3Z2.50 33.07 45.00 12.93 AVERAGE

Remarks: l.Emission Level= LIZN Factor + Cable Loss + Reading.
2.If the average limit is met when using a quasi-peak detector
,the EUT shall be deemed to meet both limits and measurement
with awverage detector is unnecessary.
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3. RADIATED EMISSION MEASUREMENT

3.1. Test Equipment

The following test equipment was used during the radiated emission measurement:
3.1.1. For Frequency 30MHz~1000MHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. | Last Cal. Next Cal.
1. |Spectrum Analyzer HP 8593EM [3826A00248| Sep.26, 05’ | Sep.25, 06’
2. |Test Receiver R&S ESCS30 100339 |Mar. 21, 06’ | Mar. 20, 07’
3. |Pre-Amplifier HP 8447D |2944A06305|Mar. 09, 06’ | Mar. 08, 07”
4. |Biconical Antenna CHASE |VBAG6106A 1264 Nov.11, 05’ | Nov.10, 06’
5. |Log Periodic Schwarzbeck | UHALP91 0139 Dec.14, 05’ | Dec.13, 06’
Antenna 08-A
6. |Universal Radio
Communication R&S CMU200 102280 |Nov. 22, 05’ | Nov. 21, 06’
Tester
7. |Horn Antenna EMCO 3116 2653 Oct. 13, 05" | Oct. 12, 06’
3.1.2. For Frequency Above 1GHz (at Semi-Anechoic Chamber)

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Spectrum Analyzer HP 8593EM [3826A00248| Sep. 26, 05’ | Sep. 25, 06’
2. |Pre-Amplifier HP 8449B [3008A01284| Jul. 05, 05" | Jul. 04, 06°
3. |3.5G High Pass HP 84300- 005 Jan. 11, 06’ | Jan. 10, 07’

Filter 80038
4. |Horn Antenna EMCO 3115 9609-4927 | Jul. 08,05 | Jul. 07, 06
5. |Horn Antenna EMCO 3116 2653 Oct. 13,05’ | Oct. 12, 06”
6. |Universal Radio
Communication R&S CMU200 102280 |Nov. 22, 05’ [ Nov. 21, 06’
Tester
3.2. Test Setup
3.2.1. Test Mode: Charge
HORN
ACPOWER . m9 | EUT* || EARPHONE* ANTENNA
SOURCE v

UNIVERSAL RADIO
COMMUNICATION
TESTER

Data Sync Cable *

For Bluetooth Test Only <¢—

EUT: Personal Digital Assistant or Pocket PC ~ *: EUT

B : Switching Power Supply*
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3.2.2. Test Mode: EUT Only

HORN
ANTENNA

EARPHONE* — EUT*

- . UNIVERSAL RADIO
EUT: Personal Digital Assistant or Pocket PC ~ *: EUT COMMUNICATION

For Bluetooth Test Only «— TESTER

3.2.3. Semi-Anechoic Chamber (3m) Setup Diagram for 30-1000MHz

ANTENNA TOWER

— ANTENNA ELEVATION VARIES FROM 1Im TO 4m

3 METERS EUT

0.8m
TURN TABLE

GROUND PLANE

3.2.4. Semi-Anechoic Chamber (3m) Setup Diagram for above 1GHz

ANTENNA TOWER
[Iil ANTENNA FIXATION AT 1 METER
3m EUT
0.8m
TURN TABLE

GROUND PLANE

— TEST EQUIPMENT
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3.3. Radiated Emission Limits (815.209)

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
MHz Meters uV/m dBuV/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

Above 960 3 500 54.0
Above 1000 3 74.0 dBuV/m (Peak)

54.0 dBuV/m (Average)

Remark (1) Emission level (dBuV/m) = 20 log Emission level (uV/m)

(2) The tighter limit applies at the edge between two frequency bands.

(3) Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or
system.

(4) The limits in this table are based on CFR 47 Part 15.205(a)(b) and Part
15.209 (a).

(5) The over 1GHz limit, FCC limit is used based on CFR 47 Part 15.35 (b)
and Part 15.205(b) & Part 15.209(e) and Part 15.207(c).

3.4. Operating Condition of EUT

3.4.1.

3.4.2.
3.4.3.

3.4.4.

3.4.5.

3.4.6.

3.4.7.

Setup the EUT (Personal Digital Assistant or Pocket PC) and simulator as
shown on 2.2.

Turn on the power of all equipment.

EUT Alone: The EUT was running the test software “FCC Test_2.exe” to set
continuously transmitted and received channels (through wireless LAN module)
at select test frequency during testing. (EUT place at stand)

EUT + Switching Power Supply: The EUT was running the test software “FCC
Test_2.exe” to set continuously transmitted and received channels (through
wireless LAN module) at select test frequency during testing and on charging at
the same time.

EUT Alone: The EUT through universal radio communication tester to control
EUT on transmitted and received channels function through bluetooth during the
testing. (Test software is BCM2045USB Test App.exe to set the EUT into test
mode) (EUT place at stand)

EUT + Switching Power Supply: The EUT through universal radio
communication tester to control EUT on transmitted and received channels
function through bluetooth during the testing and on charging at the same time.
(Test software is BCM2045USB Test App.exe to set the EUT into test mode)

The other peripheral devices were driven and operated in turn during all testing.
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Test Procedure

The EUT and its simulators were placed on a turn table which was 0.8 meter above the
ground. The turn table rotated 360 degrees to determine the position of the
maximum emission level. EUT was set 3 meters away from the receiving antenna
which was mounted on a antenna tower. The antenna moved up and down between 1
to 4 meters to find out the maximum emission level. Broadband antenna such as
calibrated biconical and log-periodical antenna or horn antenna were used as a
receiving antenna.  Both horizontal and vertical polarization of the antenna were set
on measurement. In order to find the maximum emission, all of the interface cables
were manipulated according to FCC ANSI C63.4-2003 regulation.

The bandwidth of the R&S Test Receiver ESCS30 was set at 120kHz. (For 30MHz to
1000MHz)

The resolution bandwidth and video bandwidth of test spectrum analyzer is 1MHz for
peak detection (PK) at frequency above 1GHz.

The resolution bandwidth of test spectrum analyzer is 1IMHz and the video bandwidth
is 10Hz for average detection (AV) at frequency above 1GHz.

The frequency range from 30MHz to 25GHz (Up to 10" harmonics from fundamental
frequency) was checked.

Radiated Emission Measurement Results

PASSED. All the emissions not reported below are too low against the official limits.
EUT Personal Digital Assistant or Pocket PC M/N  HSTNH-L11C

Test Date Jun. 13, 2006 Temperature 26 Humidity 62

For Frequency Range 30MHz~1000MHz:

The EUT with following test modes were performed during this section testing and all
the test results are listed in section 3.6.1.

[Select worst data sync cable (phihong) to via Switching Power Supply to test]

Data Sync Reference Test Data No.

No.| Test Voltage Test Mode and Frequency Cable (USE)! Type) | Horizontal | Vertical
1. 2412MHz (CH1) #7 #8
2. | AC 120V/60Hz Transmitting | 2437MHz (CH6) #8 47

3 (Via Switching 2462MHz (CH11 #7 #8

" | Power Supply) Z( )
4, WLAN Receiver | 2437MHz (CH®6) Phih #7 #8
ihon

5. (802.11hb) 2412MHz (CH1) g #8 #7

6. DC 3.7V Transmitting | 2437MHz (CH6) #7 #8
7. | (ViaBattery) 2462MHz (CH11) #8 #7

8. Receiver | 2437MHz (CH6) #8 #7

* Above all final readings were measured with Quasi-Peak detector.
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Data Sync Reference Test Data No.
No.| Test Voltage Test Mode and Frequency Cable(USB Type) | Horizontl | Vertical
9. 2412MHz (CH1) #8 #7
10. | AC 120V/60Hz Transmitting | 2437MHz (CH6) #8 #7
(Via Switching
11| power Supply) 2462MHz (CH11) #7 #8
12. WLAN | Receiver | 2437MHz (CH6) #8 #7
13. (802.119) 2412MHz (CH1) #7 #8
14, DC 3.7V Transmitting | 2437MHz (CH6) #8 #7
15. | (Via Battery) 2462MHz (CH11) #7 #8
16. Receiver | 2437MHz (CH6) . #7 #8
Phihong
17. 2402MHz (CHO0) #10 #9
18, | AC 120V/60Hz Transmitting | 2441MHz (CH39) #9 #10
(Via Switching
19. | power Supply) 2480MHz (CH78) #10 #9
20. Receiver |2480MHz (CH78) #9 #10
Bluetooth
21. 2402MHz (CHO0) #9 #10
22, DC 3.7V Transmitting | 2441MHz (CH39) #10 #9
23. | (ViaBattery) 2480MHz (CH78) #9 #10
24, Receiver |2480MHz (CH78) #10 #9
* Above all final readings were measured with Quasi-Peak detector.
For Frequency above 1GHz:
The EUT with following test modes were performed during this section testing and all
the test results are listed in section 3.6.2.
No.| Test Voltage Test Mode and Frequency Data Sync Cable(USB Type)
1. 2412MHz (CH1)
2. ?ﬁalésv\ﬁfﬁ':g Transmitting |  2437MHz (CH8)
3. | power Supply) 2462MHz (CH11)
4. WLAN Receiver 2437MHz (CH®6)
5. (802.11b) 2412MHz (CH1)
6. DC 3.7V Transmitting | 2437MHz (CH6)
7. | (Via Battery) 2462MHz (CH11)
8. Receiver 2437MHz (CH®6) .
Phihong
9. 2412MHz (CH1)
10. ?\‘/?aléo\/t/g?':gz Transmitting |  2437MHz (CH6)
| WI |
11. Power Supply) 2462MHz (CH11)
12. WLAN Receiver 2437MHz (CH6)
13. (802.119) 2412MHz (CH1)
14, DC 3.7V Transmitting | 2437MHz (CH6)
15.| (Via Battery) 2462MHz (CH11)
16. Receiver 2437MHz (CH6)

* Above all final readings were measured with Peak detector and Average detector.
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No.| Test Voltage Test Mode and Frequency Data Sync Cable(USB Type)
17. 2402MHz (CHO0)
18. ?\?a%()\/'c/g?:g Transmitting |  2441MHz (CH39)
ia Switchi
19. power Supply) 2480MHz (CH78)
20. Receiver 2480MHz (CH78) .
Bluetooth Phihong
21. 2402MHz (CHO0)
22. DC 3.7V Transmitting | 2441MHz (CH39)
23.| (Via Battery) 2480MHz (CH78)
24, Receiver 2480MHz (CH78)
* Above all final readings were measured with Peak detector and Average detector.
For Restricted Bands:
The EUT was tested in restricted bands and all the test results are listed in section
3.6.3. (The restricted bands defined in part 15.205(a))
Data Sync Reference Test Data No.
Test Volt Test Mod dF
est Vollage S S A EE Cable(USB Type)| Horizontal Vertical
AC 120V/60Hz 2412MHz (CH1) #1,#4 #2#3
(Via Switching Transmitting
Power Supply) | WLAN 2462MHz (CH11) #5,#8 #6,#7
bcayy | (80211b) | 2412MHz (CH1) #2,#3 #1,#4
- Transmitting
(Via Battery) 2462MHz (CH11) #7,#6 #8,#5
AC 120V/60Hz 2412MHz (CH1) #1,#4 #2,#3
(Via Switching Transmitting
Power Supply) | WLAN 2462MHz (CH11) #8,#5 #7,#6
Phih
bca7y | (602119) | 2412MHz (CHY) mens #7,#6 #8,#5
Via Battery) Transmitting
( 2462MHz (CH11) #2,#3 #1,#4
AC 120V/60Hz 2402MHz (CHO0) #3,#2 #4,#1
(Via Switching Transmitting
Power Supply) 2480MHz (CH78) #5#8 #6,#7
Bluetooth
DC 3.7V | 2402MHz (CHO) #2,#3 #1,#4
Via Battery) Transmitting
( 2480MHz (CH78) #8,#5 #7,46

Audix Corporation  Report No. EM-F950224
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3.6.1. 30MHz~ 1000MHz Frequency Range Measurement Result

i AUDEL Corp. EMC Laboratory
A | l D IX Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan ROC, Post Code 24443

Tel+886-2-20092133  Fax+386-2-26099303
Email:tteme@iteme. com.tar

Trace: {Discrete)

gite no.

Di=.
Limit
Enwv.
EUT

30

/ANt

/ Ins.

Fower Rating
Test Mode

Data: 7 ~ Hile: ;' Test&Photo 2006 DATAEM950830'PART 15CWireless'EUT+Charge' B:.CH1L.EMI (£
20 Level (dBuWin} Date: 2006-06-13
FCC PART-15C
!
i
40 —
0

224. 418. 612, 806. 1000
Frequency (MHz)

2/C Chamber Data no. : 7

am VEBASLOGA/ UHALES108-A Ant, pol. @ HORIZONTAL
FCC PART-15C

BS93EM Z6*C/62% Engineer : Alwvin Yang
Per=sonal Digital Assistant or Paocket PC
1z0Vac/60Hz

CH1{80Z.11h)
M/MN: HSTHH-L11C

Ant. Cable Emission
Factor Loss FReading Level Limits Margin Remark
(dB/m) (dE)} (dBEpV) (dBpVim) (dBpV/m) (dB)

z4.81 1.10 -z.71 23.20 40.00 1&.80
zo.01 Z.43 1.88 Z4.13 43.50 15.37
18.24 T.01 2.591 29.17 4,00 16.83
Z23.56 .60 -Z2.84 Z7.32 4¢.00 18.68
zZ5.23 7.10 -Z.48 Z59.85 4¢.00 16.15

Pemarks:

Emizsion Lewvel= Antenna Factor + Cable Loss + Reading.
The emission levels that are Z0dE below the official
limit are not reported.
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AUDEL Corp. EMC Laboratory
Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped

AUDIX J
County, Taitwan ROC, Post Code 24443

Tel+886-2-260092133 Fax+886-2-26009303
Email:tteme@tteme. com. tar

Data: 8 File: D' Test&Photo' 2006 DATA EM950830'PART 15CWireless'EUT+Charge' B\CH1LEMI (£
80 Lewvel ((ABuVimp Drate; 2006-06-13
FCC PART-15C
!
i
40 I
0

Trace: {Discrete)

gite no.

30

Dis. / Ant.

Limit

Env. / Ins=s.

224. 418. 612, 806. 1000
Frequency (MHz)

A Chambher Data no. : 8

3m VBAAIOAA/ UHALPS108-A Ant. pol. @ VERTICATL
FCoC PART-15C

B593EM Z&*C/6L% Engineer : &lwvin ¥Yang
Personal Digital Assistant or Pocket PC
120Vac/60Hz

CH1{80Z.11h}
M/M:HETHH-L11C

Ant., Cahle Emiz=ion
Factor Loss Reading Level Limits Margin Remark
(dE/m) (dB) (dBuv) (dBpV/m) (dBp¥/m) (dE)

zZ3.e0 1.10 5.30 a0.00 40.00 10.00
14.21 1.80 9.30 25.71 40.00 14.29
23.74 J.80 -0.01 Z9.73 45.00 16,27
z0o.48 7.01 Z.55 3a0.04 4¢.00 15.%96
26,22 7.10 -Z.%0 30.4%2 4¢5.00 15.58

EUT
Power Rating
Test Mode
Freg
(MHz)
1 20.000
2 S56.190
3 277,350
4 541.1%0
5 233.1e0
Remarks: 1.
2.

Emizsion Lewvel= Antenna Factor + Cable Loss + Reading.
The emission levels that are Z0dE below the ocfficial

limit are not reported.
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@ AUDEL Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwran ROUC, Fost Code 24443

Tel+856-2-26092133 Fax+826-2-26099303
Email:tteme@tteme. com tar

Data: 8 File: D:'Test&Photo' 2006 DATA'EMO250830'PART 15C Wireless! EUT+CI|ﬂ| ge B CHGEMI (£
Level (dBuvin} Date: 2006-06-13
&0
FCC PART-15C
—

40f

gw

0 30 224, 418, 612, 806. 1000

Trace: {DISCI eta) Frequency (MHz)

Site no. : &S0 Chamber Data no. =

Dis. / &nt. : 3m  VBAGLOAA/UHALES108-A  Ant. pol. : HORIZONTAL
Limit 1 FCoC PART-15C

Env. / Ins. =: B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket EBC

Fower Rating : 1Z0WVac/60Hz

Test Mode : CHE(BO0Z.11h)

M/MN: HSTHNH-L11cC

Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dBE) ({dBEpV) {(dBEpV/m) (dEpV/m) (dE)

1 30,970 Z4.81 1.10 -3.05 ZZ.88 40.00 17.14
z Fz.080 1&.0%8 Z.00 4.03 Z2z.10 43,40 21.40
3 Z75.410 Z25.25 3.70 -1.02 Z7.893 4¢.00 18.07
4 341.1%0 12,25 7.01 Z.50 Z9.16 4¢.00 16.84
bl 263.230 Z6.0°9 T.20 -3.Z0 30.08 4,00 13.51

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z, The emission levels that are Z0dE below the official
limit are not reported.
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AUDEE Corp. EMC Laboratory
Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
Connty, Taiwan ROC,

Post Code 24443

Tel+886-2-20092133  Fax+386-2-26099303
Email:tteme@iteme. com.tar

Dat.

20

40

0

a7
Lewvel ((ABuVimp

File: D' Test&Photo' 2006 DATA'EM950830'PART 15CWireless'EUT+Charge B:.CHG.EMI (£
Date: 2006-06-13

FCC PART-15C
—

gM‘w

30 224, 418, 612, 806, 1000
Trace: {Discrete} Frequency (MHz)
Site no. 1 ASC Chamber Data no. : 7
Dis. / Ant. 3m VBARLOGA/UHALPS108-4  Ant. pol. : WERTICAL
Limit FCC PART-15C
Env. / Ins. B593EM Z6*C/EL% Engineer : &lwvin ¥Yang
EUT Personal Digital Assistant or Pocket PC
Fower Rating 120vac/60Hz
Test Mode CHE (B0Z.11b)
M/N:HETNH-L11cC
Ant. Cable Emission
Freq Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEpv)  (dBpVim) (dBEpVim) (dB)
1 30.000 Z3.s&0 1.10 4,56 29,28 40.00 10.74
z 36,120 14,21 1.&0 2.87 Z4, 68 40,00 15.3Z2
3 233.700 Z4.84 3.38 0.14 28.35 45.00 17.65
4 541.1%0 Z0.48 7.01 2. 64 30.13 45.00 15.87
5 2438.680 Z4&.54 7,10 -3.07 30.57 45.00 15.43
Remarks: Emission Lewvel= Antenna Factor + Cable Loss + Reading.

The emission levels that are Z0dE below the official
limit are not reported.
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@ AUDE Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
Couanty, Taiwan ROC, Post Code 24443

Tel+886-2-26002133 Fax-+HEE6-2-26000303
Email tteme@tteme. com bw

Data: 7 File: D:'Test&Photo' 2006 DATA'EM950830'PART 15C Wireless'EUT+Charge B:\CH11.EMI
20 Level (dBuWin} Date: 2006-06-13
FCC PART-15C
!

40

0

30 224, 41%. 612, 206, 1000
Trace: (Discrete) Frequency (MHz)
gite no. : A/C Chamhber Data no. H
Dis. / Ant. : 3m VBARLOGA/UHALPS108-4  Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env., / Ins. : B5%3EM Z&*C/EZ% Engineer : &lwvin ¥Yang
EUT : Personal Digital Assistant or Pocket EBC
Power Rating : 120%ac/&0Hz
Test Mode CH11{80Z.11k)
M/N: H3TNH-L11cC
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHz) (dE/m) (dE) (AEpVY  (dEpV/m) (dEpVim) (dE)

970 Z24.81 1.10 -Z.24 Z3.67 40.00 16.33
o0 14.08 Z.00 4.24 ZzZ.31 43.50 £21.19
210 =zz.0Z .00 -0.08 24,85 43,40 18.55
120 1%.Z5 7.01 0.40 Z6.66 4¢.00 15.34
170 Zé4.00 T.20 -Z.5% 30.61 4¢.00 15.39

1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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i AUDEL Corp. EMC Laboratory
A | l D IX Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan ROC, Post Code 24443

Tel+886-2-26092133 Fax+i86-2-26009303
Email:tteme@iteme. com.tar

Data: 8 ~ Hile: D' Test&Photo' 2006 DATAEM950830PART 15CWireless' EUT+Charge B:CH11L.EMI
20 Level (dBuWin} Date: 2006-06-13
FCC PART-15C
I
i
40———J
0 30 224, 41%. 612, 206, 1000
Trace: {Discrete} Frequency (MHz)
Site no. 1 ASC Chamber Data no. : B
Dis. / &nt. : 3m VBASLOGA/UHALPI108-4  Ant. pol. : WERTICAL
Limit : FCC PART-15C
Env. / Ins. : B593EM Z&*C/E52% Engineer : Alwin Yang
EUT : Personal Digital Assistant or Pocket BC
Power Rating : 12Z0Vac/60Hz
Test Mode : CH11(80Z.11h)
M/N: HITNH-L11C
Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark

(MHz (dBE/fm) (dB) (dBEpv) (dBpV/m) (dBpV/m) (dBE)

1 a0.o0o0  Z23.e&0 1.10 5.23 Z9.93 40.00 10.07
z 27,10 14.00 1.80 9.1a Z4.76 40.00 13.z24
3 541.1%0  ZzZ0.48 T.01 0.a83 28.32 46.00 17.68
4 T36.530 Z4.76 .73 -Z2.1a Z9.33 4¢.00 la.67
bl 241.85%0 26,62 T.10  -2.37 31.35 4,00 14.65

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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@ AUDE Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
County, Tatwran ROC, Post Code 24443

Tel+886-2-26092133 Fax+386-2-26099303
Email ttesme@tteme. com b

Data: 7 _ File; DiTest&Photo 2006 DATAEMI50830(PDAYPART 15CWireless EUT+Charge B'RXEI
20 Level (dBuvin} Date: 2006-06-13
FCC PART-15C
!
i
40—'
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (MHz)
gite no. : ASC Chamhber Data no. .
Dis. / &nt. : 3m  VBAGRLORASUHALES108-A  Ant. pol. : HORIZONTAL
Limit 1 FCC PART-15C
Env. / Ins. : B3S3EM Z&*C/EZ2% Engineer : &lwvin ¥Yang
EUT : Personal Digital Assistant or Pocket EBC
Fower Rating : 1lZ0WVac/60Hz
Test Mode RY CH&(802.11h)
M/N: H3TNH-L11cC
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) (dBEpV) (dBEpV/m) (dEpV/m) (dE)

Remarks:

970 24.81 1.10 -1.%& 23.85 40.00 1a.05
&70  Z0.01 Z.43 1.89 Z4.34 43.50 15.16
500 zZ1.19 2.859 Z2.24 Ze.32 43.50 17.18
940 15.08 4.13 4.80 Z24.03 4,00 21.97
240 23,54 .51 -Z.5Z Z7.12 4¢.00 18.88

1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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AUDEL Corp. EMC Laboratory
Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan ROC, Post Code 24443

Tel+886-2-20092133  Fax+386-2-26099303
Email:tteme@iteme. com.tar

Data: 8
Level (dBuWin}
&0

File: D' Test&Photo' 2006 DATA'EM950830(PDAY PART 15CWireless' EUT+Charge B'RX.El

Date: 2006-06-13

FCC PART-15C
I
i
40—'
0 30 224, 418, 612, 806, 1000
Trace: (Discrete) Frequency (WHz)
Site no. : &S0 Chamber Data no. : B
Dis. / Ant. : 3m  VBAALO&A/UHALEP108-A  Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket BC
FPower Rating : 120%ac/60Hz
Test Mode RE CHae{B0Z.1l1lh)
M/N:HETNH-L11cC
ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dEpV/m) (dE)
1 30.000 Z3.s&0 1.10 Z.38 27.28 40.00 1z.7Z
z Z81.230 Z6.52 3.80 -Z.48 Z7.83 4,00 12.17
3 5393.570  Z21.51 .20 -3.1a Z4.54 45.00 Z2l1.46
4 2438.680 Z4&.54 T.10 0 -4.36 29.28 45.00 le.72
Bemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss + Reading.

Z.

limit are not reported.

The emiszszion levels that are Z0dE below the officzial
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@ AUDE Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
County, Tatwran ROC, Post Code 24443

Tel+886-2-26092133 Fax+386-2-26099303
Email ttesme@tteme. com b

Data: 8 ~ File: ;' Test&Photo'2006 DATA'EM950830(PDAYPART 15CWireless'EUT Only'B:CH1,EMI
20 Level (dBuvin} Date: 2006-06-13
FCC PART-15C
I
i
Ty —
0 30 224. 418. 612, /06. 1000
Trace: {Discrete) Frequency (MHz)
Site no. A0 Chamber Data no. : a8
Di=. / Ant. : 3m VEAE1DGA/UHALES108-4A  Ant., pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket EBC
Power Rating : DO 3.7V
Test Mode : CH1(80Z.11lh)
M/N: HSTHNH-L11C
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dEpV/m) ({dE)

1 30,970 Z4.81 1.10 -3.60 ZzZ.31 40.00 17.a9%9
z Fz.080 1&.0%8 Z.00 3.15 Z21.z2 43,40 Z22.28
3 Ze9.5%90 24,92 3.70 -1.48 Z7.14 4¢.00 18.86
4 241.1%0 19,25 T.01 -0.7%9 Z25.47 4¢5.00 20053
5 736.530 Z3.5%2 6.73 -Z.75 27.57 45.00 18.43
= 839.350 Z6.01 T.Z20 -3.03 30.17 4¢.00 15.83

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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AUDE Corp. EMC Laboratory
Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
County, Tatwran ROC, Post Code 24443

Tel+886-2-26002133 Fax-+HE86-2-26000303
Email tteme@tteme. oot b

Data: 7
Level (dBuWin}
&0

File: D' Test&Photo' 2006 DATA'EM950830(PDAY PART 15CWireless'EUT Only'B.CH1.EMI

Date: 2006-06-13

FCC PART-15C
I
i
40—'
0 30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
Site no. : &S0 Chamber Data no. : 7
Dis. / Ant. : 3m  VBAALO&A/UHALEP108-A  Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket EBC
Power Rating : DO 3.7V
Test Mode CH1(80Z.11k)
M/N: H3TNH-L11cC
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHzZ) (dB/m) (dB)  (dBuv) (dBuVim) (dBp¥/ m) (dB)
1 a0.000 Z23.&0 1.10 3.08 Z7.78 40,00 12,22
2 129,750 ZZ.86 J.00  -0.595 24,91 43.350 18.59
3 269,590 Z5.°71 3.70 -1.75 27.85 4¢.00 18.15
4 541,190 Z0.48 T.01 -1.5% Z5.93 4,00 Z0.07
5 £87.660 Z3.5&6 6.50 -Z.23 27.832 4g.00 18.17
=) 831.22Z0 Zg.07 T.10 -Z.895 30,22 4¢.00 15.778
Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE helow the official

limit are not reported.
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@ AUDEL Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
Coutity, Tabwan RO FPost Code 24443

Tel+356-2-26092133 Fax+s26-2-260099303
Email:tteme@tteme. com. twr

Data: 7 ~ File: D Test&Photo' 2006 DATA'EM950830(PDAYPART 15CWireless' EUT Only'B:CHG.EMI
80 Lewvel ((ABuVimp Drate; 2006-06-13
FCC PART-15C
—

40

0

Trace: {Discrete)

30 224, 418. 612, 206, 1000
Frequency (MHz)

Site no. 1 ASC Chamber Data no. : 7

Dis. / &nt. : 3m  VBAGLOAA/UHALES108-A  Ant. pol. : HORIZONTAL
Limit : FCC PART-15C

Env. / Ins. : B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket BC

Power Rating : DC 3.7V

Test Mode

CHE (802 .11k
M/N:HSITNH-L11c

Ant., Cahle Emiz=ion
eq- Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dEpV/m) ({dE)

ooo zZ4.846 1.10 -4.34 Z1.6Z2 40.00 13.38
oo 16.08 .00 1.62 12.76 43.50 £23.74
590 zZ4, %2 3.70 -1.81 Z6.81 4¢.00 15.19
180 1%8.:Z5 7.01 -0.6&0 25,668 4,00 20.34
120 Z23.56 f.60  -3.49 Ze.67 4¢.00 15.33
350 Zé.01 T.20 -3.40 Z59.80 4¢.00 1le.z20

1. Emission Lewel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official
limit are not reported.
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AUDIE Corp. EMIC Laboratory
Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
Couanty, Taiwan ROC, Post Code 24443

Tel+886-2-20092133  Fax+386-2-26099303
Email:tteme@iteme. com.tar

Data: 8
Level (dBuWin}
&0

File: D' Test&Photo' 2006 DATAEM950830(PDAY PART 15CWireless'EUT Only'B.CHG.EMI

Date: 2006-06-13

FCC PART-15C
I
i
-'Il]—l
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (WHz)
Site no. : &S0 Chamber Data no. : B
Dis. / Ant. : 3m  VBAALO&A/UHALEP108-A  Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket BC
Power Rating : DC 3.7V
Test Mode CHE (802.11k)
M/N: HITNH-L11C
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ ) (dB/m) (dB)  (dBuv) (dBuVim) (dBEpY/ m) (dEBE)
1 a0.000 23.&0 1.10 3.533 Z8.23 40,00 11.77
2 220,120 ZZ.48 2.30 -1.10 24,66 45,00 21.34
3 269.590 Z5.°91 2.70 -1.64 27.9%8 45.00 18.04
4 09,180 20,72 f.80 -2.1& 25.3¢6 4,00 Z20. 64
5 581.560 ZZ.08 .70 -1.88 26,50 45,00 12.10
=) 255.470 Z5.92 T7.10 -1.920 31.12 45.00 14.88
RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are Z0dE helow the official

limit are not reported.
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@ AUDEE Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
Connty, Taiwan ROC, Post Code 24443

Tel+886-2-26092133 Fax+i86-2-26009303
Email:tteme@iteme. com.tar

Data: 8 ~ File: D:'Test&Photo' 2006 DATA'EM950830(PDAYPART 15CWireless'EUT Only'B:CH11.EM
20 Lewvel ((ABuVimp Drate; 2006-06-13
FCC PART-15C
—

40

0

Trace: {Discrete)

30 224. 418. 612, 806. 1000
Frequency (MHz)

Zite no. : A/ Chambker Data no. : B

Dis. / &nt. : 3m VEAG1OGA/ UHALES108-4 Ant. pol. : HORIZONTAL
Limit : FOC PART-15C

Env. / Ins. : B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket BC

Power Rating : DO 3.7V

Test Mode

CH11(802.11h)
M/MN: HSTHNH-L11cC

Ant., Cahle Emiz=ion
eq. Factor Loss Reading Level Limits Margin Remark

(MHz (dBE/fm) (dB) (dBEpv) (dBpV/m) (dBpV/m) (dBE)

1 20
2 284
3 541
4 a7
5 213
Pemarks

L3700 24.81 1.10 -3.61 ZZz.30 40,00 17.70
.140 Z5.51 3.80 -1.1Z2 Z8.18 44.00 17.8Z2
190 19.25 7.01 0.4% Z6.73 45.00 12,27
080 E23.53 6.680 -Z.3Z 27,23 45.00 18.77
LTE0 23,98 T7.00 -Z.58 z28.40 45.00 17.60
1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are Z0dE helow the official
limit are not reported.
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@ AUDEL Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwran ROUC, Fost Code 24443

Tel+856-2-26092133 Fax+826-2-26099303
Email:tteme@tteme. com tar

Data: 7 File: D:'Test&Photo' 2006 DATAEMO50830(PDAYPART 15C Wireless' EUT Only'B! lE:H11 E
Level (dBuvin} Date: 2006-06-13
&0
FCC PART-15C
—

40f

0 30 224, 418, 612, 806. 1000

Trace: {DISCI eta) Frequency (MHz)

Site no. : &S0 Chamber Data no. I

Dis. / &nt. : 3m  VBAGLOAA/UHALES108-A  Ant. pol. : VERTICAL
Limit 1 FCoC PART-15C

Env. / Ins. =: B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket EBC

Power Rating : Do 3.7V

Test Mode : CH11(B0EZ.11h)

M/MN: HSTHNH-L11cC

Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dBE) ({dBEpV) {(dBEpV/m) (dEpV/m) (dE)

1 a0.o000 23,80 1.10 3.20 Z7.5%0 40.00 1zZ.10
z 233.700 24,854 3.38 -Z.48 25.73 4,00 20.27
3 541.1%0 Z0.48 7.01 -0.14 Z7.35 4¢.00 18.65
4 734.5%0 Z4.609 .70 -Z2.7Z Z8.67 4¢.00 17.33
bl 235.470 25,592 7.10 -1.°20 31.1%= 4,00 14.88

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z, The emission levels that are Z0dE below the official
limit are not reported.
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AUDEL Corp. EMC Laboratory
Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Taitwan ROC, Post Code 24443

Tel+356-2-26092133 Fax+s26-2-260099303
Email:tteme@tteme. com. twr

Data: 8
Lewvel (dBuvimp
a0

File: D' Test&Photo'2006 DATA'EM950830(PDAY PART 15CWireless'EUT Only'B'RX.EMI {

Date: 2006-06-13

FCC PART-15C
I
i
wp—
0 30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
Site no. : &S0 Chamber Data no. : B
Dis. / Ant. : 3m  VBAGLOGA/UHALES108-A  Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket BC
Power Rating : DO 3.7V
Test Mode RX CHa(80Z2.11h)
M/N: HSTNH-L11cC
Ant. Cakle Emizsion
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dEpV/m) (dE)
1 30.000 Z4.B8Ba8 1.10 -3.0% Z22.89 40.00 17.11
= 9Z.080 14.08 Z.00 3.80 21.87 43,30 21.63
3 541.1%0 12,25 7.01 0.13 26.39 45.00 12,61
4 911.730 Z4.99 T.40 2 -Z.45 29.594 45.00 la.06
Remarks: 1. Emission Level= Antenna Factor + Cabkle Loss + Reading.

Z. The emission lewvels that are Z0dEB helow the official

limit are not reported.
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FCC ID. BEJPDA-L11C Page 42 of 179

AUDEL Corp. EMC Laboratory
Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan ROC, Post Code 24443

Tel+886-2-26092133 Fax+i86-2-26009303
Email:tteme@iteme. com.tar

Data: 7
Level (dBuvin}
a0

File: D' Test&Photo' 2006 DATA'EM950830(PDAY PART 15CWireless'EUT Only'B'RX.EMI (

Drate: 2006-06-13

FCC PART-15C
I
i
T —
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (WHz)
8ite no. i A/C Chamher Data no. HE
Dis. / &Ant. : 3m VBAE10GA/UHALPI108-4  Ant. pol. : WERTICAL
Limit : FPCC PART-15C
Env., / In=. : B593EM Z&*C/EZ% Engineer : &lwvin ¥Yang
EUT : Personal Digital Assistant or Pocket EBC
Power Rating : Do 3.7V
Test Mode RY CH&(802.11h)
M/N: H3TNH-L11cC
Ant. Cakle Emizsion
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dBEpV) (dBEpV/m) (dEpV/m) (dE)
1 30.000 23,80 1.10 3.34 Z8.04 40.00 11.%a
2 180.350 Z1.2Z8 Z.90 1.51 25.869 43.50 17.81
3 541.1%0 Z0.48 7.01 0D.19 Z27.88 45.00 18.3Z2
4 893.300 Z5.85 T.30 -Z2.4¢6 30.70 45.00 15.30
Bemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss + Reading.

Z. The emizzion lewvels that are Z0dE helow the official

limit are not reported.

Audix Corporation  Report No. EM-F950224
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@ AUDEL Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
Coutity, Tabwan RO FPost Code 24443

Tel+356-2-26092133 Fax+s26-2-260099303
Email:tteme@tteme. com. twr

Data: 8 File: D:'Test&Photo' 2006 DATAEM950830'PART 15C Wireless'EUT+Charge'G:CH1LEMI (£
80 Lewvel ((ABuVimp Drate; 2006-06-13
FCC PART-15C
—

40

0

30 224, 418. 612, 206, 1000
Trace: {Discrete} Freaquency (MHz)
8ite no. : &/C Chamber Data no. : B
Dis. / &nt. : 3m  VBAGLOAA/UHALES108-A  Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket BC
Power Rating : 120Vac/E0Hz
Test Mode CH1(80Z.11g)
M/N:HETHNH-L11C
Ant., Cahle Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dEpV/m) (dE)

970 24.81 1.10 -1.8% Z4.05 40.00 15.595
oo 1e6.08 Z.00 4.35 Z2.4Z 43.50 £1.08
130 1%.Z5 7.01 1.56 Z7.82 4¢.00 13.18
720 24,11 5.80 -Z2.1% 28.78 4,00 17.21
00 25,27 7.30 -Z.30 30,27 4¢.00 15.73

1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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AUDEL Corp. EMC Laboratory
Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped

AUDIX } .
County, Taiwan R.OLC.

Tel+856-2-26092133 Fax+826-2-26099303

Email:tteme@tteme. com tar

Post Code 24443

gite
Dis.
Limit
Env.
EUT

FPower Rating
Test Mode

Data: 7  File: D:Test&Photo'2006 DATAEMA50830 PART 15CWireless' EUT+CI|ﬂ| geGCH1 EMI £
Level (dBuvin} Date: 2006-06-13
a0
FCC PART-15C
I
|
40—'
0 30 224, 418. 612, 806. 1000
Trace: {Dlﬁtlele} Frequency (WHz)
no. A/C Chawmber Data no. =: 7
JoAnt. Jm VEBAGLOGA/UHALEPS108-4 Ant. pol. : VERTICAL
FCCO PART-1353C
/' Ins. B593EM Z&a*C/6E% Engineer : Alwvin Yang
Fersonal Digital Assistant or Pocket EBC
1Z0vac/60Hz
CHL (B0Z.11q)
M/N: H3TNH-L11cC
Ant. Cakle Emizsion
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dBE) ({dBEpV) {(dBEpV/m) (dEpV/m) (dE)
30.000 Z3.e0 1.10 4,30 z9.00 40.00 11.00
26,150 14.:Z1 1.40 g2.87 Z4.88 40.00 1i5.32
124,500 ZZ.4%2 3.00 1.1% 26.5%9 43.50 15.91
541.1%0 Z0.48 7.01 1.10 28.59 45.00 17.41
217.550 Z5.67 7.40 0 -1.Z23 31.54 45.00 14.16a

Pemarks: 1.
2.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.
The emission levels that are Z0dE below the official

limit are not reported.

Audix Corporation  Report No. EM-F950224
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i AUDEL Corp. EMC Laboratory
A | l D IX Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan ROC, Post Code 24443

Tel+886-2-26092133 Fax+856-2-26009303
Email:tteme@iteme. com.tar

Data: 8 ~ HRle: D'Test&Photo'2006 DATAEM950830'PART 15CWireless' EUT+Charge G:/CHG.EMI (£
20 Level ((dBuvin} Date; 2006-06-13
FCC PART-15C
I
i
-'II:I—I
0 30 224. 418. 612, /06. 1000
Trace: {Discrete) Frequency (MHz)
gite no. : A/C Chamker Data no. : g
Dis. / Ant. : 3m VEASL1OGA/ UHALES108-4 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket BC
Power Rating : 120Wac/é0Hz=
Test Mode r CHE(BO0Z.11g)
M/N:HSTNH-L11C
Ant. Cakle Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHzZ) (dB/m) (dB)  (dBuv) (dBuVim) (dBp¥/ m) (dB)

1 20.000 ZzZ4.868 1.10 -Z2.40 23.5¢6 40.00 1a6.44
z 174.530 21.13 2.853 3.51 Z7.50 43.50 le.00
3 448.070 17.8&3 3.40 0.2z 23.25 4,00 22.75
4 541.1%90 12,25 7.01 1.0% Z7.35 4¢.00 18.65
5 387.4580 Z5.16 7.30 -1.85 30.61 4¢.00 15.39

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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@ AUDEL Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan RO, Fost Code 24443

Tel+856-2-26092133 Fax+s26-2-260099303
Email:tteme@iteme. com. twr

Data: 7 ~ File: D:'Test&Photo' 2006 DATAEMO50830'PART 15C'Wireless' EUT+Charge 'G'CHG.EMI (£
20 Lewvel ((ABuVimp Drate; 2006-06-13
FCC PART-15C
I
i
-'II:I—I
0 30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
8ite no. : A/ Chamber Data no. : 7
Dis. / &nt. : 3m VBA6106A/ UHALPS108-4  Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / In=s. : B393EM Z&*C/EZ% Engineer : &lwvin ¥Yang
EUT : Personal Digital Assistant or Pocket PO
FPower Rating : 120%ac/&0Hz
Test Mode : CHE(BOZ,1lg)
M/N: H3TNH-L11cC
ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dBE) ({dBEpV) {(dBEpV/m) (dEpV/m) (dE)

1 30,000 23,80 1.10 32.37 30.07 40.00 9.93
z Z14.300 Z22.50 3.11 1.17 Ze.78 43.50 1a.72
3 341.1%0 20.48 7.01 0.39 Z7.88 4¢.00 1.1z
4 679,300 23,52 5.40 -1.5% 27.88 4,00 1s.01
5 833.160 26,22 7.10 -Z.14 31.18 4¢.00 14.8%Z2

Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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@ AUDE Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
County, Tatwran ROC, Post Code 24443

Tel+886-2-26092133 Fax+386-2-26099303
Email ttesme@tteme. com b

Data: 7 File: D:'Test&Photo' 2006 DATA'EM950830'PART 15C Wireless'EUT+Charge'G:CH1T1LEMI
20 Level (dBuvin} Date: 2006-06-13
FCC PART-15C
—

40

0

Trace: {Discrete)

30 224, 418. 612, 206, 1000
Frequency (MHz)

8ite no. : &/C Chamber Data no. = 7

Dis. / &nt. : 3m  VBAGLOAA/UHALES108-A  Ant. pol. : HORIZONTAL
Limit : FCC PART-15C

Env. / Ins. : B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket BC

Power Rating : 120Wac/é0Hz=

Test Mode

CH11(20Z.11g)
M/N:HSTWH-L11:

Ant., Cahle Emiz=ion
edq. Factor Loss Reading Level Limits Margin Remark

(MHz (dBE/fm) (dB) (dBEpv) (dBpV/m) (dBpV/m) (dBE)

Remarks:

g0 23,12 1.10 -0.7% Z23.4¢6 40.00 1&6.54
o7n0 =4.13 3.80 -1.4Z2 Z26.31 4,00 15.a%9
120 1%.25 T.01 1.46 27.72 46.00 18.28
230 Z&.09 T.2Z20 -Z.25 30.34 4¢.00 153.66

1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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FCC ID. BEJPDA-L11C Page 48 of 179

AUDE Corp. EMC Laboratory
Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
County, Tatwran ROC, Post Code 24443

Tel+886-2-26092133 Fax+386-2-26099303
Email ttesme@tteme. com b

Data: 8 File: D' Test&Photo'2006 DATAEM950830'PART 15CWireless' EUT+Charge'G:CH1LEMI
20 Level (dBuvin} Date: 2006-06-13
FCC PART-15C
I
i
40—'
0 30 224, 418, 612, 806, 1000
Trace: (Discrete) Frequency (WHz)
Site no. : &S0 Chamber Data no. : B
Dis. / Ant. : 3m  VBAALO&A/UHALEP108-A  Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket BC
Power Rating : 120Vac/E0Hz
Test Mode CH11(802Z.11q)
M/N:HETHNH-L11C
Ant. Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
(MH=z) (dBE/m) (dBE) (dBEpV) (dBpV/m) (dBpV/m) (dBE)
1 20.000 Z23.s0 1.10 4.19 28.89 40.00 11.11
= 36,150 14.21 1.&0 9.33 25.14 40.00 14.86
3 125.870 ZZ.50 2.00 1.74 27.24 43,350 1a.26
4 541.1%0 Z0.48 T.01 0.&5 28.14 4g.00 17.86
5 2%6.210 Z5.882 T.30  -1.9%9 31.22 4¢.00 14.78
Bemarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading.

Z. The emizszion lewvels that are Z0dE helow the official

limit are not reported.

Audix Corporation  Report No. EM-F950224
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@ AUDEL Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwran ROUC, Fost Code 24443

Tel+856-2-26092133 Fax+826-2-26099303
Email:tteme@tteme. com tar

Data: 8 File: D:'Test&Photo' 2006 DATAEMO50830(PDAYPART 15C Wireless' EUT+CI|ﬂ| geiG! R){ El
Level (dBuvin} -06-13
&0
FCC PART-15C
—

40f

0

30 224, 418, 612, 806. 1000

Trace: {DISCI eta) Frequency (MHz)

Site no. : &S0 Chamber Data no. =

Dis. / &nt. : 3m  VBAGLOAA/UHALES108-A  Ant. pol. : HORIZONTAL
Limit 1 FCoC PART-15C

Env. / Ins. =: B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket EBC

Fower Rating : 1Z0WVac/60Hz

Test Mode : RE CHA(BO0Z.11qg)

M/MN: HSTHNH-L11cC

Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dBE) ({dBEpV) {(dBEpV/m) (dEpV/m) (dE)

1 30,970 Z4.81 1.10 -3.27 ZZ.64 40.00 17.36
z 182,290 21.33 Z.50 1.39 25.81 43,40 17.89
3 619,760 21.35 f.20  -3.1Z Z4.43 4¢.00 £21.57
4 338.380 £5.93 T.20 -Z.0% 31.11 4¢.00 14.89
bl F01.060 24,893 7.40 -1.83:2 30.4% 4,00 13.58

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z, The emission levels that are Z0dE below the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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AUDEE Corp. EMC Laboratory
Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
Couanty, Taiwan ROC,

Post Code 24443

Tel+886-2-20092133  Fax+386-2-26099303
Email:tteme@iteme. com.tar

Data: 7 ~ HRle: D'Test&Photo' 2006 DATAEM950830{PDAYPART 15CWireless EUT+Charge'G'RX.El
80 Level ((dBuvin} Date; 2006-06-13
FCC PART-15C
I
i
awop—
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (WHz)
Site no. : &S0 Chamber Data no. =: 7
Dis. / Ant. Im  VBAE1ODGASUHALFS9108-A  Ant. pol. : VERTICAL
Limit FCCO PART-15C
Env. / Ins. B593EM Z&*C/SERE Engineer : Alwvin Yang
EUT Fersonal Digital Assistant or Pocket EBC
Fower Rating 1z20Vac/60Hz
Test Mode RX CH&(80Z.114qg)
M/N: H3TNH-L11cC
Ant. Cable Emission
Freq Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBpV/m) (dBpV/m) (dBE)
1 J0.000 Z23.s0 1.10 2.08 27.78 40.00 12,22
2 176.470 Z0.66 Z.590 1.50 25.08 43.50 18.44
3 Z268.620 Zg.04 3.70 -3.14 26,61 4¢.00 13,39
4 773,990 25,23 £.80 -3.Z1 Z8.82 4,00 17.18
5 240,920 Za.62 T.10  -3.48 30.24 45,00 15.76
Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

zZ.

The emission levels that are Z0dE helow the official

limit are not reported.

Audix Corporation

Report No. EM-F950224
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@) AUDEL Corp. EMC Laboratory
A I l D IX Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Taitwan ROC, Post Code 24443

Tel+356-2-26092133 Fax+s26-2-260099303
Email:tteme@tteme. com. twr

Data: 7 ~ File: D:'Test&Photo' 2006 DATAEMO50830(PDAYPART 15CWireless'EUT Only'G:CH1.EMI
20 Lewvel ((ABuVimp Drate; 2006-06-13
FCC PART-15C
!

40

0

30 224. 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
Zite no. : A/ Chambker Data no. : 7
Dis. / &nt. : 3m VEAG1OGA/ UHALES108-4 Ant. pol. : HORIZONTAL
Limit : FOC PART-15C
Env. / Ins. : BS5S93EM Z&*C/6R2% Engineer : Alwin Yang
EUT : Personal Digital Assistant or Pocket BC
Power Rating : DO 3.7V
Test Mode CH1(B0Z.11q)
M/N:HSTNH-L11C
Ant. Cakle Emlission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHzZ ) (dB/m) (dB)  (dBuv) (dBuVim) (dBEpY/ m) (dEBE)

970 24.81 1.10 -3.1Z 22.78 40.00 17.21
o0 1s.08 Z.00 4.58 ZZ.65 43.50 Z0.85
130 1%.Z5 7.01 0.47 Ze.73 4¢.00 15,27
0e0  =3.55 5,60 -2.52 27.23 4,00 18.77
90 25,34 7.30 -3.27 Z29.37 4¢.00 16.63

1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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@ AUDEE Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
Connty, Taiwan ROC, Post Code 24443

Tel+886-2-20092133  Fax+386-2-26099303
Email:tteme@iteme. com.tar

Data: 8 ~ Hle: D' Test&Photo'2006 DATAEM950830{PDAYPART 15CWireless'EUT Only'G'CH1.EMI
80 Lewvel ((ABuVimp Drate; 2006-06-13
FCC PART-15C
I
i
-'IO—I
0 30 224, 418, 612, 806, 1000
Trace: {Discrete} Frequency (MHz)
Site no. 1 ASC Chamber Data no. : B
Dis. / Ant. : 3m VBARLOGA/UHALPS108-4  Ant. pol. : WERTICAL
Limit : FCC PART-15C
Env., / In=. : B593EM Z&*C/EZ% Engineer : &lwvin ¥Yang
EUT : Personal Digital Assistant or Pocket PC
FPower Rating : DO 3.7V
Test Mode 1 CH1I(80Z.11q)
M/N:HETNH-L11cC
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHzZ) (dB/m) (dE)} (dBEpv)  (dBpVim) (dBEpVim) (dB)

1 30.000 23,80 1.10 3.89 Z28.39 40.00 11.81
z 135.730 19.30 Z.40 0.81 Z2.51 43.50 20,99
3 Z70.560 Z25.8EZ 3.70 -1.00 Z8.51 4¢.00 17.49
4 341.1%0 20.48 7.01 -0.2Z1 Z7.z8 4¢.00 1.7z
bl 243.830 26,62 7.10 -Z2.350 31.z2 4,00 14.78

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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@ AUDEL Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwran ROUC, Fost Code 24443

Tel+856-2-26092133  Fax+826-2-26099303
Email:tteme@iteme. com tar

Data: 8 ~ File: D:'Test&Photo'2006 DATA'EMS50830(PDAYPART 15C WIeIessEUT OnlyGHCHG. EMI
Level (dBuvim} Drate: 2006-06-13
a0
FCC PART-15C
!
i
40—'
0 30 224, 418. 612, 806, 1000
Trace: {Discrete) Frequency (MHz)
gite no. : ASC Chamber Data no. H=
Dis. / Ant. : 3m VEAS1OBA/ UHATLPS108 -4 Ant. pol. : HORIZONTAL
Limit : FoC PART-15C
Env. / In=s. : B393EM Z&*C/EZ% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket PO
FPower Rating : DO 3.7V
Test Mode CHE(B0Z. 11g)
M/ N:HSTHNH-L11c
Ant. Cakle Emission
Fredq. Factor Loss Reading Level Limits Margin Remark

(MHz (dBE/fm) (dB) (dBEpv) (dBpV/m) (dBpV/m) (dBE)

Remarks:

970 Z24.81 1.10 -3.1Z2 Zz2.79 40.00 17.21
o0 14.08 Z.00 4.58 ZZ.65 43.50 Z0.85
110 =5.54 3.80 -1.35 Z8.00 4,00 1s.00
120 1%.Z5 7.01 -0.51 Z5.75 4¢.00 Z0.25
350 23,98 .90 -Z.8Z Z8.Z6 4¢.00 17.74

1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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i AUDEL Corp. EMC Laboratory
A | l D IX Mo53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan ROC, Post Code 24443

Tel+886-2-20092133  Fax+386-2-26099303
Email:tteme@iteme. com.tar

Data: 7 ~ Hile: D' Test&Photo' 2006 DATA'EM950830{PDAYPART 15CWireless' EUT Only'G'CHG.EMI
20 Level (dBuWin} Date: 2006-06-13
FCC PART-15C
I
i
-'IO—I
0 30 224, 418. 612, 306. 1000
Trace: (Discrete) Frequency (WHz)
gite no. : ASC Chamhber Data no. .
Dis. / Ant. : 3m VBARLOGA/UHALPS108-4  Ant. pol. : WERTICAL
Limit 1 FCC PART-15C
Env. / Ins. : B3S3EM Z&*C/EZ2% Engineer : &lwvin ¥Yang
EUT : Personal Digital Assistant or Pocket EBC
Power Rating : Do 3.7V
Test Mode r CHE(BOZ.11qg)
M/N: H3TNH-L11cC
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHzZ) (dB/m) (dE)} (dBEpV) (dBpVim) (dBpV/m) (dB)

1 20.000 Z3.a0 1.10 2.05 27.75 40.00 12.25
z Z35.640 24,84 3.40 -Z2.73 Z5.31 4¢.00 Z0.6%9
3 241.1%0  Z20.48 7.01 -0.Z21 Z7.z8 4,00 1.7z
4 geF. 230 ZZ.Ta 6.40 -Z.Z8 Z6.88 46.00 12,12
5 343.830 26,862 7.10 -Z.350 31.ZzZZ2 4¢.00 14.78

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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i AUDEL Corp. EMC Laboratory
A | l D IX Mo53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
Connty, Taiwan ROC, Post Code 24443

Tel+886-2-26002133 Fax-+HEE6-2-26000303
Email tteme@tteme. com bw

Data: 7 ~ File: DX Test&Photo'2006 DATAEM950830{PDAYPART 15CWireless EUT Only'a'CH11.EM
20 Level (dBuvin} Date: 2006-06-13
FCC PART-15C
I
i
-Il:l—l
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (WHz)
gite no. : A/C Chamhber Data no. H
Dis. / &nt. : 3m VBASLOGA/UHALPS108-4  Ant. pol. : HORIZONTAL
Limit 1 FCC PART-15C
Env. / Ins. : B593EM Z&*C/E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket EBC
Power Rating : DO 3.7V
Test Mode CH11(80Z.11qg])
M/N: HITNH-L11C
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dEpV/m) (dE)

Remarks:

970 24.81 1.10 -3.05 ZZ.86 40.00 17.14
120 1%.25 T.01 o.s80 27.06 46.00 18.24
40 21,32 .20 -Z2.0Z Z5.50 4¢.00 Z0.50
380 23,98 5.90 -Z2.8C2 Z28.26 4,00 17.74
ozo zZ5.71 T.20 -Z2.93 Z9.8%98 4¢.00 1a.0Z2

1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE bhelow the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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@ AUDEL Corp. EMC Laboratory
A | l D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwran ROUC, Fost Code 24443

Tel+856-2-26092133 Fax+826-2-26099303
Email:tteme@tteme. com tar

Data: 8 File: D:'Test&Photo' 2006 DATAEMO50830(PDAYPART 15C Wireless' EUT Only'iGY lE:H11 E
Level (dBuvin} Date: 2006-06-13
&0
FCC PART-15C
—

40f

0

30 224, 418, 612, 806. 1000

Trace: {DISCI eta) Frequency (MHz)

Site no. : &S0 Chamber Data no. =

Dis. / &nt. : 3m  VBAGLOAA/UHALES108-A  Ant. pol. : VERTICAL
Limit 1 FCoC PART-15C

Env. / Ins. =: B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket EBC

Power Rating : Do 3.7V

Test Mode : CH11(80Z.11g])

M/MN: HSTHNH-L11cC

Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dBE) ({dBEpV) {(dBEpV/m) (dEpV/m) (dE)

1 a0.o000 23,80 1.10 2.88 Z7.58 40.00 1zZ.4zZ
z 233.700 24,854 3.38 -Z.6é8 25.54 4,00 Z20.46
3 541.1%0 Z0.48 7.01 -1.37% Ze.1Z2 4¢.00 15.88
4 833.160 26,22 7.10 -Z.38 30.54 4¢.00 15.086
bl 287.480 25,88 T.30 -2.2E2 30.76 4,00 13.24

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z, The emission levels that are Z0dE below the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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AUDEL Corp. EMC Laboratory
Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
Coutty, Tatwan RO FPost Code 24443

Tel+356-2-26092133 Fax+s26-2-260099303
Email:tteme@tteme. com. twr

Data: 7 ~ Fle: D:'Test&Photo' 2006 DATAEMO50830{(PDAYPART 15CWireless'EUT Only'GEXCEMI {
20 Lewvel ((ABuVimp Drate; 2006-06-13
FCC PART-15C
I
i
40 —
0 30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
8ite no. : A/ Chamber Data no. : 7
Diz. / &nt. : 3m  VBAGLOGA/UHALES108-&  Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / In=s. : B393EM Z&*C/EZ% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket PO
FPower Rating : DO 3.7V
Test Mode RZ CH&(B0Z.11qg)
M/N: H3TNH-L11cC
ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dBE) ({dBEpV) {(dBEpV/m) (dEpV/m) (dE)
1 30.970 Z4.8B1 1.10 -2.Z21 23.70 40.00 16.30
i 22,080 1e.08 Z.00 4,25 22.33 43,50 Z21.17
3 341.1%0 12,25 7.01 0.04 Z6.30 45.00 12.70
4 843.830 5.23 T.10 0 -Z2.34 29.98 45.00 1l6.01
Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE helow the official

limit are not reported.

Audix Corporation  Report No. EM-F950224



FCC ID. BEJPDA-L11C Page 58 of 179

@) AUDEL Corp. EMC Laboratory
A I l D IX Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Taitwan ROC, Post Code 24443

Tel+886-2-260092133 Fax+886-2-26009303
Email:tteme@tteme. com. tar

Data: 8 ~ Fle: D' Test&Photo' 2006 DATAEM950830{PDAYPART 15CWireless' EUT Only'G'REXCEMI {
80 Lewvel ((ABuVimp Drate; 2006-06-13
FCC PART-15C
I
i
-Il]—l
0 30 224, 41%. 612, 206, 1000
Trace: {Discrete) Frequency (MHz)
Site no. 1 ASC Chamber Data no. : B
Dis. / &nt. : 3m VBASLOGA/UHALPI108-4  Ant. pol. : WERTICAL
Limit 1 FCC PART-15C
Env. / Ins. : B3S3EM Z&*C/EZ2% Engineer : &lwvin ¥Yang
EUT : Personal Digital Assistant or Pocket EBC
Power Rating : Do 3.7V
Test Mode : RX CHe(BO0Z.11qg)
M/N: H3TNH-L11cC
ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dEpV/m) (dE)

1 a0.o000 23,80 1.10 3.33 Z8.23 40.00 11.77
z 450.010 17.51 2.40 -0.30 Z2z.61 4,00 23.39
3 541.1%0 Z0.48 7.01 -0.80 Z6.69 4¢.00 15.31
4 787,570 2£5.44 .90 -Z2.Z4 30.10 4¢.00 15.50
bl 237.040 Z26.47 7.10 -3.14 30.43 4,00 13.57

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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FCC ID. BEJPDA-L11C Page 59 of 179

AUDEL Corp. EMC Laboratory
Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
Coutty, Tatwan RO FPost Code 24443

Tel+356-2-26092133 Fax+s26-2-260099303
Email:tteme@tteme. com. twr

Data: 10 ~ Hle: D' Test&Photo' 2006 DATAEM950830'PART 15C'Blustooth’EUT+Charge CHO.EMI (10
80 Lewvel ((ABuVimp Drate; 2006-06-13
FCC PART-15C
I
i
40 —
; LT B N
W
0 30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
8ite no. : A/C Chamber Lata no. ;10
Dis. / &nt. : 3m VEAE106A/UHALPS108-4  Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env., / In=s. : B393EM LZ&*C/EE2% Engineer : &lwvin ¥Yang
EUT : Personal Digital Assistant or Pocket PC
Power Rating : 120%ac/&0Hz
Test Mode CHO
M/N: H3TNH-L11cC
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHzZ) (dB/m) (dE)} (dBEpv)  (dBpVim) (dBEpVim) (dB)
1 1z7.000 12,36 Z.40 Z.34 Z4.30 43,30 12.20
2 340.400 15.08 4,30 3.62 Z23.00 45.00 Z3.00
3 201.4Z0 18.95 6. 52 6.04 31.5Z2 45.00 14.48
4 541.1°%0 13,25 T.01 1.85 Z8.11 4,00 17.89
5 T00.270 Z23.46 6.50 0.83 30.7929 45.00 15.21
& g00.180 Z=4.14 6. 30 0.64 31.87 45.00 14.33
Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.

Z. The emission levels that are Z0dE helow the official

limit are not reported.

Audix Corporation  Report No. EM-F950224
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@ AUDE Corp. EMC Laboratory
A U D IX Mao.53-11, Tin-fa Teuty, Lin-kow Heiang, Taiped
County, Tatwran ROUC, Fost Code 24443

Tel+886-2-20092133 Fax+386-2-26099303
Email ttesme@tteme. com b

Data: © ~ Fle: DX'Test&Photo'2006 DATAEM950830'PART 15CBluetooth’EUT+Charge CHO.EMI (10
20 Level (dBuWin} Date: 2006-06-13
FCC PART-15C
I
i
-II:I—I
q
0 30 224, 418. 612, 306. 1000
Trace: (Discrete) Frequency (WHz)
8ite no. : A/C Chamber Data no. HE-
Dis. / &nt. : 3m VBA6106A/ UHALPS108-4  Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : B393EM Z&*C/6L2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket EBC
FPower Rating : 120%ac/60Hz
Test Mode : CHO
M/N:HETHNH-L11C
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHzZ) (dB/m) (dE)} (dBEpv)  (dBpVim) (dBEpVim) (dB)

1 30,000 23,80 1.10 3.32 Z8.0z 40.00 11.598
z 130.350 Z1.:Z28 2. %0 4.51 28.6% 43.50 14.81
3 400.540 17,58 4.80 3.19 Z5.57 4¢.00 Z0.43
4 431.050 18.93 .10 1.56 Z6.58 4¢5.00 15.4:2
5 a01.4z0 19,21 6,32 B.Z26 34,69 45.00 11.31
= Ge7.380 ZZ2.08 f.50 -0.14 Z8.44 4¢.00 17.56
K 200.0%0  25.83 T.37 4.81 37.81 4¢.00 3.19

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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@) AUDEL Corp. EMC Laboratory
A | l D IX Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Taitwan ROC, Post Code 24443

Tel+886-2-26092133 Fax+i86-2-26009303
Email:tteme@iteme. com.tar

Data: 9 ~ Hile: D' Test&Photo' 2006 DATA'EM950830'PART 15CBluetooth’EUT+Charge CH39.EMI (1
20 Level (dBuWin} Date: 2006-06-13
FCC PART-15C
I
i
awop—
[
0 30 224, 418. G612, 806. 1000
Trace: {Discrete) Frequency (MHz)
Site no. A0 Chamber Data no. : 9
Dis. / Ant. : 3m VEAE1DGA/UHALES108-4A  Ant., pol. : HORIZONTAL
Limit : FCOC PART-15C
Env. / Ins. : B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket EBC
FPower Rating : 120%ac/60Hz
Test Mode 1 CH3Z
M/N: HSTHNH-L11C
ant. Cahkle Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dEpV/m) (dE)

1 1z7.000 19,56 Z.40 0.5s8 Zz.54 43,30 Z20.56
z 400.540 17.66 4,80 o.a84 23.30 46.00 22.70
3 a01.4z0 18.95 6,52 4.41 Z59.89 4¢.00 le.11
4 241.1%0 18,23 T.01 0.&54 26,530 4,00 15.10
5 TO00.270  Z3.44 .50 1.70 31.66 4¢.00 14.34
= 200,180 24,14 .30 0.38 31.41 4¢5.00 14.59
7 200.0%0  ZzZ4.96 T.37  -0.80 31.73 45.00 14,27

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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@) AUDEL Corp. EMC Laboratory
A | l D IX Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Taitwan ROC, Post Code 24443

Tel+886-2-26092133 Fax+856-2-26009303
Email:tteme@iteme. com.tar

Data: 10 ~ HRle: D'Test&Photo'2006 DATAEM950830'PART 15C'Bluetooth’EUT+Charge CH39.EMI (1
20 Level ((dBuvin} Date; 2006-06-13
FCC PART-15C
I
i
wp—
WWM
0 30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
8ite no. : A/C Chamber Data no. : 10
Dis. / &nt. : 3m VBA6106A/ UHALPS108-4  Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / In=s. : B393EM Z&*C/EZ% Engineer : &lwvin ¥Yang
EUT : Personal Digital Assistant or Pocket PO
FPower Rating : 120%ac/&0Hz
Test Mode 1 TH39
M/N: HSTNH-L11c
ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dEpV/m) (dE)
1 30.970  Z3.3% 1.10 4,61 29.10 40.00 10. 20
= 178.410 Zz1.00 2. 20 4,23 28.13 43,30 15.37
3 3346.5Z0 15.54 4,20 Z.30 ZZ2.04 45.00 Z23.96
4 400.540 17.58 4,80 3.93 Z26.31 45.00 12,659
5 501.4Z0 13,91 6. 52 4,894 31.37 45,00 14. 63
) 700,270 ZZ.64 6.50 -0.31 Z8.84 45.00 17.16
7 g00.180 ZzZ4.81 6. 30 0.34 3z.08 45.00 13.94
g 200.0%0 Z25.83 7,37 4,21 37.41 45.00 8.59

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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Coutty, Tatwan RO

AUDEL Corp. EMC Laboratory
Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped

Post Code: 24443

Tel+356-2-26092133 Fax+s26-2-260099303
Email:tteme@tteme. com. twr

Data: 10

Lewvel ((ABuVimp
a0

40

0

Trace: {Discrete)

gite no.

File: D' Test&Photo' 2006 DATAEM950830'PART 15C Bluetooth EUT+Charge CHT8.EMI {1

Date: 2006-06-13

FCC PART-15C
[

JM¢wﬁmﬁwﬁ¢N*j“HJMWMA*FJMMJ

30

Dis. / Ant.

Limit

Env. / Ins=s.

EUT

FPower Rating

Test Mode

224. 418. 612, 806.
Frequency (MHz)

A Chambher Data no. : 10

3 VEARIOAA/ UHATLEPSI108 -4 Ant. pol. : HORIZONTAL
FCC PART-15C

B593EM Z&*C/6L% Engineer : &lwvin ¥Yang

Personal Digital Assistant or Pocket PC
120%Vac/60Hz

CH78

M/N: H3TNH-L11cC

Ant. Cakle Emlission

1000

Factor Loss FReading Level Limits Margin Remark

(dB/m) (dE)} (dBEpv)  (dBpVim) (dBEpVim) (dB)

18.56 Z.40 1.82 23.58 43,40 15.5:
z21.33 Z.50 Z.04 ZB.26 43.50 17.24
17.66 4.30 0.35 Z23.01 4¢5.00 22.99
13. 25 6,32 6,82 3Z.30 45.00 13.70
23.44 .50 0.48 30.44 4¢6.00 15.56
z4.5%6 7.37 -0.65 31.68 4,00 14.3%

Remarks:

1.
z.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.
The emission levels that are Z0dE below the official

limit are not reported.

Audix Corporation

Report No. EM-F950224
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@ AUDEL Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan RO, Fost Code 24443

Tel+856-2-26092133 Fax+s26-2-260099303
Email:tteme@iteme. com. twr

Data: 9 ~ File: D:'Test&Photo' 2006 DATAEMO50830'PART 15C'Bluetooth’EUT+Charge CHY8.EMI (1
20 Lewvel (dBuvimp Date; 2006-06-13
FCC PART-15C
I
i
-'Il]—l
W L“M
0 30 224. 418. 612, /06. 1000
Trace: {Discrete) Frequency (MHz)
gite no. : A/C Chamker Data no. : 3
Di=. / Ant. : 3m VEASL1OGA/ UHALES108-4 Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket BC
Power Rating : 120Wac/é0Hz=
Test Mode : CHTE
M/N:HSTNH-L11C
Ant. Cakle Emission
Freq. Factor Loss Reading Level Limits Margin Remark

(MHz (dBE/fm) (dB) (dBEpv) (dBpV/m) (dBpV/m) (dBE)

1 a0.o0o0  Z23.e&0 1.10 4. 63 Z9.33 40.00 10.67
z 178.410 21.00 Z.50 4.38 Z8.Zz8 43.50 15.z22
3 400.540 17.58 4,80 4.88 27,26 45.00 18.74
4 501.4zZ0 12,91 f.52 5.20 31.63 4¢.00 14.37
3 00,270 22,64 &.40 o.a87 0.0z 4,00 13.58
= Fo00.0%0  Z5.83 7.3 4.84 38.04 46.00 T.96

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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AUDEL Corp. EMC Laboratory
Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan ROC, Post Code 24443

Tel+886-2-20092133  Fax+386-2-26099303
Email:tteme@iteme. com.tar

Data: 9
Level (dBuWin}
&0

40

0

File: D' Test&Photo' 2006 DATAEM950830'PART 15C Bluetooth EUT+Charge RX.EMI

o
Date: 2006-06-1

FCC PART-15C
—

MAFAJMMLJWMM«dLMmJ*Hw

30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
Site no. : &S0 Chamber Data no. : 9
Dis. / Ant. : 3m  VBAALOGA/UHALE2108-A  Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : B393EM Z&*C/6L2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket PO
FPower Rating : 120%ac/&0Hz
Test Mode RE (CHVE)
M/N: H3TNH-L11cC
Ant. Cakle Emizsion
Freq. Factor Loss FReading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dBEpV) (dBEpV/m) (dEpV/m) (dE)
1 135.730 12,95 Z.40 Z2.20 Z4.55 43,30 18.95
2 400.540 17.66 4.80 -0.14 Z22.3Z 45.00 Z3.68
3 201.4Z0 18.95 6. 52 5.37 30.85 45.00 15.15
4 541,190 12,25 T.01 0.40 Z6.66 4,00 15.34
5 700,270 Z23.46 6.530 -0.0Z 29.594 45.00 la.06
& g00.180 Z=4.14 6.90 -0.35 30.88 45.00 1i5.32
Bemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss + Reading.

Z. The emizzion lewvels that are Z0dE helow the official

limit are not reported.

Audix Corporation  Report No. EM-F950224
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AUDEL Corp. EMC Laboratory
Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
Coutty, Tatwan RO

Post Code: 24443

Tel+356-2-26092133 Fax+s26-2-260099303
Email:tteme@tteme. com. twr

Data: 10

Lewvel ((ABuVimp
a0

40

0

Trace: {Discrete)

gite no.

File: D' Test&Photo' 2006 DATAEM950830'PART 15C Bluetooth’ EUT+Charge RX.EMI gll)}
Date: 2006-06-1

FCC PART-15C
[

30

Dis. / Ant.

Limit

Env. / Ins=s.

EUT

FPower Rating

Test Mode

224. 418. 612, 806.
Frequency (MHz)

A Chambher Data no. : 10

3 VEARIOAA/ UHATLEPSI108 -4 Ant. pol. @ VERTICATL
FCC PART-15C

B593EM Z&*C/6L% Engineer : &lwvin ¥Yang

Personal Digital Assistant or Pocket PC
120%Vac/60Hz

R (CH7B)

M/N: H3TNH-L11cC

Ant. Cakle Emlission

1000

Factor Loss FReading Level Limits Margin Remark

(dB/m) (dE)} (dBEpv)  (dBpVim) (dBEpVim) (dB)

z23.60 1.10 3.20 27.580 40.00 12.10
z1.10 Z.50 3.54 Z7.54 43.50 15.56
17.58 4.30 3.66 Z6.04 4¢5.00 15.%96
13.21 6,32 5.%76 32,39 45.00 13.61
ZZ. 64 .50 o.71 Z9.86 4¢6.00 16.14
z5.83 T.37 3.%6 37.16 4,00 g.54

Remarks:

1.
z.

Emission Lewvel= Antenna Factor + Cable Loss + Reading.
The emission levels that are Z0dE below the official

limit are not reported.

Audix Corporation
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@) AUDE Corp. EMC Laboratory
A | l D IX Mao53-11, Tin-fuu Teut, Lin-kou Heiang, Taiped
County, Tatwran ROUC, Fost Code 24443

Tel+856-2-26092133 Fax+826-2-26099303
Email:tteme@tteme. com tar

Data: 9 File: D:'Test&Photo'2006 DATAEM?50830°PART 15C Bluetooth EUT Only CHOEMI {10;
20 Level (dBuvim} Date: 2006-06-1
FCC PART-15C
—

40 ﬁ
RN S

0 30 224, 418. 612, 806. 1000

Trace: {Discrete) Frequency (WHz)

gite no. : ASC Chamber Data no. -

Dis. / Ant. : 3m VEAS1OBA/ UHATLPS108 -4 Ant. pol. : HORIZONTAL
Limit : FoC PART-15C

Env. / In=s. : B393EM Z&*C/EZ% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket EBC

FPower Rating : DO 3.7V

Test Mode : CHO

M/N:HSTNH-L11cC

Ant. Cable Emission
Fredq. Factor Loss Reading Level Limits Margin Remark
(MHz (dBE/fm) (dB) (dBEpv) (dBpV/m) (dBpV/m) (dBE)

1 21.830 1&.08 Z.00 1.54 Z0.01 43.50 £23.49
z 1Ze.350 13.49 Z.38 0.3 ZZ.85 43.50 Z0.65
3 400.800 17,86 4,30 o.70 23.18 4,00 Z22.84
4 s00.%00  18.87 .50 5.2Z8 30.66 4¢.00 15.34
5 T00.400 0 Z3.46 .50 -0.23 Z9.73 4¢.00 1a.27
= 723,800 Z4.14 G. 20 o.o7 31.10 45.00 14.20
7 859,200 Z4.98 7.37  -0.87 31.4¢ 4¢.00 14.54

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Corporation  Report No. EM-F950224



FCC ID. BEJPDA-L11C Page 68 of 179

@ AUDIE Corp. EMIC Laboratory
A U D IX Mo.53-11, Tin-fis Tsun, Lin-kow Heiang, Taiped
Couanty, Taiwan ROC, Post Code 24443

Tel+886-2-26002133 Fax-+HE86-2-26000303
Email tteme@tteme. oo b

Data: 10 File: D:'Test&Photo' 2006 DATA'EM950830'PART 15C Bluetooth' EUT Only'CHO.EMI (10
20 Level (dBuvin} Date: 2006-06-1
FCC PART-15C

—

40ﬁ 3

A
| e
0 30 224, 418. 612, 806. 1000
Trace: (Discrete) Frequency (WHz)
Site no. : &S0 Chamber Data no. : 10
Dis. / Ant. : 3m  VBAALO&A/UHALEP108-A  Ant. pol. : VERTICAL
Limit : FCC PART-15C
Env. / Ins. : B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket EBC
Power Rating : DO 3.7V
Test Mode : CHO
M/N:HETNH-L11cC
Ant., Cahle Emi=z=ion
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dEpV/m) (dE)

1 a0.o000 23,80 1.10 3.07 Z7.77 40.00 12,23
z 176.340 20,86 Z.50 3.86 27.4%2 43,40 la.08
3 337.800 15.53 4,20 3.10 Zz.83 4¢.00 £23.17
4 400.800 17,58 4,80 4.14 Ze. 52 4,00 15.48
5 s0o.%00  19.77 G.30 G, 74 33.20 46.00 12.80
= T00.400 22,64 .50 -1.31 Z7.584 4¢.00 18.1a
K 299,800 25.83 T.37 3.78 36.58 4,00 F.0z

Remarks: 1. Emission Lewel= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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@ AUDEL Corp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Tatwan RO, Fost Code 24443

Tel+856-2-26092133  Fax+826-2-26099303
Email:ttemc@iteme. com twr

Data: 10 File: D:'Test&Photo'2006 DATAEMO50830'PART 15C Bluetooth EUT Only'CHI9.EMI {(10)
20 Level (dBuvim} Drate: 2006-06-13
FCC PART-15C
!

40—|—‘

T T
P71
0 30 224, 41%. 612, 206, 1000
Trace: (Discrete) Frequency (MHz)
gite no. : ASC Chamhber Data no. : 10
Dis. / Ant. : 3m VBARLOGA/UHALPS108-4  Ant. pol. : HORIZONTAL
Limit 1 FCC PART-15C
Env., / Ins. : B5%3EM Z&*C/EZ% Engineer : &lwvin ¥Yang
EUT : Personal Digital Assistant or Pocket EBC
Power Rating : Do 3.7V
Test Mode : CH39
M/N: H3TNH-L11cC
ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dEpV/m) (dE)

1 a0.000 Z4.86 1.10 -1.37% Z4.59 40.00 15.41
z 2Z.080 14.08 .00 4,23 ZZ.30 43.50 £1.20
3 1Zz7.000 12,56 Z.40 3.55 Z5.51 43.50 17.99
4 400.540 17,66 4.30 2.79 Z25.25 4¢5.00 20.75
5 a01.4zZ0 18.25 6,32 T.56 33.04 45.00 12. %6
& 541.1%0 12,25 7.01 1.49 Z7.75 4¢.00 18.25
K TO0.270 23,46 &.40 1.30 31.4¢6 4,00 14.54
=i g00.180 Z4.14 6.%0 -0.4%2 30.54 46.00 15.46

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z., The emission levels that are Z0dE below the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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@ AUDE Corp. EMC Laboratory
A U D IX Mao.53-11, Tin-fa Teuty, Lin-kow Heiang, Taiped
County, Tatwran ROUC, Fost Code 24443

Tel+856-2-26092133 Fax+826-2-26099303
Email:tteme@tteme. com tar

Data: 9 ~ File: D:'Test&Photo'2006 DATAEM950830'PART 15C Bluetooth EUT Only:CHIZ.EMI (10}
20 Level (dBuvin} Date: 2006-06-13

FCC PART-15C
—

40ﬁ 3

0 30 224, 418. 612, 806. 1000

Trace: {Discrete) Frequency (MHz)

8ite no. i A/C Chamher Data no. HE-

Dis. / &nt. : 3m VEAE1N6A/UHALPS108-4  Ant. pol. : VERTICATL
Limit : FCC PART-15C

Env. / In=s. : B393EM Z&*C/EZ% Engineer : &lwvin ¥Yang
EUT : Personal Digital Assistant or Pocket PO

FPower Rating : DO 3.7V

Test Mode 1 TH39

M/M:HETHH-L11C

Ant., Cahle Emi=z=ion
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpv) (dBEpV/m) (dBpV/m) (dE)

1 a0.oo0o0 23,80 1.10 3.18 Z7.88 40.00 1zZ.1zZ2
z 183.260 21.70 Z.50 £.38 Z7.18 43,30 la.32
3 400.540 17.58 4,80 3.17 23.55 46.00 20.45
4 501.4zZ0 1%2.%1 6,52 5.74 3zZ.18 4¢6.00 13.82
bl 00,270 22,64 &.40 o.o% 29.23 4,00 1a.77
= go0.180 Z4.81 .90 -1.Z8 30.43 4¢.00 15.57
K 200.0%0  25.83 T.37 3.54 37.14 4¢.00 3.86

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE bhelow the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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AUDE Corp. EMC Laboratory
Mao.53-11, Tin-fa Teuty, Lin-kow Heiang, Taiped
County, Tatwran ROUC,

Post Code 24443

Tel+886-2-26092133 Fax+8E6-2-26099303
Email tteme@tteme. oo b

Data: 9 File: D:'Test&Photo' 2006 DATA'EMY950830'PART 15C Bluetooth'EUT Only'CH78.EMI (10)
20 Level (dBuWin} Date: 2006-06-13
FCC PART-15C
!
i
40 —
0

Trace: {Discrete)

gite no.

30

Dis. / Ant.

Limit

Env. / Ins.

EUT

FPower Rating

Test Mode

224. 418. 612, 806.
Frequency (MHz)

A/C Chawmber Data no. : 9

Jm VEBASLOGA/ UHALES108-A Ant. pol. : HORIZONTAL
FCC PART-1353C

B593EM Z&*C/SERE Engineer : Alwin Yang

Fersonal Digital Assistant or Pocket EBC
Do 3.9V

CH78

M/N: H3TNH-L11cC

Ant. Cakle Emission

1000

Factor Loss Reading Level Limits Margin Remark

(dB/m) (dB) (dBEpv) (dBpV/m) (dBpV/m) (dBE)

1e.08 Z.00 Z2.15 Z0.ZZ2 43.50 £23.28
19.56 Z.40 1.05 Z3.01 43.50 20.49
17.66 4,80 1.03 23.49 4,00 22.51
13. 25 6,32 4.36 Z9.84 45.00 la.16
12.25 7.01 1.4%Z2 Z7.68 4¢.00 18.32
23.44 &.50 1.10 31.06 4¢.00 14.54

Remarks:

1.
zZ.

Emission Lewvel= antenna Factor + Cable Loss + Reading.
The emission levels that are Z0dE below the official

limit are not reported.

Audix Corporation

Report No. EM-F950224
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@) AUDE Corp. EMC Laboratory
A | l D IX Mao53-11, Tin-fuu Teut, Lin-kou Heiang, Taiped
County, Tatwran ROUC, Fost Code 24443

Tel+856-2-26092133 Fax+826-2-26099303
Email:tteme@tteme. com tar

Data: 10 ~ Fle: DX Test&Photo' 2006 DATAEM930830'PART 15CBluetooth’EUT OnlyvCHTS.EMI (10}
20 Level (dBuvin} Date: 2006-06-13
FCC PART-15C
I
i
) m— 1
030 224, 418. 612, 306, 1000
Trace: {Discrete) Frequency (MHz)
8ite no. : &/C Chamber Data no. : 10
Dis. / &nt. : 3m VBASLOGA/UHALPI108-4  Ant. pol. : WERTICAL
Limit 1 FCC PART-15C
Env. / In=. : B593EM Z&*C/EE% Engineer : &lwvin ¥Yang
EUT : Personal Digital Assistant or Pocket EBC
Power Rating : Do 3.7V
Test Mode : CH7B
M/N: H3TNH-L11cC
ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) (dEpV) (dEpV/m) (dEpV/m) ({dE)

1 a0.oo0o0 23,80 1.10 3.50 Z8.z0 40.00 11.80
z 181.320 21.40 Z.50 2.31 Ze.61 43,30 16.89
3 400.540 17.58 4,80 3.5%2 23.37 45.00 Z0.03
4 501.4zZ0 1%2.%1 6,52 5.89 3zZ.3Z2 4¢6.00 13.68
3 241.1%0  Z20.48 7.01 1.31 Z3.80 4,00 17.z0
= Je7.380 ZEZ.08 6.30 -0.80 Z7.78 45.00 18,22
K 200.0%0  25.83 T.37 5.07 38.27 4¢.00 7.73

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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@ AUDEL Corp. EMC Laboratory
A | l D IX Mao.53-11, Tin-fu T sun, Lin-kou Heiang, Taiped
County, Tabwan RO FPost Code 24443

Tel+356-2-26092133 Fax+s26-2-260099303
Email:tteme@tteme. com. twr

Data: 10 ~ File: D:'Test&Photo'2006 DATAEMO50830'PART 15C'Bluetooth EUT Only'RX.EMI {10
20 Lewvel (dBuvimj} Date: 2006-06-13
FCC PART-15C
!

40ﬁ

] W..WHM
0 30 224, 418. 612, 806. 1000
Trace: {Discrete) Frequency (MHz)
Site no. : &S0 Chamber Data no. : 10
Dis. / Ant. : 3m  VBAGLOGA/UHALES108-A  Ant. pol. : HORIZONTAL
Limit : FCC PART-15C
Env. / Ins. : B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket BC
Power Rating : DC 3.7V
Test Mode : RE(CH7TE)
M/N: HITNH-L11C
Ant. Cable Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) (dBEpV) (dBEpV/m) (dEpV/m) (dE)

1 30.5970  Z4.81 1.10 -4.14 Z21.75 40.00 18.25
z 127.000 19,56 Z.40 1.1% 23.13 43.50 Z0.37
3 G01.4zZ0 18,95 f.52 T.60 33.08 4¢.00 1Z.92
4 241.1%0 18,23 7.01 0.8z Z7.08 4,00 13.5:
5 700,270 Z3.46 6,30 1.41 31.37 45.00 14.63
& goo0.180 24,14 .30 0.33 31.36 4¢.00 14. 64
K s00.0%0 24,596 7.3 0.56 3z.89 4¢5.00 13.11

RBemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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@) AUDEL Corp. EMC Laboratory
A | l D IX Mao.53-11, Tin-fu T sun, Lin-kou Hsiang, Taiped
County, Taitwan ROC, Post Code 24443

Tel+886-2-26092133 Fax+i86-2-26009303
Email:tteme@iteme. com.tar

Data: 9 ~ Hle: D' Test&Photo' 2006 DATA'EM950830'PART 15CBlustooth’EUT Only'RX.EMI {10
20 Level (dBuWin} Date: 2006-06-13
FCC PART-15C
I
i
awop— .
; mthﬁd
0 30 224. 418. 612, 806, 1000
Trace: {Discrete) Frequency (MHz)
Site no. A0 Chamber Data no. : 9
Di=. / Ant. : 3m VEAE1D A/ UHALES108-A  Ant. pol. : VERTICAL
Limit : FCOC PART-15C
Env. / Ins. : B593EM Z&*C/6E2% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or Pocket EBC
Power Rating : DO 3.7V
Test Mode : RE(CHTE)
M/N: HSTHNH-L11C
ant. Cahkle Emission
Freq. Factor Loss FReading Level Limits Margin Remark

(MHz) (dE/m) (dE) ({dEpV) (dEpV/m) (dEpV/m) (dE)

1 30.000 23,80 1.10 3.0z 27,7z 40.00 12.z8
z 183.Z260 Z1.70 2. %0 £2.55 27.15 43.50 16.35
3 33e6.52Z0 15.54 4,20 3.80 Z3.54 4¢.00 Z2Z.46
4 400,540 17,58 4,30 3.681 25.88 4,00 Z20.01
5 501.4zZ0 12,91 5,52 f.01 3zZ.44 4¢.00 13.56
= 241.1%0 20.48 7.01 0.Za Z27.75 4¢5.00 18.25
7 200.0%0  Z5.83 7.3 3.23 36.43 45.00 .37

Bemarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official
limit are not reported.

Audix Corporation  Report No. EM-F950224
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3.6.2. Above 1GHz Frequency Range Measurement Results
3.6.2.1. WLAN (802.11b)

Date of Test Jun. 13, 2006 Temperature 26
EUT Personal Digital Assistant or Pocket PC Humidity 62
Test Mode Transmitting Mode, Frequency:
2412MHz (CH1) Test Voltage AC 120V/60Hz
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBpV  dBuV/m dBuV/m dB
Peak 1255.360 25.31 4.69 8.96 38.96 74.00 35.04
1725.760 26.58 7.00 8.56 42.14 74.00 31.86
Average 1255.360 25.31 4.69 0.96 30.96 54.00 23.04
1725.760 26.58 7.00 0.56 34.14 54.00 19.86
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1650.160 26.19 6.49 8.79 41.47 74.00 32.53
1784.560 26.84 7.01 8.53 42.38 74.00 31.62
Average 1650.160 26.19 6.49 0.79 33.47 54.00 20.53
1784.560 26.84 7.01 0.53 34.38 54.00 19.62
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Audix Corporation  Report No. EM-F950224
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Date of Test Jun. 13, 2006 Temperature 26
EUT Personal Digital Assistant or Pocket PC Humidity 62
Test Mode Transmitting Mode, Frequency:
2437MHz (CH6) Test Voltage AC 120V/60Hz
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1582.960 25.86 6.01 13.25 45.12 74.00 28.88
2145.760 28.11 6.04 13.51 47.66 74.00 26.34
Average 1582.960 25.86 6.01 5.25 37.12 54.00 16.88
2145.760 28.11 6.04 5.51 39.66 54.00 14.34
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1477.120 25.39 5.36 13.86 44.61 74.00 29.39
1734.160 26.60 7.07 13.97 47.64 74.00 26.36
Average 1477.120 25.39 5.36 5.86 36.61 54.00 17.39
1734.160 26.60 7.07 5.97 39.64 54.00 14.36

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Audix Corporation  Report No. EM-F950224
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Date of Test Jun. 13, 2006 Temperature 26
EUT Personal Digital Assistant or Pocket PC Humidity 62
Test Mode Transmitting Mode, Frequency:

2462MHz (CH11) Test Voltage ~ AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level

Frequency  Factor Loss  Horizontal Horizontal Limits Margin

MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1650.160 26.19 6.49 13.37 46.05 74.00 27.95
1838.320 27.10 6.72 13.41 47.23 74.00 26.77
Average 1650.160 26.19 6.49 5.37 38.05 54.00 15.95
1838.320 27.10 6.72 541 39.23 54.00 14.77

Emission Antenna Cable Meter Reading Emission Level

Frequency Factor Loss Vertical Vertical Limits Margin

MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1675.360 26.34 6.65 12.72 45.71 74.00 28.29
2107.120 28.03 6.00 12.92 46.95 74.00 27.05
Average 1675.360 26.34 6.65 4.72 37.71 54.00 16.29
2107.120 28.03 6.00 4.92 38.95 54.00 15.05

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Audix Corporation  Report No. EM-F950224
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Date of Test Jun. 13, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Test Mode Receiving Mode, Frequency: 2437MHz Test Voltage ~ AC 120V/60Hz

(CH®6)
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBpV  dBuV/m dBuV/m dB
Peak 1468.720 25.39 5.33 6.27 36.99 74.00 37.01
1834.960 27.08 6.72 6.30 40.10 74.00 33.90
Average 1650.160 26.19 6.49 5.37 38.05 54.00 15.95
1838.320 27.10 6.72 541 39.23 54.00 14.77
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1221.760 25.30 4.63 7.63 37.56 74.00 36.44
2073.520 27.96 5.95 6.44 40.35 74.00 33.65
Average 1221.760 25.30 4.63 -0.37 29.56 54.00 24.44
2073.520 27.96 5.95 -1.56 32.35 54.00 21.65

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Audix Corporation  Report No. EM-F950224
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Date of Test Jun. 13, 2006 Temperature 26
EUT Personal Digital Assistant or Pocket PC Humidity 62
Test Mode Transmitting Mode, Frequency:
2412MHz (CH1) Test Voltage DC 3.7V
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1132.720 25.26 4.46 14.66 44.38 74.00 29.62
1776.160 26.82 7.04 13.66 47.52 74.00 26.48
Average 1132.720 25.26 4.46 6.66 36.38 54.00 17.62
1776.160 26.82 7.04 5.66 39.52 54.00 14.48
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1535.920 25.59 5.67 13.03 44.29 74.00 29.71
2019.760 27.84 5.89 13.44 47.17 74.00 26.83
Average 1678.720 26.34 6.69 4.49 37.52 54.00 16.48
2019.760 27.84 5.89 5.44 39.17 54.00 14.83

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test Jun. 13, 2006 Temperature 26
EUT Personal Digital Assistant or Pocket PC Humidity 62
Test Mode Transmitting Mode, Frequency:
2437MHz (CH6) Test Voltage DC 3.7V
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1767.760 26.77 7.09 13.41 47.27 74.00 26.73
2191.120 28.20 6.10 13.34 47.64 74.00 26.36
Average 1767.760 26.77 7.09 541 39.27 54.00 14.73
2191.120 28.20 6.10 5.34 39.64 54.00 14.36
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1485.520 25.40 5.38 12.78 43.56 74.00 30.44
1779.520 26.82 7.04 14.18 48.04 74.00 25.96
Average 1485.520 25.40 5.38 4.78 35.56 54.00 18.44
1779.520 26.82 7.04 6.18 40.04 54.00 13.96

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Audix Corporation  Report No. EM-F950224
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Date of Test Jun. 13, 2006 Temperature 26
EUT Personal Digital Assistant or Pocket PC Humidity 62
Test Mode Transmitting Mode, Frequency:

2462MHz (CH11) Test Voltage ~ DC3.7V

Emission Antenna Cable Meter Reading Emission Level

Frequency  Factor Loss  Horizontal Horizontal Limits Margin

MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1099.120 25.25 4.39 13.94 43.58 74.00 30.42
2182.720 28.19 6.09 13.43 47.71 74.00 26.29
Average 1099.120 25.25 4.39 5.94 35.58 54.00 18.42
2182.720 28.19 6.09 4.43 38.71 54.00 15.29

Emission Antenna Cable Meter Reading Emission Level

Frequency Factor Loss Vertical Vertical Limits Margin

MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1468.720 25.39 5.33 13.76 44.48 74.00 29.52
1725.760 26.58 7.00 13.48 47.06 74.00 26.94
Average 1468.720 25.39 5.33 5.76 36.48 54.00 17.52
1725.760 26.58 7.00 5.48 39.06 54.00 14.94

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test Jun. 13, 2006 Temperature 26
EUT Personal Digital Assistant or Pocket PC Humidity 62
Test Mode Receiving Mode, Frequency: 2437MHz Test Voltage DC 3.7V
(CH6)
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1729.120 26.58 7.04 6.16 39.78 74.00 34.22
2266.720 28.36 6.18 5.80 40.34 74.00 33.66
Average 1729.120 26.58 7.04 -1.84 31.78 54.00 22.22
2266.720 28.36 6.18 -3.20 31.34 54.00 22.66
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1725.760 26.58 7.00 6.57 40.15 74.00 33.85
2073.520 27.96 5.95 6.44 40.35 74.00 33.65
Average 1725.760 26.58 7.00 -1.43 32.15 54.00 21.85
2073.520 27.96 5.95 -1.56 32.35 54.00 21.65

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Audix Corporation  Report No. EM-F950224



3.6.2.2. WLAN (802.11g)

Date of Test
EUT

Test Mode

Emission
Frequency
MHz

Peak 1552.720
2023.120

Average 1552.720
2023.120

Emission
Frequency
MHz

Peak 1599.760
1897.120

Average 1599.760
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Jun. 13, 2006 Temperature 26
Personal Digital Assistant or Pocket PC Humidity 62
Transmitting Mode, Frequency:
2412MHz (CH1) Test Voltage AC 120V/60Hz
Antenna Cable Meter Reading Emission Level
Factor Loss  Horizontal Horizontal Limits Margin
dB/m  dBuV  dBupV/m dBuV/m dB
25.69 5.81 13.49 44.99 74.00 29.01
27.85 5.89 13.99 47.73 74.00 26.27
25.69 5.81 5.49 36.99 54.00 17.01
27.85 5.89 5.99 39.73 54.00 14.27
Antenna Cable Meter Reading Emission Level
Factor Loss Vertical Vertical Limits Margin
dB/m  dBuV  dBuV/m dBuV/m dB
25.95 6.14 12.91 45.00 74.00 29.00
27.37 6.38 13.39 47.14 74.00 26.86
25.95 6.14 491 37.00 54.00 17.00
27.37 6.38 5.39 39.14 54.00 14.86

1897.120

1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Remark
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Date of Test Jun. 13, 2006 Temperature 26
EUT Personal Digital Assistant or Pocket PC Humidity 62
Test Mode Transmitting Mode, Frequency:
2437MHz (CH6) Test Voltage AC 120V/60Hz
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1468.720 25.39 5.33 13.32 44.04 74.00 29.96
1888.720 27.32 6.45 13.26 47.03 74.00 26.97
Average 1468.720 25.39 5.33 5.32 36.04 54.00 17.96
1888.720 27.32 6.45 5.26 39.03 54.00 14.97
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1594.720 25.90 6.12 13.50 45.52 74.00 28.48
1838.320 27.10 6.72 13.39 47.21 74.00 26.79
Average 1594.720 25.90 6.12 5.50 37.52 54.00 16.48
1838.320 27.10 6.72 5.39 39.21 54.00 14.79

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test Jun. 13, 2006 Temperature 26
EUT Personal Digital Assistant or Pocket PC Humidity 62
Test Mode Transmitting Mode, Frequency:

2462MHz (CH11) Test Voltage ~ AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level

Frequency  Factor Loss  Horizontal Horizontal Limits Margin

MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1599.760 25.95 6.14 13.40 45.49 74.00 28.51
2145.760 28.11 6.04 13.14 47.29 74.00 26.71
Average 1599.760 25.95 6.14 5.40 37.49 54.00 16.51
2145.760 28.11 6.04 5.14 39.29 54.00 14.71

Emission Antenna Cable Meter Reading Emission Level

Frequency Factor Loss Vertical Vertical Limits Margin

MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1537.600 25.62 5.70 12.66 43.98 74.00 30.02
1855.120 27.18 6.62 13.45 47.25 74.00 26.75
Average 1537.600 25.62 5.70 4.66 35.98 54.00 18.02
1855.120 27.18 6.62 5.45 39.25 54.00 14.75

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test Jun. 13, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Test Mode Receiving Mode, Frequency: 2437MHz Test Voltage ~ AC 120V/60Hz

(CH®6)
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBpV  dBuV/m dBuV/m dB
Peak 1468.720 25.39 5.33 6.11 36.83 74.00 37.17
1880.320 27.27 6.48 7.11 40.86 74.00 33.14
Average 1468.720 25.39 5.33 -1.89 28.83 54.00 25.17
1880.320 27.27 6.48 -0.89 32.86 54.00 21.14
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1246.960 25.31 4.67 7.05 37.03 74.00 36.97
1893.760 27.34 6.42 6.63 40.39 74.00 33.61
Average 1246.960 25.31 4.67 -0.95 29.03 54.00 24.97
1893.760 27.34 6.42 -1.37 32.39 54.00 21.61

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test Jun. 13, 2006 Temperature 26
EUT Personal Digital Assistant or Pocket PC Humidity 62
Test Mode Transmitting Mode, Frequency:
2412MHz (CH1) Test Voltage DC 3.7V
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1725.760 26.58 7.00 12.96 46.54 74.00 27.46
2145.760 28.11 6.04 12.69 46.84 74.00 27.16
Average 1725.760 26.58 7.00 4.96 38.54 54.00 15.46
2145.760 28.11 6.04 3.69 37.84 54.00 16.16
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1149.520 25.27 4.49 13.15 42.91 74.00 31.09
2031.520 27.86 5.90 13.30 47.06 74.00 26.94
Average 1149.520 25.27 4.49 5.15 34.91 54.00 19.09
2031.520 27.86 5.90 4.30 38.06 54.00 15.94

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test Jun. 13, 2006 Temperature 26
EUT Personal Digital Assistant or Pocket PC Humidity 62
Test Mode Transmitting Mode, Frequency:
2437MHz (CH6) Test Voltage DC 3.7V
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1191.520 25.29 4.56 13.53 43.38 74.00 30.62
1767.760 26.77 7.09 13.34 47.20 74.00 26.80
Average 1191.520 25.29 4.56 4.53 34.38 54.00 19.62
1767.760 26.77 7.09 4.34 38.20 54.00 15.80
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1204.960 25.29 4.59 13.77 43.65 74.00 30.35
1846.720 27.13 6.65 13.30 47.08 74.00 26.92
Average 1204.960 25.29 4.59 5.77 35.65 54.00 18.35
1846.720 27.13 6.65 5.30 39.08 54.00 14.92

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test Jun. 13, 2006 Temperature 26
EUT Personal Digital Assistant or Pocket PC Humidity 62
Test Mode Transmitting Mode, Frequency:

2462MHz (CH11) Test Voltage ~ DC3.7V

Emission Antenna Cable Meter Reading Emission Level

Frequency  Factor Loss  Horizontal Horizontal Limits Margin

MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1740.880 26.65 7.09 13.15 46.89 74.00 27.11
1893.760 27.34 6.42 13.37 47.13 74.00 26.87
Average 1740.880 26.65 7.09 5.15 38.89 54.00 15.11
1893.760 27.34 6.42 5.37 39.13 54.00 14.87

Emission Antenna Cable Meter Reading Emission Level

Frequency Factor Loss Vertical Vertical Limits Margin

MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1230.160 25.30 4.64 14.62 44.56 74.00 29.44
1767.760 26.77 7.09 13.15 47.01 74.00 26.99
Average 1230.160 25.30 4.64 6.62 36.56 54.00 17.44
1767.760 26.77 7.09 5.15 39.01 54.00 14.99

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test Jun. 13, 2006 Temperature 26
EUT Personal Digital Assistant or Pocket PC Humidity 62
Test Mode Receiving Mode, Frequency: 2437MHz Test Voltage DC 3.7V
(CH6)
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1154.560 25.27 4.50 7.01 36.78 74.00 37.22
1880.320 27.27 6.48 7.11 40.86 74.00 33.14
Average 1154.560 25.27 4.50 -0.99 28.78 54.00 25.22
1880.320 27.27 6.48 -0.89 32.86 54.00 21.14
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m  dBuV  dBuV/m dBuVv/m dB
Peak 1540.960 25.64 5.70 7.13 38.47 74.00 35.53
2036.560 27.88 5.90 6.95 40.73 74.00 33.27
Average 1540.960 25.64 5.70 -0.87 30.47 54.00 23.53
2036.560 27.88 5.90 -1.05 32.73 54.00 21.27

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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3.6.2.3. Bluetooth
Date of Test

EUT

Test Mode

Average

Emission
Frequency
MHz

1717.360
2560.720

1717.360
2560.720

Emission
Frequency
MHz

1104.160
1204.960
2132.320
2560.720
2641.360

1104.160
1204.960
2132.320
2560.720

Jun. 13, 2006 Temperature 26

Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:  roq \/oltage  AC 120V/60Hz

2402MHz (CHO0)
Antenna Cable Meter Reading Emission Level

Factor Loss  Horizontal Horizontal Limits Margin
dB/m  dBuV  dBuV/m dBuV/m dB

26.53 6.96 15.16 48.65 74.00 25.35
29.05 6.57 13.74 49.36 74.00 24.64
26.53 6.96 3.16 36.65 54.00 17.35
29.05 6.57 2.74 38.36 54.00 15.64

Antenna  Cable Meter Reading Emission Level

Factor Loss Vertical Vertical Limits Margin
dB/m  dBuV  dBuV/m dBuV/m dB

25.25 4.40 15.36 45.01 74.00 28.99
25.29 4.59 14.99 44.87 74.00 29.13
28.09 6.03 16.87 50.99 74.00 23.01
29.05 6.57 17.20 52.82 74.00 21.18
29.40 6.69 15.63 51.72 74.00 22.28
25.25 4.40 3.36 33.01 54.00 20.99
25.29 4.59 2.99 32.87 54.00 21.13
28.09 6.03 3.87 37.99 54.00 16.01
29.05 6.57 4.20 39.82 54.00 14.18
29.40 6.69 3.63 39.72 54.00 14.28

2641.360

Remark

1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test

EUT

Test Mode

Average

Emission
Frequency
MHz

1838.320
2557.360

1838.320
2557.360

Emission
Frequency
MHz

1204.960
2132.320
2560.720
2641.360

1204.960
2132.320
2560.720
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Jun. 13, 2006 Temperature 26

Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

2441MHz (CH39) Test Voltage ~ AC 120V/60Hz

Antenna Cable Meter Reading Emission Level

Factor Loss  Horizontal Horizontal Limits Margin
dB/m  dBuV  dBupV/m dBuV/m dB

27.10 6.72 13.86 47.68 74.00 26.32
29.05 6.56 13.23 48.84 74.00 25.16
27.10 6.72 1.86 35.68 54.00 18.32
29.05 6.56 1.23 36.84 54.00 17.16

Antenna Cable Meter Reading Emission Level

Factor Loss Vertical Vertical Limits Margin
dB/m  dBuV  dBuV/m dBuV/m dB

25.29 4.59 16.49 46.37 74.00 27.63
28.09 6.03 15.68 49.80 74.00 24.20
29.05 6.57 16.78 52.40 74.00 21.60
29.40 6.69 16.09 52.18 74.00 21.82
25.29 4.59 4.49 34.37 54.00 19.63
28.09 6.03 3.68 37.80 54.00 16.20
29.05 6.57 4.78 40.40 54.00 13.60
29.40 6.69 4.09 40.18 54.00 13.82

2641.360

1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Audix Corporation  Report No. EM-F950224



Date of Test

EUT

Test Mode

Average

Emission
Frequency
MHz

1725.760
2560.720

1725.760
2560.720

Emission
Frequency
MHz

1104.160
1603.120
2132.320
2560.720
2641.360

1104.160
1603.120
2132.320
2560.720
2641.360
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Jun. 13, 2006 Temperature 26

Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

2480MHz (CH78) Test Voltage ~ AC 120V/60Hz

Antenna Cable Meter Reading Emission Level

Factor Loss  Horizontal Horizontal Limits Margin
dB/m  dBuV  dBupV/m dBuV/m dB

26.58 7.00 12.50 46.08 74.00 27.92
29.05 6.57 12.84 48.46 74.00 25.54
26.58 7.00 0.50 34.08 54.00 19.92
29.05 6.57 0.84 36.46 54.00 17.54

Antenna Cable Meter Reading Emission Level

Factor Loss Vertical Vertical Limits Margin
dB/m  dBuV  dBuV/m dBuV/m dB

25.25 4.40 15.38 45.03 74.00 28.97
25.95 6.18 14.43 46.56 74.00 27.44
28.09 6.03 14.71 48.83 74.00 25.17
29.05 6.57 16.52 52.14 74.00 21.86
29.40 6.69 14.46 50.55 74.00 23.45
25.25 4.40 3.38 33.03 54.00 20.97
25.95 6.18 2.43 34.56 54.00 19.44
28.09 6.03 2.71 36.83 54.00 17.17
29.05 6.57 4.52 40.14 54.00 13.86
29.40 6.69 2.46 38.55 54.00 15.45

Remark

1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test

EUT

Test Mode

Average

Emission
Frequency
MHz

2095.360
2569.120

2095.360
2569.120

Emission
Frequency
MHz

1104.160
1204.960
2132.320
2560.720
2641.360

1104.160
1204.960
2132.320
2560.720
2641.360
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Jun. 13, 2006 Temperature 26

Personal Digital Assistant or Pocket PC Humidity 62

Receiving Mode, Frequency: 2480MHz

Test Voltage AC 120V/60Hz

(CH78)
Antenna Cable Meter Reading Emission Level

Factor Loss  Horizontal Horizontal Limits Margin
dB/m  dBuV  dBupV/m dBuV/m dB

28.01 5.98 9.03 43.02 74.00 30.98
29.09 6.58 9.17 44.84 74.00 29.16
28.01 5.98 1.03 35.02 54.00 18.98
29.09 6.58 1.17 36.84 54.00 17.16

Antenna Cable Meter Reading Emission Level

Factor Loss Vertical Vertical Limits Margin
dB/m  dBuV  dBuV/m dBuV/m dB

25.25 4.40 11.70 41.35 74.00 32.65
25.29 4.59 10.97 40.85 74.00 33.15
28.09 6.03 11.04 45.16 74.00 28.84
29.05 6.57 13.26 48.88 74.00 25.12
29.40 6.69 11.11 47.20 74.00 26.80
25.25 4.40 2.70 32.35 54.00 21.65
25.29 4.59 1.97 31.85 54.00 22.15
28.09 6.03 2.04 36.16 54.00 17.84
29.05 6.57 5.26 40.88 54.00 13.12
29.40 6.69 2.11 38.20 54.00 15.80

Remark

1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test Jun. 13, 2006 Temperature 26
EUT Personal Digital Assistant or Pocket PC Humidity 62
Test Mode Transmitting Mode, Frequency:
2402MHz (CHO) Test Voltage DC 3.7V
Emission Antenna Cable Meter Reading Emission Level
Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1204.960 25.29 4.59 13.95 43.83 74.00 30.17
1771.120 26.79 7.07 13.26 47.12 74.00 26.88
2560.720 29.05 6.57 13.60 49.22 74.00 24.78
Average 1204.960 25.29 4.59 1.95 31.83 54.00 22.17
1771.120 26.79 7.07 0.26 34.12 54.00 19.88
2560.720 29.05 6.57 1.60 37.22 54.00 16.78
Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m  dBuV  dBuV/m dBuV/m dB
Peak 1104.160 25.25 4.40 16.93 46.58 74.00 27.42
1603.120 25.95 6.18 15.56 47.69 74.00 26.31
2132.320 28.09 6.03 15.86 49.98 74.00 24.02
2560.720 29.05 6.57 17.74 53.36 74.00 20.64
2641.360 29.40 6.69 16.14 52.23 74.00 21.77
Average 1104.160 25.25 4.40 4.93 34.58 54.00 19.42
1603.120 25.95 6.18 3.56 35.69 54.00 18.31
2132.320 28.09 6.03 3.86 37.98 54.00 16.02
2560.720 29.05 6.57 5.74 41.36 54.00 12.64
2641.360 29.40 6.69 4.14 40.23 54.00 13.77

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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Date of Test

EUT

Test Mode

Emission
Frequency
MHz
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2441MHz (CH39)

Jun. 13, 2006 Temperature 26
Personal Digital Assistant or Pocket PC Humidity 62
Transmitting Mode, Frequency: Test Voltage DC 3.7V

Antenna
Factor

dB/m

Cable Meter Reading Emission Level

Loss
dBuV

1364.560
2565.760
2641.360

1364.560
2565.760
2641.360

Emission
Frequency
MHz

Antenna
Factor

dB/m

Cable
Loss
dBuV

Average

1603.120
2132.320
2560.720
2641.360

1603.120
2132.320
2560.720
2641.360

Horizontal Horizontal Limits Margin
dBuV/m dBuV/m dB
12.73 43.12 74.00 30.88
12.95 48.62 74.00 25.38
12.86 48.95 74.00 25.05
-0.27 30.12 54.00 23.88
-0.05 35.62 54.00 18.38
-0.14 35.95 54.00 18.05
Meter Reading Emission Level
Vertical Vertical Limits Margin
dBuV/m dBuV/m dB
13.85 45.98 74.00 28.02
14.71 48.83 74.00 25.17
15.89 51.51 74.00 22.49
15.03 51.12 74.00 22.88
1.85 33.98 54.00 20.02
2.71 36.83 54.00 17.17
2.89 38.51 54.00 15.49
2.03 38.12 54.00 15.88

1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Remark
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Date of Test Jun. 13, 2006 Temperature 26
EUT Personal Digital Assistant or Pocket PC Humidity 62
Test Mode Transmitting Mode, Frequency:

2480MHz (CH78) Test Voltage ~ DC3.7V

Emission Antenna Cable Meter Reading Emission Level

Frequency  Factor Loss  Horizontal Horizontal Limits Margin
MHz dB/m  dBuV  dBuV/m dBuVv/m dB

Peak 1838.320 27.10 6.72 12.67 46.49 74.00 27.51
2560.720 29.05 6.57 12.95 48.57 74.00 25.43
2624.560 29.34 6.66 12.35 48.35 74.00 25.65
Average 1838.320 27.10 6.72 -0.33 33.49 54.00 20.51
2560.720 29.05 6.57 0.95 36.57 54.00 17.43
2624.560 29.34 6.66 0.35 36.35 54.00 17.65

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin

MHz dB/m  dBuV  dBuV/m dBuVv/m dB

Peak 1104.160 25.25 4.40 15.52 45.17 74.00 28.83
1204.960 25.29 4.59 15.09 44.97 74.00 29.03
2137.360 28.10 6.04 15.44 49.58 74.00 24.42
2560.720 29.05 6.57 16.94 52.56 74.00 21.44
2641.360 29.40 6.69 15.48 51.57 74.00 22.43
Average 1104.160 25.25 4.40 3.52 33.17 54.00 20.83
1204.960 25.29 4.59 3.09 32.97 54.00 21.03
2137.360 28.10 6.04 3.44 37.58 54.00 16.42
2560.720 29.05 6.57 4.94 40.56 54.00 13.44
2641.360 29.40 6.69 2.48 38.57 54.00 15.43

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.

Audix Corporation  Report No. EM-F950224



Date of Test

EUT

Test Mode

Average

Emission
Frequency
MHz

2560.720
2641.360

2560.720
2641.360

Emission
Frequency
MHz

1204.960
1603.120
2132.320
2560.720
2641.360

1204.960
1603.120
2132.320
2560.720
2641.360
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Jun. 13, 2006 Temperature 26
Personal Digital Assistant or Pocket PC Humidity 62
Receiving Mode, Frequency: 2480MHz
(CH78) Test Voltage DC 3.7V

Antenna Cable Meter Reading Emission Level

Factor Loss  Horizontal Horizontal Limits Margin

dB/m  dBuV  dBupV/m dBuV/m dB

29.05 6.57 9.96 45.58 74.00 28.42

29.40 6.69 10.34 46.43 74.00 27.57

29.05 6.57 1.96 37.58 54.00 16.42

29.40 6.69 2.34 38.43 54.00 15.57
Antenna Cable Meter Reading Emission Level

Factor Loss Vertical Vertical Limits Margin

dB/m  dBuV  dBuV/m dBuV/m dB

25.29 4.59 11.44 41.32 74.00 32.68

25.95 6.18 11.89 44.02 74.00 29.98

28.09 6.03 11.66 45.78 74.00 28.22

29.05 6.57 12.10 47.72 74.00 26.28

29.40 6.69 11.22 47.31 74.00 26.69

25.29 4.59 3.44 33.32 54.00 20.68

25.95 6.18 3.89 36.02 54.00 17.98

28.09 6.03 3.66 37.78 54.00 16.22

29.05 6.57 4.10 39.72 54.00 14.28

29.40 6.69 3.22 39.31 54.00 14.69

Remark

1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Measurement was up to 25GHz, but the emissions level were too
low against the official limit and not report.
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3.6.3. Restricted Bands Measurement Results

3.6.3.1. WLAN (802.11b)
Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Test Mode Transmitting Mode, Frequency:

2412MHz (CH1) Test Voltage ~ AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dBuV dBuV/m dBuV/m dB
Peak * 2377.760 28.58 6.32 14.03 48.93 74.00 25.07
2390.000 28.59 6.34 11.29 46.22 74.00 27.78

Average * 2379.580 28.58 6.32 0.23 35.13 54.00 18.87
2390.000 28.59 6.34 -2.15 32.78 54.00 21.22

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2390MHz).

3. “*” The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

o ATIDIZ Carp. BMC Leborstory ® AUDIX Corp. EMC Leboratory
_'4 U D IX Ho.53-11, Tinfo Tsun, Lin-kou Hsieng, Taipei A U D IX Mo 32-11, Tin-fa Toun, Lin-kou Hsiang, Taipsi
County, Taiwan RO.C. Post Code24443 County, Taiwan ROC Post Code: 24443

Tel+8R6-2-26092133  Fax+RR6-2-26009303 Tel+886-2-26002133  Fax+836-2-26009303
Ermail: comtw Email tteme@tternc.com b
Data: 1 File: D:Test&Photo 2006 DATA'EM350830'PART 15CWir eless EUT+Charge Blout of hanc Data: 4 File: D: Test&Photo:2006 DATAEMI50830'PART 15C Wireless EUT+Charge Biout of banc
15 Level (dBuVim) Date; 2006-06-12 115 Level {dBuVin} Date: 2006-06-12
\ 5
FCC PAﬂIGPh» \
58 58 FCC PART-15C {[IG-AV}
! 2
i 2
023I0 2332, 2354, 2376. 2398, 2420 DZSIO 2332, 2354, 2376. 2398. 2420
" Frequency (MHz
Trace: {Discrete) ! v WHz) Trace: (Discrete} Frequency {Wkz)
gite no. : &/C Chamber Data no. : 1 gite no. : A/C Chamber Data no. : &
Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL Dis. / Ant. : Zm 3115 Ant. pol. : HORIZONTAL
Limit ¢ FQC PART-15C (1G-FR) Linmit : FOC PART-15C (1G-AV)
Env. / Ins. : 8593EM Za*C/62% Engineer : Alvin Yang Env. / Ins. : B8593EM Z2Z6*C/62% Enginesr : Alwvin_ Yang
EUT : Persona 1 pigital Assistant or Pockst PC EUT : Personal Digital Assistant or Pocket PO
Power Rating : 120Vac/&0Hz Power Rating : 120Vac/é0Hz
Test Mode : CH1(B0Z.11lh) Test Mode : CH1({B0Z.11k)
M/H: HETHH-L11¢ M/N: HSTNH-L11C
Ant, Cable Eission Ant. cCable Emission
Freq.  Factor Loss Reading  Level Limits Margin Remark Freq. Factor Loss Reading  Level Timits Margin Remark
(MHz) (dBfm) (dE) (dBpv] (dBpV/m) (dBpV/m) (dEB) (MHz) (dB/m) (dB} (dBpV) (dBpV/m) (dBp¥/m) (dB)
1 2377.760 2B.58  6.32 14.03 48.93 74.00  25.07 FPeak 1 2379.580 28.58 6.32  0.23 35.14 54.00  18.86 Average
2 2350.000 28.5% 6.34 11.29 46.22 74.00  27.78 Peak 2 2390.000 28.59 6.34 -2.15 32.78 54.00  21.22 Average
3 Z41z.000 Z8.64 .36 73.1z 110.13 74.00 -36.13 Peak 3 241z.000 2B8.64 &.36 £8.43 103.44 54.00 -49.44 Awverage
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Femarks: 1. Emission Level= Antenna Factor + Cahle Loss + Reading.
2. The emission levels that are 20dB helow the official 2. The emission levels that are Z0dE helow the official
limit are not reported. limit are not reported.
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

Test Mode 2412MHz (CH1)

Test Voltage  AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB
Peak * 2380.980 28.58 6.33 13.24 48.15 74.00 25.85
2390.000 28.59 6.34 10.86 45.79 74.00 28.21

Average * 2378.880 28.58 6.32 -0.35 34.55 54.00 19.45
2390.000 28.59 6.34 -1.51 33.42 54.00 20.58
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

o AUDIX Corp. EMC Laboratory © ATIDIE Corp. BMC Lahoratory
A U D IX o531, Tinfu Tsun, Lin-kou Heisng, Taipei A U D IX Ho 5211, Tinfis Toun, Lin-kon Hsiang, Taipei
Covnty, Tawan ROC,  FostCode 24443 County, Tewan ROC.  Post Code 24443

Tel+386-2-26092133 Fax+886-2-26099303 Tel+826-2-26002133 Fax-+226-2-26000303
Emailtteme@tteme com tw Email ttemo@tteme. com.tw
Data: 2 File: D: Test&Photo:2006 DATA'EM950830'PART 15CWir eless EUT+Char ge'Blout of banc Data: 3 File: D: Test&PNioto'2006 DATA'EM950830 PART 15C Wireless EUT+Charge Biout of hanc
15 Level {(dBuV/m) Date: 2006-06-12 15 Level (dBuVim) Date: 2006-06-12
FCC PAﬁIG-PN \
58 58 FCC PART-15E {[16-AV)
! z
1 2
023I0 2332, 2354, 2376, 2308, 2420 023I0 2332, 2354, 2376. 2398, 2420
Trace: {Discrete) Frequency (MHz) Trace: (Discrete} Frequency (MHz)
site no. : A/C Chamber Data no. : 2 gite no. 1 A/C Chamber Data no. : 3
Dis. / Ant. : 3m 3115 Ant. pol. : VERTICAL Dis. [/ ant. : 3m 3115 4ant. pol. : VERTICAL
Limit : FCC PART-15C (1g-PR) Limit : FCC PART-13C (1g-av)
Env. / Ins. : B593EM Z6%C/6Z% Enginesr : Alvin Yang Env. / Ins. : 8333EM Z6*cC/62% Engineer : Alvin Yang
EUT : Personal Digital Assistant or Pocket PC EUT i Personal Digital Assistant or Pocket BC
Power Rating : 1Z0Vac/&0Hz Fowsr Rating : 120Vae/60Hz
Test Mode : CHL{BOZ.11lh) Test Mads ¢ CH1(80Z.11k)
M/MN: HETNH-L11C M/ H: HSTNH-L11C
Ant. Cable Emission Ant. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark Freq. Factor Loss Reading  Level Dimits Margin Remark
(MHz) (dB/m) (dB) (dBp¥) (dBpWm) (dBp¥/im) (dB) (MHz) (dB/m) (dB) (dBpV) (dBpVW/m) (dBpW/m) (dB)
1 =2380.980 =28.58 £.33 13.24 48.15 74.00  25.85 Peak 1 2378.880 28.58  6.32 -0.35 34.55 54.00  19.45 Average
2z £390.000 2B.59 6.34 10.86 45.79 74.00 28.21 Psak Z 2390.000 28.5% 6.34 -1.51 33.43 54.00 20.57 Average
3 2412.000 28.64  6.36 74.96 109,97 74.00 -35.57 Peak 3 2412.000 28.64 6.36 68.32  103.33 54.00 -49.33 Avsrage

Remarks: 1. Emission Level™ Antenns Factor + Cable Loss + Reading. Remarks: 1. Emission Level= antenna Factor + Cabls Loss + Reading.

Z. The emission levels that are 20dB below the official Z. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.

Audix Corporation  Report No. EM-F950224



FCC ID. BEJPDA-L11C Page 101 of 179

Date of Test Jun. 12, 2006 Temperature 26

EUT

Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

Test Mode 2462MHz (CH11)

Test Voltage  AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits
MHz dB/m dBuVv dBuV/m dBuV/m dB

2483.500
2487.020

2483.500
2488.040
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2483.5-2500MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX Corp. EMC Laboratery

W0.53-11, Tin-fi Tsun, Lindou Hsiang, Taipei
County, Tawan RO, FostCode 24443
Tel+686-2-26092133 Fax+386-2-26099303
Emailttemo@tteme.com b

AUDIE Corp. EMC Laboratery

No.53-11, Tin-fis Toun, Lin-kou Heiang, Taipei
County, TawanROC.  Post Code:24443
Tel+328-2-26002133 Fuc+336-2-26000303

Emailtteme@iteme.comtw

AUDIX ] AUDIX }

Data: 5 File: D:\Test&Photo:2006 DATA'EM950830 PART 15C Wireless EUT+Char ge'Biout of hanc Data: 8 File: D' Test&Photo'2006 DATAEMO50830'PART 15CWireless EUT+Cliarge Blout of hanc
15 Level {dBuVim} Date: 2006-06-12 5 Level (dBuV/m) Date: 2006-06-12
1
/_\ FCC PART-15C {1G-PK}
58 58 FCE PART-15E {16-AV)
2.3 L
z
" 350 2462. 2474. 2486. 2498. 2510 2150 2462 2474. 2486. 2498. 2510
Trace: (Discrete) Frequency (iHz) Tiace: (Discrete) Frequency (MHz)
dite no. + A0 Chamber Data no. : 5 gite no. : A/C Chaumber Data no. @ B
Dis. / ant. : 9m 3115 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 3115 ant. pol. : HORTZONTAT
Limit : FOC BART-15¢ (1G-FK)

Env. / Ins.
EUT

FPower Rating :

: BEO3EM ZE*C/EZ% Engineer : Alvin Yang
: Personal Digital Assistant or Pocket PC
120Vac/&0Hz

Limit
Env. / Ins.
EUT

: FOC PART-15C (1G-AV)
: BI93EM  ZEYC/EZE

: Personal Digital Assistant or Pocket BC
Power Rating :

Engineer : Alvin Yang

120Vac/60Hz

Test Mode 1 CHLL(B0Z.1lh) Test Mode : CHL1(802.11h}
M/N: HSTMH-L1lC M/N: HSTNH-L11¢
Ant. Cable Emission Ant. Cable Emission
Freg. Factor Lioss Reading  Level Limits Margin Remark Freq. Factor Loss Reading TLevel Limits Margin Remark
(MHz) (dB/m) (dB) (dBpv) (dBpv/m) (dBpv/m) (dE) (MHz) (dE/m) (dB) (dBp¥) (dBp¥/m) (dBpV/m) (dE)
1 2462.000 28.74  &.42 74.01  109.17 74.00 -35.17 Peak 1 2462.000 28.74 6.42 66.85 102.01 54.00 -48.01 Average
z 24B3.500 28.77 6.45 10.51 45.74 74.00 28.26 Peak 2 2483.500 28.77 6.45 -2.69 32.54 54.00 21.46 Average
3 2487.020 28.77 6.45 1z.8% 48.11 74.00 £25.8% Peak 3 2488.040 28.77 .45 -0.81 34.4%2 54.00 19.58 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are ZOdE below the official
limit ars not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission lsvels that are Z0dE below the official
limit are not reported.
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

Test Mode 2462MHz (CH11)

Test Voltage  AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB
Peak * 2483.500 28.77 6.45 10.54 45.76 74.00 28.24
2487.020 28.77 6.45 12.84 48.06 74.00 25.94

Average * 2483.500 28.77 6.45 -1.02 34.20 54.00 19.80

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2483.5-2500MHz).
3. “*” The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

@ AUDIE Corp. EMC Labozatary o AUDIX Corp. EMC Laoratory
A U D IX Wo.53-11, Tinfu T svm, Lin-kev Heiang, Taipei A U D IX No.53-11, Tin-fa Tsun, Linkou Heiang, Tipei
Conty, TawenROC.  Post Code 24443 County, TewanROC.  FastCade 24443

Tel+836-2-36092133 Fax+886-2-26099303 Tel4886.3-26092133 Far-+886-2-26099303
Email tteme(@tteme com tw Exmail tteme@ttems. comtw

File: D:'Test&Photo'2006 DATA'EM950830 PART 15C Wireless'EUT+Charge'B out of banc Data: 7 _ File: D:'Test&Photo'2006 DATA'EMA50830'PART 15C Wireless'EUT+Charge'Blout of banc
Date: 2006-06-12 Level (dBuV/m} Date: 2006-06-12

Dot el (Vi)
15 evel (dBuV/m)| 15

/\ FCC PART-15C (1G-PK}

B

58 58 FCC PART-15C {1G-AV)
2 st e et ol
2 3
92450 7462, 2474 2486, 2498, 2510 3350 7162, 7L 1%, 798 7510
Trace: (Discrete) Frequency {WiHz) Trace: {Discrete) frequency (Hz)
gite no. : &/C Chamber Data no. : @& #ite no. : &/C Chamber Data no. : 7
Dis. / Ant. : 3m 3115 Ant. pol. : VERTICAL Dis. / &nt. @ 3m 3115 Ant. pol. : VERTICAT
Timit : FCC PART-15C (1G-PE) Limit : FCC PART-15C (le-AV)
Env. / Ins. : B593EM Z26*C/62% Enginesr : Alvin Yang Env. / Ins. : 8533EM Zé*C/EZ% Engineer : Alvin Yang
EUT : Personal Digital Assistant or Pocket PC EUT : Persanal Digital Assistant or Pocket PC
Power Rating : 12Z0Vac/é0Hz Power Rating : 120Vac/60Hz
Test Mode : CHLL{B0Z.11lkh) Test Mode : CH11(80Z.11k}

M/ M: HETHH-T11cC

Ant. Cahle Emission

M/N: HRTNH-L11¢

Ant. Cable Emission

Fredq. Factor Loss Reading  TLewvel Limits Margin Remark Freq. Factor Loss HReading  Lewvel Limits Margin Remark
(MHz) (dB/m) (dB) (dBp¥] (dBp¥/m) (dBp¥/m) (dE) (MHz) (dBfm) (dB) (dBpV) (dEpV/m) (dBpWm) (dB)
1 z462.000 28.74  &.42  75.10 110.26 74.00 -36.26 Peak 1 z462.000 28.74 6.42 6B.21  103.36 54.00 -49.36 Average
2 2483.500 28.77  6.45 10.54 45.77 74.00 2B.23 Peak z 2483.500 28.77 6.43 -1.02 34.20 54.00 19.80 Average
3 2487.020 28.77  6.45 12.84 48.08 74.00  25.94 Peak 3 2505.920 2B8.83 6.48 -0.54 34.78 54.00 19.2Z Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss +

Reading.

2. The emission levels that are Z0dE below the official

limit ars not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dB helow the official
limit are not reported.
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Test Mode Transmitting Mode, Frequency:

2412MHz (CH1) Test Voltage DC 3.7V

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB
Peak * 2374.570 28.57 6.32 13.23 48.12 74.00 25.88
2390.000 28.59 6.34 12.15 47.08 74.00 26.92

Average * 2322.870 28.48 6.25 -0.17 34.56 54.00 19.44
2390.000 28.59 6.34 -0.66 34.27 54.00 19.73

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2390MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

@ AUDIX Cotp. EMC Lahoratory ® AUDIX Cotp. EMC Lahoratory
A U D IX Wa.53-11, Tin-fu Tsun, Lin-kou Helang, Taipei A U D IX Mo 5311, Tin-fu Tsun, Lin-ken Heiang, Taipei
County, TawanROC,  PostCode24443 County, Tatwan RO L. Past Cods 24443

Tel +226-2-26092133  Fac+88A-2-26099303 Tel+286-2-26092133 Fac+886-2-26099303
Emailtteme@tieme comtw Emailtteme@tteme. com tw
Data: 2 File: D: Test&Photo 2006 DATAEM350830(PDAYPART 15C Wireless EUT Ou'lij out of ha Data: 3 File: D: Test&Photo'2006 DATAEM950830(PDA)PART 15CWireless EUT 0||Bv-B'.oul of ba
15 Level {(dBuV/m} Date: 2006-06-13 115 Level {dBuV/m} Date: 2006-06-13
FCC PA&IG-PW
58 58 FCC PART-15C {1G-AVY
1 2
1 2
0 2310 2332, 2354, 2376. 2308, 2420 ° 2310 2332, 2354, 2376. 2398, 2420

Frequency (MHz) Frequency (MHz)

Trace: (Discrete}
gite no. i ASC Chamber Data no. 1 2 gite no. i A/C Chamber Data no. H)

Trace: {Discrete}

Dis. / Ant. : 3w 3115 Ant. pol. : HORIZONTAL Dis. / Ant. : 3w 3115 Ant. pol. : HORIZONTAL
Limit : Foo PART-15C (1G-PK) Timit : FCC PART-15C (1G-AV)
Env. / Ins. : B593EM 26*C/62% Enginesr : Alvin Yang Env. / Ins. : 8593EM Z&*C/62% Engineer : alvin Yang
EUT : Personal Digital Assistant or Pocket PC EUT : Personal Digital Assistant or Pocket PC
Power Rating : DT 3.7V Powsr Rating : D& 3.7V
Test Mode : CHL({B0Z.11h) Test Mode : CHL{B0Z.11lk)
M/N: HSTNH-L11C M/N:HSTNH-L11c
Ant. Cable Emission Ant. Cable Emission
Freg. Factor Loss Reading  Lewvel Limits Margin Remark Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpV) (dBp¥/m) (dBp¥/m) (dB) (MHz) (dB/m) (dB) (dBp¥) (dBp¥/m) (dBp¥/m) (dB)
1 2374.570 28.57 6.32 13.2Z3 48.12 74.00 25.88 Peak 1 232z.870 Zg.48 6.25 -0.17 34.356 54.00 19.44 Aaverage
Zz £390.000 2B.59 6.3%4 12.15 47.09 74.00 26.91 FPeak Z 2390.000 2Z8.59 6.3%4 -0.66 32.28 54.00  19.72 Average
3 2412.000 28.64 6.36 74.15  10%8.16 74.00 -35.16 Peak 3 £412Z.000 2B.84 6.36 70.15  105.16 54.00 -51.16 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are Z0dE below the official Z. The emission levels that ars Z0dB below the official
limit are not reported. limit are not reported.
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Date of Test

Jun. 12, 2006

FCC ID. BEJPDA-L11C Page 104 of 179

Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Test Mode

Transmitting Mode, Frequency:

2412MHz (CH1)

Test Voltage DC 3.7V

Emission Antenna Cable

Frequency  Factor

Loss

MHz dB/m  dBupV

Peak * 2380.620 28.58
2390.000 28.59

Average * 2377.870 28.58

2390.000 28.59

Meter Reading Emission Level
Vertical Vertical Limits Margin
dBuV/m dBuV/m dB

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX Clorp. EMC Laboratory

AUDIX 2
County, Taiwan RO.C

Tel+886-2-26002133 Fax+536-2-26099303

Heo.53-11, Tinefu Tsun, Lin-kou Hsiang, Taipei

Emailtteme@tteme. com tw

Post Code24443

@ AUDIX Cotp. EMC Laboratory
A U D IX Wa.53-11, Tin-fu Tsun, Lin-kou Heiang, Taipei
County, Tawan ROC.  Post Cods 24443

Tel +2826-2-36002133  Fanc+326-2-26000303
Fmail:tteme(@tteme com.tw

Data: 1 __ File: D:Test&Photo 2006 DATA'EM250830(PDA)PART 15C'Wireless EUT OllyB out of ba
II5Le'\rel ((dBu\/m) Date: 2006-06-13
E]
FCC PAﬂIGPM
58
1 2
D23ICI 2332, 2354, 2376. 2398, 2420
Trace: (Discrete) Freauency {lkz)
gite no. i A/C Chamber Data no. : 1
Dis. / Ant. @ 3m 3115 Ant. pol. : VERTICAT
Limit : FCOC PART-15C (1G-PE}
Env. / Ins. : B593EM 26*C/62% Enginesr : Alwvin Yang

EUT

Power Rating :

Test Mode
Freg.
(MHz)

1 2380.6Z0
2 23%0.000
3 241z.000

: Personal Digital Assistant or Fockst BC

DC 3.7V

: CHL(802.11k)

M/N: HITNH-L11¢

Ant. Cable Emission
Factor Loss Reading  Level Limits Margin Remark
(dBE/m) (dE) (dEpv) (dEpV/m) (dBp¥/m) (dE)

28. 58 6.33 13.70 48.61 74.00 25.39 Peak
28.5%9 6.34 13.74 48,63 74.00 25.3Z Peak
28.64 6.36 73.52 108.53 74.00 -34.53 Peak

Remarks: 1. Emission Level= intenna Factor + Cahle Loss + Reading.
Z. The emission levels that are 2Z0dE bhelow the official
limit are not reported.

D
115

ata: 4
Level {dBuV/m}

File: D:'Test&Photo'2006 DATA'EM350830(PDAY PART 15C Wireless'EUT OIIQB ‘out of ha
Date: 2006-06-13

3

’\

58 FCC PART-15C {[IG-AV)
1 2
0551 2332, 2354, 2376, 2398, 2420
Trace: (Discrete} Frequency (MHz)
gite no. i a/C Chamber Data no. : 4
pis. / Ant. : 3m 3115 Ant. pol. : VERTICAL
Timit 1 FOC PART-15C (1G-2V)
Env. / Ins. : 9533EM Z26+C/62% Engineer : Alvin Yang
EUT : Personal Digital Assistant or Pocket PC
Power Rating : DO 3.7V
Test Mode : CHL({B0Z.1lk)
M/N: HETNH-L11lcC
Ant. cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/w) (dB) (dBpV) (dBp¥/m) (dBp¥/m) (dB)
1 Z377.870 Z8.58 6.32 0.46 35.38 54.00 18.64 Awverage
Z 23%0.000 Z28.59 6.34 -0.43 34.51 54.00 19.49 Awverage
3 Z241z2.000 ZB.é&4 &.36 £9.52 104.52 54.00 -50.33 Average

Remarks: 1. Emi
Z. The

ssion Level= Antenna Factor + Cable Loss + Reading.
emission levels that are Z0dE below the official

limit are not reported.
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

Test Mode 2462MHz (CH11)

Test Voltage DC 3.7V

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB
Peak * 2483.500 28.77 6.45 18.27 53.49 74.00 20.51
2483.600 28.77 6.45 17.87 53.09 74.00 20.91

Average * 2483.500 28.77 6.45 4.24 39.46 54.00 14.54
2483.600 28.77 6.45 417 39.39 54.00 14.61

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

® AUDIZ Corp. EMC Laboratory ® AUDIX Cozp. EMC Labarstary
A U D IX Na53-11, Tinfis Tsun, Lin-kou Hsiang, Taipei A U D IX No.53-11, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, TawanROC.  PostCode 24443 County, TaiwanROC. Post Code 24443

Tel+886-2-26002133  Fanc+886-2-26000303 Tel+886-2-26002133  Fanc+386-2-26000303
Emailitemc(@iteme.com.tw Email tteme@tteme. com.tw
Data: 7 File: D:iTest&Photo'2006 DATAEM950830(PDA)PART 15C Wireless'EUT On'ljv-B-om of ha Data: 6 File: D: Test&Phioto'2006 DATA'EM950830{PDAYPART 15C Wireless EUT Onlov'B-om of ba
I'I5Lwe| {dBuVin) Date: 2006-06-13 1 I5Lwel {dBuvim} Date: 2006-06-13
/\\ FCC PART-15C {1G-PK)
58 3 58 FCC PART-15C {1G-AV)
2
° 2450 2462, 2474, 2486. 2498. 2510 0 2450 2462, 2474, 2486, 2498, 2510
Trace: (Discrete) Frequency {lHz) Trace: (Discrete} Frequency {WHz)
gite no. i A/C Chamber Data no. : 7 Site no. i &/C Chamber Data no. : &
Dis. / Ant. : 3m 3115 Ant. pol. : HORTZONTAT Dis. / &nt. : 3m 3115 Ant. pol. : HORIZONTAL
Timit : FOC PART-15C (1G-PE) Limit : FCC PART-15C (1G-AW)
Env. / Ins. : 8593EM Z&*C/62% Engineer : Alvin Yang Env. / Ins. : B593EM Z6*C/62% Engineer : Alvin Yang
EUT : Personal Digital Assistant or Pocket BC EUT : Personal Digital Assistant or Focket EC
Power Rating : DT 3.7V Power Rating : DC 3.7V
Test Mode : CH11({B0Z.11lh) Test Mode : CH11(B0Z.11h)
M/N: HSTNH-L11cC M/N:HSTNH-L11C
Ant., Cable Emission Ant. Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Remark Freg. Factor Loss Reading  Level Limits Margin Remark
(MH=z} (dB/m) (dE) (dBpV) (dBpW/m) (dBp¥im) (dB) (MHz} (dE/m) (dE) (dBpv) (dBEpW/m) (dBEp¥/m) (dB)
1 248Z.000 2B.74 6.4z 74.01 108.17 74.00 -35.17 Peak 1 Z4e2.000 28.74 6.42  67.54 103.0%9 54.00 -49.09 Average
2 2483.500 2B.77 6.45 18.27 53.50 74.00 20.50 Pesk 2 Z483.500 28.77 6.45 4.24 39.47 54.00 14.53 Average
3 Z483.600 2B.77 6.45 17.87 53.10 74.00 20.%0 Peak 3 Zz483.600 28.77 .45 4.17 39.40 54.00 14.60 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cahle Loss + Reading.
Z. The emission levels that are Z0dB helow the official 2. The emission levels that are Z0dB below the official
limit are not reported. limit are naot reported.
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

Test Mode 2462MHz (CH11)

Test Voltage DC 3.7V

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB
Peak * 2483.500 28.77 6.45 11.30 46.52 74.00 27.48
2484.320 28.77 6.45 12.95 48.17 74.00 25.83

Average * 2483.500 28.77 6.45 -2.24 32.98 54.00 21.02

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*” The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

o AUDIE Carp. EMC Leboratory ) ATIDIX Corp. EMC Laboratory
A U D IX Wo.5311, Tinfa Tstr, Lin ke Heiang, Taipsi l l IX No.53-11, Tin-fu Tsun, Lin-kou Hsieng, Taipei
County, Taiwan RO .C Post Code:24443 County, Taiwan RO.C Post Code:24443

Tel+226-3-26092133  Fax+286-2-2609930% Tel+886-2-26002133  Fax-+B836-2-26000303
Email comm Email theme@tbemne comtw

Data: 8 File: D:'Test&Photo'2006 DATA'EM950830(PDAYPART 15C Wireless'EUT 0||ng out of ba File: D:' Test&Photo'2006 DATA'EM950830(PDA)PART 15C Wireless'EUT OIIRB ‘out of ba
Level {dBuV/m) Date: 2006-06-13 Date: 2006-06-13

Data: 5
Level {dBuV/m)
115 115

1

/\\ FCC PART-15C (16-PK)

1

58 58 FCC PART-15C {1G-AV)
23
N 3
3550 2462, 2474, 2486, 2498, 2510 Y3150 2462, 2474, 2486, 2498, 2510
Trace: (Discrete) Frequency (WHz) Trace: (Discrete) Frequency (MHz)
gite no. 1 A/C Chamber Data no. : 8 site no. 1 A/C Chamber Data no. : §
Dis. J Bnt. @ Om 3115 ant. pol. : VERTICATL Dis. / Ant. : 3m 3115 int. pol. : VERTICAL
Limit : FCC PART-15C (16-FK) Timit : FOC BART-15C (1&-AV)
Env. / Ins. : BSS33EM 26*C/62% Engineer : Alvin Yang Env. / Ins. : B593EM Z6*C/62% Enginesr : Alwvin Yang
EUT : Personal Digital Assistant or Pockst PC EUT : Personal Digital Assistant or Pocket BC
Power Rating : DC 3.7V Power Rating ;DO 3.7V

Test Mode : CH11(802.11k)

Test Mode 1 CH11(30Z.11k)
M/H: HETNH-L11C

M/M:HETNH-L11C

Ant. Cable Emission

. P . Ant. Cable Emission
Freq.  Factor Loss Reading — Devel Dimits  Margin Remark Freg. Factor Toss Reading  Tevel Timits Margin Remark
(MHz) (dB/m) (dB)  (dBpV) (dBEpVW/m) (dBp¥/m) (dB) (MHzZ) (dB/m) (dB) (dBpV) (dBpV/m) (dBp¥/m) (dBE)
; ;igi:ggg ;:::3 E:zi Iiig lgi:gi ;3:33 ’23:33 E::t 1 2462.000 2B.74 6.42 70.595  106.11 54.00 -52.11 Average
S ama gm0 sm.77 .45 12,85 it 1m ca 00 o503 menr z 2483.500 28.77  6.45 -2.24 3z.98 54.00 21.02 Average
3 Z2507.2Z40 zB.83 6.48 -0.21 35.11 54.00 18.89 Awverage

Remarks: 1. Emission Level= Antenna Facter + Cable Loss + Reading. = T T
Z. The emission levels that are 20dBE below the official
limit are not reparted.

Remerks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that ars Z0dB below the official
limit are not reported.
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3.6.3.2. WLAN (802.119)
Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Test Mode Transmitting Mode, Frequency:

2412MHz (CH1) Test Voltage ~ AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dBuV dBuV/m dBuV/m dB
Peak * 2389.660 28.59 6.34 21.89 56.82 74.00 17.18
2390.000 28.59 6.34 20.25 55.18 74.00 18.82

Average * 2389.800 28.59 6.34 1.78 36.71 54.00 17.29
2390.000 28.59 6.34 1.80 36.73 54.00 17.27

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*” The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

o AUDIE Corp. EMC Laboratory o AUDIX Corp. EMC Laoratory
A U D IX o521, Tin-fia Teun, Lin-kou Hsiang, Taipei A U D IX o531, Tinefo Tsus, Lin-kou Hsiang, Taipel
Covnty, Tawan ROC.  Post Codedddd3 County, TawanROC.  PastCode 24443

Tel+886-2-26092133  Fax+886-2-2609930% Tel+826-2-26092133  Fax-+826A-2-26009303
Email tteme@tteme com bw Emailtteme@iteme. com.tw
Data: 1 File: D:'Test&Photo'2006 DATA'EM950830'PART 15C'Wireless'EUT+Char ge'Glout of hanc Data: 4 File: D:iTest&Phota'2006 DATA'EMI50830 PART 15C Wireless EUT+Charge 'Glout of hanc
15 Level (dBuVim) Date: 2006-06-12 15 Level (dBuVin) Date: 2006-06-12
| 3
FCCPART-15C {[IG-PK}
58 58 FCC PART-15€ {1G-AV}
2
02310 2332, 2354, 2376. 2398, 2420 DZSID 2332, 2354, 2376. 2398. 2420
Trace: (Discrete) Frequency (MHz) Trace: (Discrete} Frequency {1Hz)
#ite no. : A/C Chamber Data no. : 1 gite no. : A/C Chamber Data no. : 4
Dis. / Ant. : 3m 3115 Ant. pol. : HORTZONTAL Dis. / Ant. : 3m 3115 Ant. pol. : HORTZONTAT
Limit : FCC PART-15C (1G-PFK) Limit : FCC PART-15C (1G-av)
Env. / Ins. : 83593EM Z26&*C/6&2% Engineer : Alwvin_Yang Env. / Ins. : 8593EM Z&*C/EZ% Engineer : Alvin Yang
EUT : Personal Digital Assistant or Focket BPC BEUT : Personal Digital Assistant or Focket BC
Powsr Rating : 120Vac/60Hz Fower Rating : 120Vac/60Hz
Test Mode : CH1{80Z.1lg) Test Mode : CH1(BOZ.1lg)
M/ H: HSTHNH-L11c M/N: HSTNH-L11C
Ant. Cable Emission Ant. Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Remark Fred. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dBE)  (dBpV) (dBpVW/m) (dBpWm) (dB) (MHz) (dB/m) (dB) (dBpV) (dBpV/m) (dBpV/m) (dEB)
1 2385%.680 28.59 &.34 Z21.89 56.83 74.00 17.17 Pesk 1 2389.800 ZB.3% 6.34 1.78 36.71 54.00 17.29 Average
2 2390.000 28.59 6.34 20.25 55.18 74.00 18.82 Peak 2 23%0.000 ZB.3%9 6.34 1.80 36.73 54.00 17.27 Average
3 241z2.000 28.4a4 6.36 72.9a 107.97 74.00 -33.97 PFeak 3 Z41z.000 zB.64 6.36 €8.54 103.55 54.00 -43.55 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20d4E helow the aofficial Z. The emission levels that ars Z0dB helow the official
limit are not reported. limit are not reported.
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

Test Mode 2412MHz (CH1)

Test Voltage  AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB
Peak * 2389.800 28.59 6.34 15.90 50.83 74.00 23.17
2390.000 28.59 6.34 16.31 51.24 74.00 22.76

Average * 2389.800 28.59 6.34 0.32 35.25 54.00 18.75
2390.000 28.59 6.34 0.34 35.27 54.00 18.73
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

© AUDIX Corp. EMC Laboratory o) ATIDIE Cosp. EMC Laboratory
A U D IX o531, Tin-Fa Tsun, Lin-kou Hsiang, Taipei A U D IX Mo 5311, Tinfu Tsun, Lin-kou Hsiang, Taipei
County, Tawan ROC.  Post Code 24443 County, Taiwen ROC.  Post Code 24443

Tel+836-2-26002133  Fax+336-2-2600030% Tel+8R6-2-26092133  Fax+886-2-26099303
Emailtteme(@tteme. com tw Emailtteme@tteme. com.tw
Data: 2 File: D: Test&Photo'2006 DATA'EM950830'PART 15CWir eless EUT+Char ge'Glout of hane Data: 3 File: D:Test&Photo'2006 DATA'EM950830'PART 15C'Wireless'EUT+Charge'Glout of banc
15 Level (dBuVin} Date: 2006-06-12 15 Level {dBuV/m} Date: 2006-06-12
—
T |
FCCPART-15C {[IG-PK)
58 2 58 FCCPART-15C {)1G-AV)
yi
023I0 2332, 2354, 2376. 2398, 2420 D23ID 2332 2354, 2376. 2398. 2420
Trace: {Discrete) Frequency (MHz) Trace: (Discrete) Freauency {lkz)
gite no. : A/C Chambher Data no. : Z gite no. : A/C Chamber Data no. : 3
Dis. / Ant. @ dm 3115 Ant. pol. : VERTICAL pis. / Ant. @ 3m 3115 Ant. pol. : VERTICAL
Timit : FCC PART-15C (1G-PRK) Limit : FCC PART-15C {1G-av)
Env. / Ins. : B593EM 26*C/EZ% Engineer : Alvin_Yang Env. / Ins. : BS93EM Z6*C/6Z% Engineer : Alwvin Yang
EUT : Personal Digital Assistant or FPocket PO EUT : Personal Digital Assistant or Pocket BC
Power Rating : 1Z0Vac/é0Hz Power Rating : 120Vac/é0Hz
Test Mode : CHL{80Z.1lg) Test Mode : CH1(80Z.11g)
M/H: HETNH-L11C M/N:HETNH-L11C
Ant.  Csable Emission Ant,  Cable Enission
Freq. Factor Loss Reading  Level Limits Margin Remark Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpV) (dBpV/m) (dBpV/m} (dE) (MHzZ) (dB/m) (dB) (dBpV) (dEp¥/m) (dBp¥/m) (dB)
1 2389.800 28.59 6.34 15.90 50.84 74.00 23.16 Peak 1 2389.800 Zzg8.5%9 6.34 0.3z 35.23 54.00 18.75 Average
2 2380.000 28.5% &.34 16.31 51.25 74.00 22.75 Peak 2 2390.000 Z8.5% 6.34 0.34 35.27 54.00 1B8.73 Average
3 Z241z2.000 Z8.464 6.36 73.15 108.16 74.00 -34.16 Feak 3 Z41z2.000 Z8.64 6.36 65.45 100.44 54.00 -46.46 Average

Remarks: 1. Emission Level= Antenna Factor + Casble Loss + Reading.
Z. The emission levels that ars Z0dE helow the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cakle Loss +

Reading.

Z. The emission levels that are 20dE below the official

limit are not reported.
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

Test Mode 2462MHz (CH11)

Test Voltage  AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB
Peak * 2483.500 28.77 6.45 19.70 54.92 74.00 19.08
2483.600 28.77 6.45 19.03 54.25 74.00 19.75

Average * 2483.500 28.77 6.45 2.62 37.84 54.00 16.16
2483.600 28.77 6.45 2.23 37.45 54.00 16.55
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2483.5-2500MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

@ AUDIX Corp. EMC Laboratory . @ AUDIX Corp. EMC Lahotatory
A U D IX Mo.53-11, Tin-fo Tsun, Lin-kow Hsiang, Taipel A U D IX No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipsi
County, Tawan RO.C.  Post Code 24443 County, Tawan RO, Post Code:24443

Tel+886.2-26052133 Fax+836-2-26095303 Tel+886.2.26092133 FaocHE06.2- 26000303
Emailtteme@tteme com bw Email tteme@tteme. comtw
Data: 8 File: D:Test&Photo'2006 DATAEM950830'PART 15C Wireless' EUT+Char ge'G:oint of hanc Data: 5 File: D: Test&Photo'2006 DATA'EM950830PART 15C Wireless EUT+Charge'Giout of hanc
15 Level {(dBuVin) Date: 2006-06-12 Level (dBuVin) Date: 2006-06-12
115
/m\j FCC PART-15C {1G-PK}
58 58 FEE PART-15E {16-AY)
5750 2462, 2474, 2486. 2498, 2510 05150 2462, 2474, 2486. 2498, 2510
. Frequency (MHz|
Trace: (Discrete) 1 Y (Mkz) Trace: (Discrete) Frequency (MHz}
gite no. i A/C Chamber Data no. : 8 dite no. : A/C Chamber Data no. : §
Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 3115 ant. pol. : HORIZONTAL
Limit ¢ FCC PART-15C (1G-FE) Limit : FCC PART-15C (1G-AV)
Env. / Ins. : B3I93EM Z6&%C/6Z% Engineer : Alvin Yang Env. / Ins. : BS93EM Z&*C/6Z% Engineer : Alvin Yang
EUT : Personal Digital Assistant or Pocket BC EUT : Personal Digital Assistant or Pocket BC
Power Rating : 120Vac/60Hz Power Rating : 120Vac/60Hz
Test Mode : CH11(BOZ.1lg) Test Mode : CH11(BOZ.llq)
M/N:HETNH-L1lc M/ N: HSTNE-L11C
Ant. Cable Emission Ant. Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Remark Freg. Factor Loss Reading Level Timits Margin Remark
(MHz) (dB/m) (dE) (dBpV) (dEpV/m) (dBEpV/m) (dE) (MHz) (dB/m) (dB) (dBpV) (dEp¥/m) (dEpV/m) (dE)
1 Zz4ez.000 28.74 6.4z 7Z.60 107.74& 74.00 -33.76 Peak 1 Z4gz.000 23.74 6.4z g7.87 103.03 54.00 -42.03 Average
2 2483.500 28.77 .45 1%8.70 54,392 74.00  1%.08 Feak 2z 2483.500 2ZB.77  6.45 Z.62 37.85 54.00 16.15 Average
3 2483.600 28.77  6.45 19.03 54.26 74.00  19.74 Feak 3 2483.600 2ZB.77  6.45 2.23 37.46 54.00 16.54 Average
Remarks: 1. Emission Level™ Antenns Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dB helow the official 2. The emission levels that are 2Z0dBE below the official
limit are not reported. limit are not reported.
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

Test Mode 2462MHz (CH11)

Test Voltage  AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB
Peak * 2483.500 28.77 6.45 20.79 56.01 74.00 17.99
2483.600 28.77 6.45 19.91 55.13 74.00 18.87

Average * 2483.500 28.77 6.45 1.58 36.80 54.00 17.20
2483.600 28.77 6.45 1.48 36.70 54.00 17.30

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

o) AUDIX Cotp. EMC Laboratory @ AUDIX Corp. EMC Laboratory
,4 U D |X Ho.53-11, Tinfs Toun, Linkou Hsisng, Teipel ,4 U D |X o 5311, Tin £ Toun, Lin kou Hsiang, Taipei
County, TaiwanROC.  Post Code 24443 County, Taiwan RO, PostClode 24443

Tel+226-2-26002133  Fax+826-2- 26000303 Tel+826-2-26002133 Fax-+826-2-26000303
Emailtteme@iteme.combe Emailtteme@itemc com.tw
Data: 7 File: D:'Test&Photo'2006 DATA'EM950830'PART 15C Wireless EUT+Charge'Glout of banc Data: 6 File: D:Test&Photo'2006 DATA'EM950830'PART 15CWireless EUT+Charge'Glout of hanc
15 Level {dBuv:im) Date: 2006-06-12 15 Level (dBuVim) Date: 2006-06-12
1
.N\ FCEC PART-15C (16-PK)
58 58 FCC PART-15C {16-AV)
2
7150 2462 2474, 2486, 2498, 2510 = 2462. 2474. 2486. 2498. 2510
Trace: (Discrete) Frequency (MHz) Trace: (Discrete} Frequency (MHz)
site no. : A/C Chamber Data na. : 7 dite no. ¢ A/C Chamber Data no. : &
Dis. / &nt. : 3m 3115 ant. pol. : VERTICAL pis. / ant. : 3m 3115 ant. pol. : VERTICAL
Limit : FCOC PART-15C (1&-PK) Limit 1 FCC PART-15C (lg-aVv)
Env. / Ins. : BS593EM  ZE*C/E2% Engineer : Alvin Yang Env. / Ins. : BI93EM  ZE*C/EZ% Engineer : Alwvin_Yang
EUT : Personal Digitel Assistant or Pocket BC EUT i Personal Digital Assistant or Pocket EC
Power Rating : 120Vac/60Hz Fowsr Rating : 120Vae/60Hz
Test Mode : CH11(BOZ2.11lg) Test Mods + CH11(BOZ.11lg)
M/N:HSTHNH-L1lc M/ N:HSTNH-L11C
Ant. Cable Emission Ant. Cable Emission
Freq. Factor Loss Reading  Lewel Limits Margin Remark Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBp¥) (dBp¥/m) (dBpV/m) (dB) (MHz) (dE/m) (dE) (dEpV) (dEpVWm] (dBu¥/m) (dE)
1 z46z.000 2B.74  6.42 70.98 106.13 74.00 -32.13 Peak 1 =246Z.000 2B8.74 6.42 65.00 100.16 54.00 -46.16 Avsrage
2z 2483.500 28.77  6.45 20.79 56.01 74.00 17.99 Peak 2 2483.500 28.77 £.45 1.58 36.380 54.00 17.20 Average
3 2483.600 28.77 &.45 19.91 55,14 74.00 18.86 peak 3 2483.600 28.77  6.45  1.48 36.71 54.00  17.25 Average

Remarks: 1. Emission Level= antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB bhelow the official
limit are not reported.

Remarks: 1. Emission Level= Antsnna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reportsd.
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Test Mode Transmitting Mode, Frequency:

2412MHz (CH1) Test Voltage DC 3.7V

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB
Peak * 2389.200 28.59 6.34 29.76 64.69 74.00 9.31
2390.000 28.59 6.34 30.01 64.94 74.00 9.06

Average * 2344.540 28.51 6.28 0.53 35.32 54.00 18.68
2390.000 28.59 6.34 3.05 37.98 54.00 16.02
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

o AUDI Corp. EMC Laboratary @ AU Corp. EMC Laboratary
’4 U D IX No.53-11, Tinfu T sus, Lin-kev Heiang, Taipei ,4 U D IX Wo.53-11, Tinfu Tsun, Lin-kev Heiang, Taipei
County, Tawan RO.C. Paost Code:24443 County, Taiwan RO.C. Post Code24443

Tel+886-2-26092133 Fax+886-2-2609930% Tel+886-2-26092133  Fax+286-2-26099303
Email tteme@tteme.com v Email ttemc(@tteme com tw

File: D:'Test&Photo'2006 DATA'EMS50830(PDA)Y PART 15C Wireless' EUT Ollafﬁ out of ba File: D:'Test&Photo'2006 DATA'EM950830(PDAY PART 15C'Wireless'EUT 0I|3[ Glout of ba
Date: 2006-06-13 Date: 2006-06-13

Data: 7 Data: &
Level (dBuV/m} Level {(dBuV/m)

115 115
oot
—
FCCPART-15C (1G-PK}
3!
58 58 FCC PART-15C {JIG-AV)
1 2
0 2310 2332, 2354, 2376, 2398, 2420 0 2310 2332, 2354, 2376. 2398, 2420
Trace: (Discrete} Frequency (MHz) Trace: (Discrete) Frequency (MHz)
gite no. : &/C Chamber Data no. : 7 gite no. : A/C Chamber Data no. : &
Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL Dis. / &nt. : 3m 3115 Ant. pol. : HORIZONTAL
Timit : FOC PART-15C (16-FK) Timit : FOC PART-15C (1G-AY)
Env. / Ins. : BS93EM Z&*C/62% Engineer : Alwin Yang Env. / Ins. : B593EM Z&*C/62% Enginesr : Alwin Yang
EUT : Personal Digital Assistant or Pocket PC EUT : Personal Digital Assistant or Pocket PC
Power Rating : DC 3.7V Power Rating : DC 3.7V
Test Mode : CHL(BOZ.1lg) Test Mode : CHL{20Z.11g)
M/M: HITHH-T11c M/M: HETHH-L11c
Ant.  Cshle Emission Ant. Cable Emission
Freq. Factor Loss Reading  Level Dimits Margin Remark Freg. Factor Loss FReading — Level DLimits Margin Remark
(MHzZ) (dB/m) (dB) (dBpv) (dBpv/m) (dBpv/m) (dE) (MHZ) (dB/m) (dB) (dBpv) (dBpvs/m) (dBp¥/m) (dB)
1 2389.z00 zB.5% 6.34 z8.76 64,69 74.00 9.31 Peak 1 2244.540 28.51 &.28 0.52 35.33 54.00 18.67 Average
2 Z390.000 zB.35% .34 20.01 64,95 74.00 9.05 Pesak 2 Z3590.000 28.53 .34 2.05 37.939 54.00 1le.01 Average
3 Z412.000 ZB.&4 6.36 T72.47 107.48 74.00 -33.48 Peak 3 Z41z2.000 28.64 6.36 &7.89 102.530 54.00 -48.90 Awverage X
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading.
2. The emission levels that are Z0dE below the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reported.

Audix Corporation  Report No. EM-F950224
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

Test Mode 2412MHz (CH1)

Test Voltage DC 3.7V

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB
Peak * 2389.640 28.59 6.34 24.74 59.67 74.00 14.33
2390.000 28.59 6.34 24.58 59.51 74.00 14.49

Average * 2389.200 28.59 6.34 0.15 35.08 54.00 18.92
2390.000 28.59 6.34 0.18 35.11 54.00 18.89
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

® AUDIX Corp. EMC Laboratory o AUDIE Corp. EMC Leboratory
A U D IX 10,5311, Tin-fu Teun, Linkou Heiang, Taipei A U D IX o531, Tinfu Teun, Lin-kou Heiang, Taipei
County, Taiwan ROC. Post Cads 24403 County, Teiwan ROC.  Post Code 24443

Tel+326-2-26092133 Fac+326-2-26009303 Tel+886-2-26002133 Fax-+886-2-26099303
Email theme@tteme. com tw Emailtteme@iteme. comtw

File: D: Test&Photo 2006 DATA'EM950830(PDAYPART 15CWireless EUT Ou‘ljy Giout of ba File: D:'Test&Photo' 2006 DATA'EEMO50830(PDA)PART 15C Wireless EUT 4:>||'|jy-<;'_om of ba
Date: 2006-06-13 Date: 2006-06-13

Data: 8 Data: 5
5 Level (dBuVin} Level {dBuV/m}

11 115
Fon 3
|
FCC PART-15C (IGPK)
iy
58 58 FCC PART-15C {|1G-AVY
12
0550 2332. 2354, 2376. 2398, 2120 "5 2332, 2354, 2376, 2398, 7420
" Frequency (MHz]
Trace: (Discrete} 1 ¥ (Mhiz) Trace: (Discrete) Frequency (Mtz)
dite no. 1 A/C Chamber Data no. : 8 gite no. : A/C Chamber Data no. : §
Dis. / ant. : Zm 3115 Ant. pol. : VERTICAL Dis. / Ant. @ 3m 3115 Ant. pol. : VERTICAT
Limit ¢ FCC PART-15C (1G-PK) Limit : FCC PART-15C (1G-av)
Env. / Ins. : B593EM 2Z&*C/62% Engineer : Alwin Yang Env. / Ins. : B592EM Z6*C/6Z% Enginesr : Alvin Yang
EUT : Personal Digital Assistant or Pocket PC EUT : Personal Digital Assistant or Pocket PO
Power Rating : DC 3.7V Power Rating : DC 3.7V
Test Mode : CH1(B0Z.1lg) Test Mode : CHL1(80Z.11lg)
M/N:H3TNH-L11C M/M: HSTNH-L11C
Ant. Cable Emission Ant,  Cable Enission
Freq. Fastor Loss Reading  TLsvel Timits Margin Remark Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpV) (dBpWwm) (dBpWm) (dB) (MHZ) (dBE/m) (dB) {(dBpV) (dBpV/m) (dEpV/m) (dE)
1 2389.640 Z2B.5% £.3% Z24.74 59.63 74.00  14.32 FPeak 1 2389.200 28.5% .34  0.15 35.08 54.00  18.92 Average
2 2390.000 28.59  6.34 24.58 59.52 74.00  14.48 Peak z 2390.000 28.59 6.3%4 0.18 35.12 54.00 1B.88 Average
3 z41z.000 23.64  6.36 70.51 105.52 74.00 -31.52 Peak 3 2412.000 2B8.64 6.36 68.20  103.21 54.00 -49.21 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The smission levels that are Z0dE below the official
limit are not reported.

Remarks: 1. Emission Level™ Antenna Factor + Cable Loss + Reading.
Z. The emission levels that ars Z0dE below the official
limit are not reported.
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

Test Mode 2462MHz (CH11)

Test Voltage DC 3.7V

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB
Peak * 2483.500 28.77 6.45 25.05 60.27 74.00 13.73
2483.720 28.77 6.45 25.33 60.55 74.00 13.45

Average * 2483.500 28.77 6.45 0.28 35.50 54.00 18.50
2490.440 28.79 6.46 0.77 36.02 54.00 17.98

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

(T AUDEL Corp. EMC Laboratory Lol AUDIX Corp. EMC Laboratory
A U D |X No.53 11, Tirefu Tovis, Lin ken Hstang, Tsipei ,4 U D |X Ho 53.11, Tinfu Tsun, Lin-kou Hsieng, Taipei
County, Taiwan RO C Post Code 24443 County, Taiwan ROC Post Code:24443

Tel+886-2-26092133  Fax+536-2-26009303 Tel+556-2-26092133 Feoc+326-2-26099303

Email ttemeg@tteme.com tw Emeilteme@iteme.combw
ata: 2 File: D:Test&Photo'2006 DATA'EMA50830(PDA)PART 15C Wireless EUT On‘ljyﬁ out of ba Data: 3 . File: D:Test&Photo'2006 DATAEM950830(PDA) PART 15C Wireless EUT o..‘njyﬁ out of ba
445 Level (dBuim) Date: 2006-06-13 115 Level (dBuVim) Date: 2006-06-13
7
"K-\ FCC PART-15C (16-PK)
3
58 58 FCC PART-15E (16-AV)
2
— ]
3150 2462 2474, 7486. 7498, 7510 " zi50 2462, 2474 2486, 2498, 2510
Trace: (Discrete) Frequency (MHz) Trace: (Discrete} Frequency (MHz)
Site no. : 2/C Chamber pata na. : 2 #ite no. : A/C Chamber Data no. : 3
Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL bis. / Ant. @ 3m 3115 Ant. pal. : HORTZONTAT
Timit : FCC PART-15C (16-PK) Limit : FCC PART-15C (1G-AV)
Env. / Ins. : B593EM Z26+C/62% Enginesr : Alvin Yang Env. / Ins. : 8593EM 26*C/6Z% Engineer : Alvin Yang
EUT : Personal Digital Assistant or Pocket BC EUT : Personal Digital Assistant or Pockst BC
Paower Rating : DC 3.7V Power Rating : DC 3.7V
Test Mode : CHL1(B0Z.1lg) Test Maode : CHLL{80Z.11g)
M/N:HSTHE-L11c M/N: HSTNH-L11C
Ant. Cable Emission Ant. cable Emission
Freg. Factor Loss Reading  TLewsl Limits Margin Remark Freg. Factor Loss Reading  Tevel Limits Margin Remark
(MHzZ) (dE/m) (dB)  (dBpv) (dEpV/m) (dBpV/m) (dE) (MHz) (dB/w) (dB) (dBpV) (dBpWm) (dBpV/m) (dB)
1 2462.000 28.74  6.42 73.37  108.52 74.00 -34.52 Peak 1 2462.000 28.74 6.42 61.91 97.07 54.00 -43.07 Average
2 2483.500 28.77  6.45 25.05 60.28 74.00  13.72 Peak 2 2483.500 28.77 6.45 0.28 35.50 54.00  18.50 Average
3 2483.720 28.77  6.45 23.33 £0.55 74.00  13.45 Pesk 3 z4s0.440 28,79 6.46  0.77 36.01 54.00  17.8% Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dB below the official 2. The emission levels that are 204E below the official
limit are not reported. limit are not reported.
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AUDIX 2

Date of Test

Jun. 12, 2006

FCC ID. BEJPDA-L11C Page 114 of 179

EUT

Personal Digital Assistant or Pocket PC Humidity

Test Mode

Transmitting Mode, Frequency:
2462MHz (CH11)

Antenna
Factor
dB/m

Emission
Frequency
MHz

Cable
Loss
dBuVv

Temperature

Test Voltage

26

62

DC 3.7V

Meter Reading Emission Level

Vertical
dBuV/m

Vertical
dBuV/m

Limits
dB

2483.500
5483.840

2483.500
2483.600

Remark

2483.5-2500MHz).

Emission Level = Antenna Factor + Cable Loss + Meter Reading.
. Low frequency section (spurious in the restricted band

. “*” The field strength of emission appearing within Part 15.205(a)

shall not exceed the limits shown in section 15.209.

County, Taiwan RO.C.

AUDIX Corp. EMC Laboratory
No.53-11, Tinfis Toun, Lin-kou Hsiang, Taipei

Post Code:24443

Tel+886-3-26092133  Fax+886-2-26099303

Email ttemc@iteme.com tw

AUDIX 3

AUDIX Corp. EMC Laboratory

No.53-11, Tin-fi Tsun, Lin-kou Hsiang, Taipei
County, Tawan ROC. PostCode24443
Tel+686-2-26002133 Faoc+336-2-26099303
Fmail tteme(@tteme. com tw

Data: 1

115

o

gite no.

Dis. / Ant.

Limit

ata: File: D:Test&Photo'2006 DATAEM950830(PDAYPART 15C Wireless' EUT <:>||3(-G'.om of ba
Level {(dBuV/m} Date: 2006-06-13
1
/\/N\ FCC PART-15C (1G-PK)
A
2450 2462, 2474, 24886, 2498. 2510
Trace: (Discrete} Frequency (Mz)
i A/C Chamber Data no. : 1
: 3m 3115 Ant. pol. : VERTICAL
: FOC BART-15C (1G-FE)
: BSO3EM  Ze*C/EZ% Engineer : Alwvin Yang

Env. / Ins.

EUT

Power Rating :

: Personal Digital Assistant or Pocket BC
DC 2.7V

Test Mode : CHI1(B0Z.11g)
M/H: HSTNH-L11cC
Ant. Cable Enission
Freq. Factor Loss Reading Level Limits Margin Remark
(MHz) (dE/m) (dE) (dEpv) (dBpV/m) (dBpW/m) (dE)
1 246Z.000 28.74 6.42  70.49 105. a5 74.00 -31.45 FPeak
2 Z483.500 z8.77 6.45 Zz4.08 53.30 74.00 14.70 Pesk
3  Z2483.840 28.77 6.45 24.35 59.57 74.00 14.43 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.

Z. The emission levels that are 20dE helow the official
limit are not reported.

Data: 4
15 Level (dBuV/m}

File: D:'Test&Photo'2006 DATAEMA50830(PDA)PART 15C'Wireless'EUT Olly Gout of ba
Date: 2006-06-13

1

58 FCC PART-15C {1G-AV)
2
02450 2462, 2474, 2486. 2498. 2510
Trace: {Discrete) Frequency {\kz)
Site no. : &/C Chamber Data no. : 4
Dis. / &nt. : 3m 3115 Ant. pol. : VERTICAL
Limit : FCC PART-15C (1G-AW)
Env. / Ins. : B593EM Z&*C/G2% Engineer : &lvin Yang
EUT : Personal Digital Assistant or Pocket PC
Power Rating : DC 3.7V
Test Mode : CH11(80Z.11g)
M/M: H3THH-L11¢
Ant. Cable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz} (dBE/m) (dBE) (dBpv) (dBpV/m) (dBEpV¥/m) (dE)
1 Z4e6Z.000 Z2.74 6.42  6B.00 103.15 54.00 -49.15 Average
2 Z483.500 Z2.77 6.45 3.e68 38.50 54.00 15.10 Average
3  Z483.a00 2Z8.77 6.45 3.55 38.78 54.00 15.22 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The smission lsvels that are 20dB below the official

limit are not reported.

Audix Corporation

Report No. EM-F950224
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3.6.3.3. Bluetooth
Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Test Mode Transmitting Mode, Frequency:

2402MHz (CHO) Test Voltage ~ AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dBuV dBuV/m dBuV/m dB
Peak * 2381.170 28.58 6.33 13.06 47.97 74.00 26.03
2390.000 28.59 6.34 10.05 44.98 74.00 29.02

Average * 2380.620 28.58 6.33 -1.45 33.46 54.00 20.54
2390.000 28.59 6.34 -3.07 31.86 54.00 22.14
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*” The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

o AUDIE Corp. EMC Laboratory o AUDIE Corp. EMC Leboratory
A U D IX 1053 11, Tinfus Teun, Lin-kou Heiang, Taipei A U D IX o531, Tinfus Teun, Lin-kos Heiang, Taipei
County, Teiwan ROC.  Post Cade 2443 County, Tawan ROC.  Post Code 24443

Tel 4886226002133 Fax-+286-2-2600930% Tel+886-2-26092133  Fax-+886-2-26099303
Emailtteme@tteme. com tw Fmail ttemo@itteme. com tur
Data: 3 __ File: DxTest&Photo 2006 DATAEM950830'PART 15C Bluetooth EUT+Char ge out of band Data: 2 File: D:'Test&Photo'2006 DATA'EMO50830'PART 15C 'Bluetooth EUT+Charge out of band.l
107 Level {dBuV/m) Date: 2006-06-13 107 Level (dBuV/m) Date: 2006-06-13
FCo Pﬂlﬂ— 15C (1G-PK)
e -15C {16-
51 ; 51 FCC PART-15C {16-AV)
2
1 2 5,
02310 2332 2354, 2376. 2398, 2420 023I0 2332, 2354, 2376. 2398. 2420
Trace: (Discrete) Frequency {MHz} Trace: (Discrete) Frequency (MHz)
dite no. : A/C Chamber Data no. @ 3 gite no. : &/C Chamher Data no. : 2
Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL
Timit : FCC PART-15C [1G-PE) Limit : FCC PART-15C (1G-av)
Env. / Ins. : 8593EM Z26%C/EZ% Engineer : alwvin Yang Env. / Ins. : B593EM Z&6*C/6Z% Engineer : Alvin Yang
EUT : Personal Digital Assistant or Pockst BC EUT : Personal Digital Assistant or Pocket PO
Power Rating : 120Vac/G&0Hz Power Rating : 120Vac/&0Hz
Test Mode : CHO Test Mode : CHO
M/H: HSTNH-L11C M/H:HETNH-L11C
Ant. Cable Emission Ant. Cable Emission
Freq. Factor Loss Reading  Level Limits Margin Remark Freg. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dE) (dBuV) (dBn¥/m) (dBuV/m} (dE) (MHz) (dB/m) (dBE)  (dBpV) (dBpV/m) (dBpWm) (dE)
1 2381.170 28.58 6.33 13.06 47.97 74.00 26.02 Peak 1 Z38B0.6Z0 28.58 6.33 -1.45 33.48 54.00 20.54 Average
Z 2390.000 ZB.59 6.34 10.05 44,99 74.00 29.01 Peak 2 Z390.000 Z8.59 6.34 -3.07 31.87 54.00 22.13 Average
3 Z2402.000 28,62 6.36 D5SZ.E8 87.¢66 74.00 -13.6é Peak 3 Z240Z.000 Z2B.é2 6.36 14.98 43,96 54.00 4.04 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 2Z0dB below the official 2. The emission levels that are Z0dE helow the official
limit are not reported. limit are not reported.
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

Test Mode 2402MHz (CHO)

Test Voltage  AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB
Peak * 2320.120 28.46 6.25 12.32 47.03 74.00 26.97
2390.000 28.59 6.34 9.98 44.91 74.00 29.09

Average * 2383.920 28.59 6.33 -0.94 33.98 54.00 20.02
2390.000 28.59 6.34 -2.96 31.97 54.00 22.03

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2310-2390MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

o AUDIX Carp. EMC Leboratory o ATIDIE Corp. BMC Labosatosy
A U D IX No.32-11, Tin-fa Teun, Lin-kou Hsiang, Taipei _'4 U D IX Ho 3211, Tinfo Tsun, Lin-kou Hsiang Taipei
County, Tawen ROC.  Fost Code 24843 County, Tawan ROC.  Fost Cade 2443

Tel+886-2-26002133  Fanc+826-2-26000303 Tel+ER6-2-26092133 Fax-+886-2-26099303
Email tteme@iteme.com tw Email:tteme@tteme. com tw
Data: 4 _ File: D:Test&Photo 2006 DATA'EM950830'PART 15C Bluetooth EUT+Charge'out of band.l Data: 1 _ File: D:Test&Photoi2006 DATAEM50830' PART 15C Bluetooth EUT+Char geout of band.1
107 Level {dBuVim) Date: 2006-06-13 107 Level (dBuVim) Date: 2006-06-13
FCC Pﬁr 15C (16-PK)
FCC PART-15C (1G-AV
54 54 ARTISC (16-AV)
! 2
12
Y0 2332, 2354, 2376, 2398, 2420 * 5310 2332. 2354. 2376. 2398, 2420
Trace: (Disciete) Frequency (MHz) Trace: (Discrete) Frequency (MHz)
fite no. 1 A/C Chamber Data no. : & gite no. : A/C Chamber Data no. i 1
Dis. / Ant. : 3m 3115 Ant. pol. : VERTICAL Dis. / ant. : 3m 3115 &nt. pol. : WERTICAL
Limit : FOC PART-15C (1G-PK) Linmit : FCC PART-13C (1lg-av)
Env. / Tns. : BS93EM 26*C/6Z% Enginesr : Alvin Yang Env. / Ins. : B593EM Z6*C/6Z% Engineer : &lvin Yang
EUT : Personal Digital Assistant or Pockst PC EUT : Personal Digital Assistant or FPockst BC
Power Rating : 1Z0Vac/é0Hz Power Rating : 1Z0Vac/60Hz
Test Mode 1 CHOD Test Mode : CHO
M/N: HATNH-TL11C M/N:HETNH-L11cC
ant. Cabkle Emission Ant. Cable Emission
Freg. Factor Loss Reading  Tewvsl Limits Margin Remark Freq. Factor Loss Reading  Tevsl Timits Margin Remark
(MHZ) (dB/m) (dB) (dBpV) (dBpV¥/m) (dBpV/m) (dBE) (MHzZ) (dB/m) (dB) (dBpv) (dBpv/m) (dBpv/m) (dB)
1 2320.120 28.46 6.25 12.32 47.03 74.00 76.97 FPeak 1 2383.520 2B.5% 6.33 -0.94 33.93 54.00 20.01 Awverage
2 2390.000 28.59 6.34  9.98 14,92 74.00 23.08 Peak Z £3590.000 2B8.59 6.34 -2.96 31.98 54.00 22.0Z Avsrage
3 2402.000 28.62  6.36 58.77 93.75 74.00 -13.75 Peak 3 2402.000 2B.62Z  6.36 17.45 52.32 54.00 1.58 Avsrage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB helow the official Z. The emission levels that are Z0dB below the official

limit are not reported. limit are not reported.
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

Test Mode 2480MHz (CH78)

Test Voltage  AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level

Frequency Factor Loss Horizontal Horizontal Limits
MHz dB/m dBuVvV dBuVv/m dBuVv/m dB

Peak * 2483.500 44.60

Average * 2483.500 33.10

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX Comp. EMC Laboratory
Mo 5311, Tin-fu Tsun, Lin-kou Hsiang, Taipei
County, Teiwan ROZ,  Post Code 24443
Tel686-2-26002133 Fao-+026-2-26000303

AUDIX ] AUDIX 2

AUDIE Cozp. EMC Laboratory

No.53-11, Tin-fu Tsun, Linkou Hsiang, Taipei
County, Taiwan ROZ.  Post Code 24443
Tel +886-2-26002133  Fax-+386-2-26099303

Emailtteme@itteme. com bw

Data: 5 File: D:Test&Photo'2006 DATA'EM950830'PART 15C Bluetooth EUT+Char ge'out of hand.l Data: 8
Level (dBuVimn} Date: 2006-06-13 Level {dBuVim)

File: D: Test&Photo'2006 DATAEMO50830 PART 15C Bluetooth'EUT+Charge‘out of band.
107 107 Date: 2006-06-13

1

54
2

FCC PART-15C {1G-PK)

3 54‘/
3

FCC PART-15C (1G-AV)

zar0 2482, 2494, 2506. 2518, 2530 Kvery

5 " 2482. 2494, 2506. 2518. 2530
Trace: (Discrete) requency {lHz) Trace: (Discrete) Frequancy (MHz)
#ite no. i A/C Chamber Data no. : 3 gite no. : A/ Chamber Data no. : 8
Dig. / Ant. @ 3m 3115 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL
Linit . FOC PART-15C (1G-PK) Timit . POC PART-15¢ (1&-AV)
Env. / Ins. @ B533EM 26*cC/62% . Enginser : Alvin Yang Env. / Ins. : B593EM Z6+C/62% Engineer : Alvin Yang
EUT |+ Eorsonal Digitel Assistant or Backet BC i : Parsonal Digital Assistant or Pocket BC
Power Rating : 120Vae/&0Hz Power Rating : 120Vac/60Hz
Test Made . CHTE oot Mode . ome
M/ N: HETNH-L11C /N HETNH-D1Le
ant. cable Emission ant.  Cable Enission
Freq. Factor Loss Reading Lewel Limits Margin Remark . . L .
Freq. Factor Loss Reading  Lewel Limits Margin Remark
(MHz)  (dB/w) (dB) (dBpV) (dBpv/m) (dBEpv/m) (dE) (MiTe)  (ABmy (4D)  (APpY)  (dBpvim) (AEporm)  (dB)
1 2480.000 28.76  6.44 54.35 89.55 74.00 -15.55 PBeak T T T T
: sani.sonD em.91 e 45 o.am PO e 1 24B0.000 28.76  6.44 19.66 54.86 54.00 -0.86 Avsrage
S osnd amn om B3 e.49 1z.00 4730 2400 2670 Dok 2 2483.500 £8.77  6.45 -2.12 33.11 54.00 20.89 Average
A 3 2507.920 28.83 .48 -1.71 33. 61 54.00  20.39 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The smission levels that are 20dB below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

Test Mode 2480MHz (CH78)

Test Voltage  AC 120V/60Hz

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB

Peak * 2483.500 28.77 6.45 9.59 4481 74.00 29.19

Average * 2483.500 28.77 6.45 -2.36 32.86 54.00 21.14

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

@ AUDIE Corp. EMC Laboratory @ AUDIE Corp. EMC Labaratory
A U D |X No3311, Tin-fu Tsun, Lin-kou Hstang, Taipsi A U D IX Mo 3311, Tirfu Teun, Lin-kon Hsiang, Taipel
County, Tawan RO.C Fost Code 24443 County, Tawan RO.C Fost Code 24443

Tel+286-2-26092133 Fax-+886-2-26099303 Tel+886-2-26002133 Fax+324-2-2600030%
Email-tteme@tteme com tw Emailttemo@tteme com tw
Data: 6 File: D:Test&Photo'2006 DATA'EM950830'PART 15C Bluetooth EUT+Charge'out of band.l Data: 7 File: D:Test&Photo 2006 DATAEM950830PART 15C Bluetooth EUT+Charge'out of band.l
Level (dBuV/m) Date: 2006-06-13 Level (dBuViny Date: 2006-06-13

107 107

1

FCC PART-15C {1G-PK)

FCC PART-15C {1G-AV
54J : a / T

(] 0

2470 2482, 2494, 2506. 2518, 2530 2470 2482, 2494, 2506. 2518. 2530
Trace: (Discrete} Frequency (MHz) Trace: (Discrete) Frequency (MHz)
gite no. i A/C Chamber Data no. : & gite no. : &/C Chamber Data no. : 7
pis. / Ant. @ 3m 3115 Ant. pol. : VERTICAL pis. / Ant. @ 3m 3115 ant. pol. : VERTICAL
Limit : FOC BART-15C (1G-EK) Limit : FOC BART-15C (1G-AV)
Env. / Ins. : B593EM Z6*C/62% Enginser : Alwvin Yang Env. / Ins. : B593EM 26*C/62% Enginesr : alvin Yang
EUT : Personal Digital Assistant or Pocket BC EUT : Personal Digital Assistant or Pocket PC
Power Rating : 120Vae/60Hz Power Rating : 120Vac/&0Hz
Test Mode 1 CHTE Test Mode : CHTE
M/N:HSTNH-L11¢ M/N:HITNH-L11C
Ant. Cable Emission Ant. Cahle Emission
Freg. Factor Loss Reading  Level Limits Margin Remark Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/m) (dBE)  (dBpV) (dBpVW/m) (dEpWm) (dE) (MHz) (dB/m) (dE) (dBEpv) (dBpV/m) (dBpV/m) (dE)
1 Z2480.000 Z8.76 6.44 58.99 94,19 74.00 -20.19 Peak 1 Z4B0.000 28.7a 6.44  19.87 55.07 54.00 -1.07 Awverage
2  2493.500 28.77 6.45 9.5%9 44,82 74.00 29.18 Peak 2 Z2483.500 28.77 6.45 -Z.34 3z.87 54.00 21.13 Awverage
3 =2507.920 28.83 .48 12.03 47.35 74.00 26.65 TPeak 3 E511.8Z0 Z8.8BE 6.48 -1.65 33.6% 54.00 20.31 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are 20dB helow the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reported.
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Test Mode Transmitting Mode, Frequency:

2402MHz (CHO) Test Voltage DC 3.7V

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB
Peak * 2378.090 28.58 6.32 12.03 46.93 74.00 27.07
2390.000 28.59 6.34 9.75 44.68 74.00 29.32

Average * 2380.070 28.58 6.32 -1.37 33.53 54.00 20.47
2390.000 28.59 6.34 -3.00 31.93 54.00 22.07
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

o) AUDIX Corp. EMC Laboratory B © AUDIX Comp. EMC Laboratory
A U D IX Mo.53-11, Tin-fu Tsun, Lin-kow Hsiang, Taipei A U D IX Mo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Teipei
County, TaiwanR.OC.  PostCode:24443 County, TaiwanROC.  PostCode:24443

Tel+386.3-26092133 Fax+386-3-26099303 Tel+336.3-26092133 Fax+386-3-26099303
Emailtteme@eme com.tw Email tteme@tteme com.tw

Data: 2 File: D: Test&Photo'2006 DATA'EM950830'PART 15C BluetoothEUT Only'out of band.EMI File: D:' Test&Photo'2006 DATA'EM250830' PART 15C ‘Bluetooth EUT Only'out of band.EMI
a7 Level {dBuV/m} Date: 2006-06-13 Date: 2006-06-13

Data: 3
Level {dBuV/m)
a7

FCC PRART-15C (1G-PK}

FCC PART-15C (1G-AV)
49 49 3
1 2
3510 2332, 2354, 2376, 2398, 2420 %510 2332. 2351, 2376. 2398, 2420
Trace: (Discrete) Frequency (MHz) Trace: (Discrets) Frequency (MHz)
#ite no. i A/C Chamber Data no. : Z gite no. : A/C Chamber Data no. @ 3
Dis. / ant. : Zm 3115 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAL
Limit : FCC PART-15C (1G-FPR) Timit : FCC PART-15C (1G-AU)
Env. / Ins. : B593EM Z6*C/6Z3 Engineser : Alvin Yang Env. / Ins. : S593EM Z2&*C/EZ% Engineer : Alvin Yang
EUT : Personal Digital Assistant or Pocket BC EUT : Personal Digital Assistant or Pocket BC
Power Rating : DC 3.7V Fower Rating : DC 3.7V
Test Mode : CHO Test Mode ¢ CHO
M/N:HSTNH-L11lC M/N:HSTNH-L11¢
Ant. Cable Emission Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dBE) (dBEpV] (dBpV/m) (dBpV/m) (dB) (MHz) (dB/m) (dB) (dBpv] (dBpvV/m) (dBpVs/m) (dB)
1 2378.090 28.58 6.32 12.03 46.93 74.00  27.07 Peak 1 2330.070 28.58  6.32 -1.37 33.53 54.00  20.47 Average
2 23%0.000 28.59 6.34 9.75 44.69 74.00 29.31 Peak 2 2390.000 28.5% 6.34 -3.00 31.94 54.00 22.06 Average
3 240z.000 2z28.62 6.36 55.09 20.07 74.00 -16.07 Peak 3 Z40Dz.000 28.62 6.36 12.36 47.33 54.00 6.67 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

Test Mode 2402MHz (CHO)

Test Voltage DC 3.7V

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB
Peak * 2380.070 28.58 6.32 12.42 47.32 74.00 26.68
2390.000 28.59 6.34 9.82 44.75 74.00 29.25

Average * 2380.840 28.58 6.33 -1.41 33.50 54.00 20.50
2390.000 28.59 6.34 -3.00 31.93 54.00 22.07
Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2310-2390MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

® AUDIE Corp. EMC Leboratory @ AIDIZ Corp. BMC Laboratory
A U D |X Wo.53-11, Tinwfa Taus, Likou Haiang, Taipei A U D IX o.53-11, Tin-fu Tsun, Lin-kou Hsiang, Teipel
Connty, TawanROC.  Post Cade 24443 County, TawanROC.  FastCode24443

Tel+286-2-26092133  Fax+ER6-2-26099303 Tel+226-2-26092133  Fax-+886-2-26099303
Email: teme com tur Email: COmtw

Dat

a: 1 File: D:'Test&Photo'2006 DATA'EEM250830'PART 15C'Bluetooth EUT Only'out of band.EMI
o7 Level (dBuVim} Date: 2006-06-13

oo lensc (16-PK)

File: D:'Test&Photo'2006 DATA'EM950830'PART 15C Bluetooti EUT (bllly olgool band.EMI
ate: 1

Data: 4
a7 Level (dBuV/m} 06-06-13

FCC PART-15C (1G-AV}

49 . 2 49
1 2
Y251 732, 2351, 2376, 7398, 2420 3510 7332 7351 2376 2398 2420
Trace: {Discrete) Frequency (Hz) Trace: (Discrete) Frequency (MHz)
gite no. : A/C Chamher Data no. : 1 gite no. : &/C Chamber Data no. : 4
Dis. / Ant. @ 3m 3115 Ant. pol. : VERTICAL Dis. / Ant. @ 3m 3115 Ant. pol. : VERTICAL
Timit : FOC BART-15C (1&-FRK) TLimit 1 PO PART-15C (1G-AV)
Env. / Tns. : B593EM 26*C/62% Enginesr : Alvin Yang Env. / Ins. : S593EM Z2&*C/é25 Engineer : &lvin Yang
EUT : Personal Digital Assistant or Pocket BC EUT : Personal Digital Assistant or Pogcket BC
Power Rating : DC 3.7V Power Rating : DT 3.7V
Test Mode : CHO Test Mode : CHO
M/ H:HITMH-L11¢ M/H: HSTHH-L11c
Ant. Cable Emission Ant. cable Emission
Freq. Factor Loss Reading  Lewvel Limits Margin Remark Freq. Factor Loss Reading  Level Limits Margin Remark
(MHz) (dB/w) (dB)  (dBpV) (dBpV¥/m) (dBpVim) (dB) (MHz) (dB/m) (dB)  (dBp¥) (dBp%/m) (dBp¥/m) (dB)
1 2380.070 2Z8.58 6.32 1z.42 47.32 74.00 Z6.68 FPeak 1 2380.840 2B.58 6.33 -1.41 32.50 54.00 20.50 Average
Z 2370.000 28.5%9 6.34 .82 44.76 74.00 29.24 Feak 2 235%0.000 zB.5% 6.24 -3.00 31.94 54.00 2Z.06 Average
3 z40z.0o0o  ZB.éZ2 6.36 56.3Z 51.30 74.00 -17.20 Peak 3 240Z.000 ZB.6Z 6.36 15.97 50.95 54.00 3.05 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cakle Loss + Reading.
Z. The emission levels that are 20dB helow the official 2. The emission levels that are 20dE below the official
limit are not reported. limit are not reported.
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Date of Test Jun. 12, 2006 Temperature 26

62

EUT Personal Digital Assistant or Pocket PC Humidity

Transmitting Mode, Frequency:

2462MHz (CH11) DC 3.7V

Test Mode Test Voltage

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Horizontal Horizontal Limits
MHz dB/m dBuVv dBuV/m dBuV/m dB

Peak * 2483.500 45.33

Margin

Average * 2483.500 32.34

. Emission Level = Antenna Factor + Cable Loss + Meter Reading.

2. Low frequency section (spurious in the restricted band
2483.5-2500MHz).

3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

AUDIX Cotp. EMC Lahoratory
Mo 5311, Tin-fu Tsun, Lin-ken Heiang, Taipei
County, Tatwan RO L. Post Cods 24443
TelHERA-2 26092133 Fax-+886.2- 26099003

AUDIX
Emailtteme@tteme. com tw

File: D:Test&Photo'2006 DATA'EM950830'PART 15C Bluetooth'EUT Only:out of band.EMI D:
Date: 2006-06-13

AUDIX Corp. EMC Laboratory
Wo.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipel
County, Taiwan RO.C Post Code24443
Tel+226-2-26002133 Fac+286-2-26000303

Email tteme@tteme. com.tw

File: D:iTest&Photo'2006 DATA'EEM950830'PART 15C Bluetooth EUT Only'out of band.EMI
Date: 2006-06-13

AUDIX ]

D

ata: & ata: 5
a7 Level {dBuV/m} a7 Level {dBuVin}

T

FCC PART-15C {1G-PK)

a0 J ; 49

FCC PART-15C (16-AV)

N :

(]

2530 0570

2470 2482, 2494. 2506. 2518. 2482, 2494, 2508. 2518. 2530
Trace: (Discrete) Frequency (MHz) Trace: (Discrete) Frequency (MHz)
gite no. i A/C Chamber Data no. : 8 gite no. : A/C Chamber Data no. : 5
Dis. / Ant. : 3m 3115 Ant. pol. : HORIZONTAT Dis. / Ant. : 3m 3115 Ant. pol. : HORTZONTAL
Limit ¢ FCC PART-15C (1G-FK) Limit : FCC PART-15C (1g-av)
Env. / Ins. : B593EM Z&*C/62% Engineer : Alwvin_Yang Env. / Ins. : 8S93EM Z6*C/G62% Engineser : Alwin Yang
EUT : Personal Digital Assistant or Pocket EC EUT : Personal Digital Assistant or Pocket BC B
Powsr Rating : DC 3.7V Power Rating : DC 3.7V
Test Mode : CH78 Test Mode : CH78
M/M: HSTMH-L11C M/N: HSTNH-L11c
Ant. Cable Emission ant. cCable Emission
Freg. Factor Loss Reading  Level Limits Margin Remark Freg. Factor Loss Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dBpV¥) (dBp¥/m] (dBp¥/m) (dB) (MHz) (dB/m) (dB) (dBp¥) (dBpV¥/m) (dBp¥/m) (dB)
1 2430.000 28.76  6.44 57.02 32.22 74.00 -18.22 Peak 1 2430.000 28.76  6.44 13.72 4g8.92 54.00 5.08 Aaverage
2 2483.500 28.77 6.45 10.11 45.34 74.00  2B.66 Peak 2 2483.500 28.77 6.45 -2.898 32.35 54.00 21.65 Average
3 2508.340 28.83 6.48 11.80 47.12 74.00 26.88 Feak 3 2507.140 28.83 6.48 -1.71 33.60 54.00 20.40 Average

Remarks: 1. Emission Levsl= Antenna Factor + Cable Loss + Rsading.
Z. The emission levels that ars Z0dE below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The smission levels that ars 20d4B below the official
limit are not reported.
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Date of Test Jun. 12, 2006 Temperature 26

EUT Personal Digital Assistant or Pocket PC Humidity 62

Transmitting Mode, Frequency:

Test Mode 2462MHz (CH11)

Test Voltage DC 3.7V

Emission Antenna Cable Meter Reading Emission Level
Frequency Factor Loss Vertical Vertical Limits Margin
MHz dB/m dBuVv dBuV/m dBuV/m dB

Peak * 2483.500 28.77 6.45 9.58 44.80 74.00 29.20

Average * 2483.500 28.77 6.45 -2.12 33.10 54.00 20.90

Remark 1. Emission Level = Antenna Factor + Cable Loss + Meter Reading.
2. Low frequency section (spurious in the restricted band
2483.5-2500MHz).
3. “*’ The field strength of emission appearing within Part 15.205(a)
shall not exceed the limits shown in section 15.209.

o) AUDIX Cotp. EMC Laboratory
A U D I X M0.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipsi 2] AUDEX Corp. EMC Laboratory -
County, TaiwanROC.  Post Code 34443 ,4 U D IX No.53-11, Tin-fu Tsun, Lin-kou Hsiang, Taipei

County, TeiwanROC,  Post Code24443

Tel+556-2-26092133 Fax+586-2-26000303
Tel+886-2-26092133  Fax-+886-2-26099303

Email tteme@tteme com tw
Email tteme@tteme. com.tw
Data: 7 File: D:iTest&Photo'2006 DATA'EM950830'PART 15C Bluetooth EUT Only'owt of hand EMI _ . . : _
Level {dBuV:im) Date: 2006-06-13 Data: 6 File: D:'Test&Photo'2006 DATA'EEMA50830'PART 15C Bluetooth EUT Only'out of band EMI
o7 o7 Level (dBuV/m} Date: 2006-06-13

FCC PART-15C (1G6-PK)

. 1 FCC PART-15C (16-AV)
49
49

0

2470 2482, 2494, 2506, 2518. 2530 o
Frequency (MHz)

_ 2470 2482, 2494, 2506. 2518, 2530
Trace: {Discrete) Frequency (MHz)

gite no. : A/C Chamber Data no. : 7 Trace: (Discrete)

Dis. / Ant. : 3m 3115 Ant. pol. : VERTICAL S%te no. 1 A/C Chamber Data no. : 6
Limit : FCC PART-15C (1&-PR) Dis. / Ant. i 3m 3115 Ant. pol. : VERTICAT
Env. / Ins. : 8593EM Z26%C/62% Engineer : Alvin_Yang Limit ¢ FUC PART-15C (1G-AV) ) )
EUT : Personal Digital Assistant or Pocket PC Env. / Ins. : 85%3EM Z2&*C/62% Engineer : Alvin Yang
Power Rating : DC 3.7V EUT : Personal Digital Assistant or Focket BC
Test Mode : CHT8 Power Rating : DC 3.7V

Test Mode : CHTB

M/H: HITHH-L11¢
M/N: HETNH-L11lc

Ant. Cable Emission

Fregq. Factor Toss Reading Lewsl Timits Margin Remark ant. Cable ) Emission )
(MHz)  (dB/m) (dB)  (dPyv) (dBpWim) (dBpU/m) (dE) Freq. Factor Loss Reading Tevel  Iimits Margin Remark
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, (MHz) (dB/m) (dE) (dBpv) (dBpv/m) (dEpW/m) (dB)
1 2480.000 28.76 €.44 57.12  92.32  74.00 -18.3%Z Peak  TTTTTTTTIT T oo oo
7 2483.500 28.77 6.45  9.58 14.80  74.00 £9.20 Peak 1 2480.000 28.76  6.44 20.14 55.34 54.00 -1.34 Average
3 2504.140 28.83  6.47 12.03 47.33  74.00 26.67 Peak Z 2483.500 28.77 6.45 -2.12 33.10 54.00  20.90 Average
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 3 2511.%940 ZEB.88 &.48 -1.3Z2 24.02 54.00 15.32 Average

Remarks: 1. Emission Level= antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE below the official
limit are not reported.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dB below the official
limit are not reported.
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4. 6dB BANDWIDTH MEASUREMENT (WLAN)

4.1. Test Equipment

The following test equipment was used during the 6dB bandwith measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 23, 05’|Aug. 24. 06’
2. |Power Meter Antrisu ML2487A | 6K000001563 |Jan. 09, 06’ | Jan. 08, 07’
3. |Power Sensor Antrisu MAZ2491A 030873 Jan. 09, 06’ | Jan. 08, 07’
4. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
5. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

4.2. Block Diagram of Test Setup
DCPOWER| . EyT | POWER DIVIDER —— POWER SENSOR
SUPPLY

|

SPECTRUM ANALYZER

POWER METER

EUT: Personal Digital Assistant or Pocket PC

4.3. Specification Limits (815.247(a)(2))
The minimum 6dB bandwidth shall be at least 500kHz.

4.4.

4.4.1.
4.4.2.
4.4.3.

Operating Condition of EUT

Setup the EUT and simulator as shown on 4.2.
Turn on the power of all equipment.
EUT (Personal Digital Assistant or Pocket PC) run test software “FCC

Test_2.exe” set EUT to transmit and receive channel through wireless LAN
card during the testing.

4.5.

Test Procedure

The RF output of EUT was connected to the spectrum analyzer.

The bandwidth of

the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. The 6dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 6dB.

Audix Corporation

Report No. EM-F950224




4.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Jun. 12, 2006 Temperature : 24

FCC ID. BEJPDA-L11C Page 124 of 179

Humidity : 55 %

No.| Test Voltage | Test Mode | Channel | Frequency |6dB Bandwidth
1. 1 2412MHz 11.17MHz
2. WLAN 6 2437TMHz 11.08MHz
DC 3.7V (802.11b)
3. i : 11 2462MHz 11.08MHz
(Via DC Power
4. Supply) WLAN 2412MHz 16.67MHz
5. (802.11g) 2437TMHz 16.67MHz
6. 11 2462MHz 16.67MHz

Audix Corporation

Report No. EM-F950224
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4.6.1. Test Mode: WLAN (802.11b)

4.6.1.1. Channel 1, Frequency: 2412MHz
# Agilent 16:56:97 Jun 12, 2086

a Mkrl 11.17 MHz
Ref 17.6 dBm #Atten 28 dB -3.59 dB

Peak

Log

18

dB/ 1R Y g

1
53 FC M ! e
} JUW" I\NL\M M..MWJ....«

Center 2.412 B8 GHz Span 56 MHz
#Res BW 168 kHz #/BH 106 kH=z Sweep 6.04 ms (BA1 ptsy

4.6.1.2. Channel 6, Frequency: 2437TMHz
- Agilent 17:01:51 Jun 12, 2006

a Mkrl 11.88 MHz

Ref 17.6 dBm #Atten 20 dB -a.45 B
Peak

Log

18

dB/ 1R 1

Offat T CAM

Center 2.437 88 GHz Span 5@ MHz
#Res BH 188 kHz #YBH 188 kHz Sweep 6.04 ms (BA1 ptsy
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4.6.1.3. Channel 11, Frequency: 2462MHz
# Agilent 17:12:51 Jun 12

a Mkrl 11.88 MHz

Ref 17.6 dBm #Atten 20 dB —@..93 dB
Peak

dB/ 1R

Offat g 2
76

dB

ML 52 m/ Mg/l

33 FC ﬁmﬂwdﬁﬂwﬂ mkmmﬂ

Center 2,482 BB GHz Span 56 MHz
#Res BW 168 kHz #/BH 106 kH=z Sweep 6.04 ms (BA1 ptsy

4.6.2. Test Mode: WLAN (802.11g)

4.6.2.1. Channel 1, Frequency: 2412MHz
- Agilent 16: i Jun 12, 2886

a Mkrl 16.67 MHz
Ref 17.6 dBm #Atten 20 dB 271 dB

Peak

Dffst 'r“.l._,l"" it ﬂrmwﬂmm Bt M,

£0f:
FTun
Swp
Center 2.412 B8 GHz Span 5@ MHz
#Res BH 188 kHz #YBH 188 kHz Sweep 6.04 ms (BA1 ptsy
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4.6.2.2. Channel 6, Frequency: 2437MHz
- Agilent 17:37:26 Jun 12, 2066

a Mkrl 1667 MHz
Ref 17.6 dBm #Atten 28 dB 2.58 dB

Peak

» Hoanird i LA abhagt By
U'H:St F S L A T L A T L S i
E P

7.b 1

¢
", / \

Center 2.437 BB GHz Span 56 MHz
#Res BW 168 kHz #/BH 106 kH=z Sweep 6.04 ms (BA1 ptsy

4.6.2.3. Channel 11, Frequency: 2462MHz
% Agilent 17:51:28 Jun 12, 2006

a Mkrl 16.67 MHz
Ref 17.6 dBm #Atten 20 dB 242 db

Peak

Offst i e e vy
[=] s

53 FC W'W M\m

£0f:
FTun
Swp
Center 2.462 B8 GHz Span 5@ MHz
#Res BH 188 kHz #YBH 188 kHz Sweep 6.04 ms (BA1 ptsy
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5. MAXIMUM PEAK OUTPUT POWER MEASUREMENT (WLAN)

5.1. Test Equipment
The following test equipment was used during the maximum peak output power

measurement:

Item Type Manufacturer | Model No. |  Serial No. Last Cal. | Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 23, 05’|Aug. 24. 06’
2. |Power Meter Antrisu ML2487A | 6K000001563 | Jan. 09, 06’ | Jan. 08,07’
3. |Power Sensor Antrisu MA2491A 030873 Jan. 09, 06’ | Jan. 08, 07’
4. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
5. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

5.2. Block Diagram of Test Setup

The same as section.4.2.

5.3.

Specification Limits (815.247(b)-(3))

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz is : 1Watt. (30dBm)

5.4.

Operating Condition of EUT

Same as 6dB bandwidth measurement which was listed in 4.4. except the test set up
replaced by section 5.2.

5.5.

Test Procedure

The RF output of EUT was connected to the power meter and sensor with 20MHz
bandwidth that was designed to detect peak value automatically.
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5.6. Test Results
PASSED. All the test results are listed below.

Test Date : Jun. 12, 2006 Temperature : 24
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Humidity : 55 %

No.| Test Voltage |Test Mode| Channel |Frequency |Peak Output Power| Limit
1. 1 2412MHz 16.82dBm 30dBm
WLAN
2. 6 2437MHz 17.01dBm 30dBm
DC 3.7V (802.11hb)
3. . ' 11 2462MHz 15.88dBm 30dBm
(Via DC Power
4, Suppl 1 2412MHz 18.81MHz 30dBm
5. (802.11g) 6 2437TMHz 18.88MHz 30dBm
6. 11 2462MHz 17.82MHz 30dBm
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6. EMISSION LIMITATIONS MEASUREMENT (WLAN)

6.1. Test EQuipment

The following test equipment was used during the emission limitations test

Item Type Manufacturer | Model No. |  Serial No. Last Cal. | Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 [Aug. 23, 05’|Aug. 24. 06’
2. |Power Meter Antrisu ML2487A | 6K000001563 | Jan. 09, 06’ | Jan. 08,07’
3. |Power Sensor Antrisu MA2491A 030873 Jan. 09, 06’ | Jan. 08, 07’
4. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
5. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

6.2.

6.3.

6.4.

6.5.

Block Diagram of Test Setup
The same as section.4.2.

Specification Limits (§15.247(c))

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement.  Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)).(

This test result attaching to §83.6.3)

Operating Condition of EUT

Same as 6dB bandwidth measurement which was listed in 4.4. except the test set up
replaced by section 6.2.

Test Procedure

The RF output of EUT was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW.
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6.6. Test Results
PASSED. The testing data was attached in the next pages.

Test Date : Jun. 12, 2006 Temperature : 24 Humidity : 55 %
[Test Voltage is DC3.7V (via DC Power Supply)]

6.6.1. Test Mode: WLAN (802.11b)

1. 2412MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the
-39.74dBm is max value that is lower than 20dB of primary
channel.

2. 2437TMHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the
-45.95dBm is max value that is lower than 20dB of primary
channel.

3. 2462MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the
-45.95dBm is max value that is lower than 20dB of primary
channel.

Note: The peak above the limit line is the carrier frequency.

6.6.1.1. Channel 1, Frequency: 2412MHz

% Agilent 16:51:65 Jun 12, 2006

Mkrl 7.23 GHz
Ref 17.6 dBm #Atten 20 dB -39.74 dBm

Peak

Start 30 MHz - Stop 25.08 GHz
#Res BW 108 kHz #/BH 108 kHz Sweep 3011 5 (6B pts)
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6.6.1.2. Channel 6, Frequency: 2437MHz

% Agilent 17:85:56 Jun 12

Mrl /.31 GHz

Ref 17.6 dBm #Atten 20 dB —-45.95 ofBm
Peak

FTun J | o JIMWWWW
S0 | gt Wbl

Start 38 MHz " Stop 25.86 GHz
#Res BW 168 kHz #/BH 106 kH=z Sweep 3.011 5 (6B pts)

6.6.1.3. Channel 11, Frequency: 2462MHz

2 Agilent 17:05:56 Jun 12, 2006

Mkrl 7.31 GHz
Ref 17.6 dBm #Atten 20 dB -45.95 dBm

Peak

FTun J - et J.MWWWW
w4 VLo vt R

Start 30 MHz " Stop 25.88 GHz
#Res BH 180 kHz #JEBH 186 kHz Sweep 3011 5 (BO1 ptsy
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6.6.2. Test Mode: WLAN (802.11g)

1. 2412MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the
-44.08dBm is max value that is lower than 20dB of primary
channel.

2. 2437MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the
-47.77dBm is max value that is lower than 20dB of primary
channel.

3. 2462MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the
-46.19dBm is max value that is lower than 20dB of primary
channel.

Note: The peak above the limit line is the carrier frequency.

6.6.2.1. Channel 1, Frequency: 2412MHz
- Agilent 16:11:21  Jun 1.

Mkrl /.23 GHz
Ref 17.6 dBm #Atten 20 dB -44.08 dBm

Peak

Start 3@ MHz " Stop 25.88 GHz
#Res BH 180 kHz #JEBH 186 kHz Sweep 3011 5 (6O pts)
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6.6.2.2. Channel 6, Frequency: 2437MHz
5 Agilent 17:40:39 Jun 12, 2086

Mrl /.31 GHz
Ref 17.6 dBm #Atten 28 dB —47.77 dBm

Peak

[}
ad
L
[
e

£
FTun /J e W\MWWWM
#5np W Lo initon, ol el g it

Start 38 MHz " Stop 25.86 GHz
#Res BW 168 kHz #/BH 106 kH=z Sweep 3.011 5 (6B pts)

6.6.2.3. Channel 11, Frequency: 2462MHz
2 Agilent 17:58:07 Jun 12, 2006

Mkrl /.48 GHz
Ref 17.6 dBm #Atten 20 dB -46.19 dBm

Peak

[
[
-n
[aw!]
e

FTun / )‘J o’

SHD | o o]

. HLFMWWWM

Start 3@ MHz " Stop 25.88 GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 30811 5 (6B pts)
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7. BAND EDGES MEASUREMENT (WLAN)

7.1. Test Equipment
The following test equipment was used during the band edges measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 23, 05’|Aug. 24. 06’
2. |Power Meter Antrisu ML2487A | 6K000001563 | Jan. 09, 06’ | Jan. 08,07’
3. |Power Sensor Antrisu MAZ2491A 030873 Jan. 09, 06’ | Jan. 08, 07’
4. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
5. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

7.2. Block Diagram of Test Setup
The same as section.4.2.

7.3.

Specification Limits (§15.247(c))

The highest level should be at least 20 dB below that in the 100kHz bandwidth.

7.4,

Operating Condition of EUT

Same as 6dB bandwidth measurement which was listed in 4.4. except the test set up
replaced by section 7.2.

7.5.

Test Procedure
The RF output of EUT was connected to the spectrum analyzer.

Set both RBW and

VBW of spectrum analyzer to 100kHz with suitable frequency span including 100kHz
bandwidth from band edge.

7.6.

Test Results

PASSED. All the test results are attached in next page.

Test Date : Jun. 12, 2006 Temperature : 24

[Test Voltage is DC3.7V (via Switching Power Supply)]

7.6.1. Test Mode: WLAN (802.11b)

1. Upper Band edge: The highest emission level is -49.17dBm on
2.39992GHz

Humidity : 55 %

2. Below Band edge : The highest emission level is -55.50dBm on

2.48360GHz
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7.6.1.1. Below Band edge

i A2 Jun 12

Mkrl 2.393 92 GHz
Ref 17.6 dBm #Atten 28 dB -49.17 dBm

Peak

dB/ e
Offat Y ™

7.6 \/\
dB

LaAv / \
ML 52 Mf \NI

53 FC ﬁ/’U ™
IR Mk e
. LD
ECE: vateApnpsd g
FTun
#5410
Center 2,480 BB GHz Span 56 MHz
#Res BW 168 kHz #/BH 106 kH=z Sweep 6.04 ms (BA1 ptsy

7.6.1.2. Upper Band edge

e 235 Jun 12, 2086

Mkrl 2.483 BB GHz

Ref 17.6 dBm #Atten 20 dB -55.58 ofBm
Peak

dB/ * MWM

Dffst

7.6 /’ ‘\\
dB

LaRw \

ML 52 Ml

$3 FC L "V\\

Fun MMWWMW

#5410

Center 2.483 58 GHz Span BB MHz
#Res BW 168 kHz #/BH 106 kH=z Sweep 7.24 ms (61 ptsy
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7.6.2. Test Mode: WLAN (802.11g)

1. Upper Band edge: The highest emission level is -29.40dBm on
2.39992GHz

2. Below Band edge : The highest emission level is -43.11dBm on
2.48360GHz

7.6.2.1. Below Band edge

- Agilent 16:15:53 Jun 12, 2006

Mkrl 2.399 92 GHz
Ref 17.6 dBm #Atten 20 dBE -29.48 dBm

Peak

dB/
”’alpl‘i" W r"III'lIl'I'\I LAl “‘I.l.ll

Offst F, —— U

7.b
dB

>
LaAw W
Ml s2 \ W

$3 FC e
O i

£ e

FTun ot

Swp

Center 2.488 BB GHz Span 58 MHz
#Res BH 180 kHz #UBW 1606 kHz Sweep 6.84 ms (BAL pts)

7.6.2.2. Upper Band edge

#- Agilent 17:5 Jun 12, 4]

Mkrl 2.483 68 GHz

Ref 17.6 dBm #PAtten 20 dB -43.11 dBm
Peak

Offst I-vw"wl ot "VV-'w'r"v AT -.'\1

\
LaRu \\“«

Wi,
Ml 32
53 FC

o
g0 L N
FTun s A AL Pt
Swp
Center 2.483 58 GHz Span GB MHz
#Res BH 180 kHz #JBH 1686 kHz Sweep 724 ms (6O1 pts)
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8. POWER SPECTRAL DENSITY MEASUREMENT (WLAN)

8.1. Test Equipment
The following test equipment was used during the power spectral density

measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A US44300366 |Aug. 23, 05’ [Aug. 24. 06’
2. |Power Meter Antrisu ML2487A | 6K000001563 | Jan. 09, 06’ | Jan. 08, 07’
3. |Power Sensor Antrisu MA2491A 030873 Jan. 09, 06’ | Jan. 08, 07’
4. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
5. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

8.2. Block Diagram of Test Setup
The same as section.4.2.

8.3.

8.4.

8.

Specification Limits (815.247(d))

The peak power spectral density conducted from the intentional radiator to the antenna
shall not be greater than 8dBm in any 3kHz band.

Operating Condition of EUT

Same as 6dB bandwidth measurement which was listed in 4.4. except the test set up
replaced by section 8.2.

5. Test Procedure

The RF output of EUT was connected to the spectrum analyzer.

The bandwidth of

the fundamental frequency was measured with the spectrum analyzer using 3kHz
RBW and 30kHz VBW, span 300kHz set sweep time = span/3kHz.
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8.6. Test Results

PASSED. All the test results are attached in next pages.

Test Date : Jun. 12, 2006 Temperature : 24

Humidity : 55 %
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No.| Test VVoltage |Test Mode| Channel | Frequency | Power Spectral Density | Limit
1. 1 2412MHz -10.98dBm 8dBm
2. WLAN 6 2437MHz -12.82dBm 8dBm

DC 3.7V (802.11b)
3. . ' 11 2462MHz -12.69dBm 8dBm
(Via DC Power
4, Supol 2412MHz -22.53MHz 8dBm
5. (802.11g) 2437TMHz -23.45MHz 8dBm
6. 11 2462MHz -23.51MHz 8dBm

8.6.1. Test Mode: WLAN (802.11b)
8.6.1.1. Channel 1, Frequency: 2412MHz

Mkrl 2.412 148 5 GHz
-18.98 dBm

Ref 17.6 dBm #Atten 28 dB

Peak

LaRw

ML 52
33 FC

£
f>hok
#5410

Center 2.417 80070 GHz
#Res BW 3 kHz

Span 380 kHz

#\/BH 38 kHz #oweep 1060 s (61 ptsy
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# Agilent 17:04:02  Jun 12, 2086

Ref 17.6 dBm

#Atten 20 dB

8.6.1.2. Channel 6, Frequency: 2437MHz
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Mkrl 2.436 971 9 GHz
-12.82 dBm

Peak

A

aya

S A N

A

A A A Y

LaAwy

[T

Ml 52

53 FC

£0f:
>G50k

#5mp

Center 2.437 008 & GHz
#Res BH 3 kHz

#YBH 38 kHz

# Agilent 17:15:51 Jun 12, 2066

Ret 17.6 dBm

#Atten 20 dB

8.6.1.3. Channel 11, Frequency: 2462MHz

Span 388 kHz
#aweep 1068 s (61 ptsy

Mkrl 2.461 972 4 GHz
-12.69 dBm

Peak
Log

18
de/

Offst
7.6
db

S

B

LaAwy

VA

Ay

Vo

N p MY

Ml 52

53 FC

£08:
58k

#5mp

Center 2.467 @08 & GHz

#Res BH 3 kHz

#YBH 38 kHz

Span 388 kHz
#aweep 1068 s (61 ptsy
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8.6.2. Test Mode: WLAN (802.119)

Ref 17.6 dBm

8.6.2.1. Channel 1, Frequency: 2412MHz
# Agilent 16:18:18  Jun 12, 2086

b

#Atten 20 dB
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Mkrl 2.412 981 5 GHz
-22.93 dBm

Peak

LaAwy xvxﬂh{f\ilfhik

Ml 52

ol

53 FC

£0f:
>G50k

Swp

Center 2.417 008 B GHz
#Res BH 3 kHz

#YBH 38 kHz

Span 388 kHz

#aweep 1068 s (61 ptsy

#Atten 20 dB

Mkrl 2.436 853 8 GHz
-23.45 dBm

1
LaAwy Rﬁrwkﬁj;\Jerf

wﬂM o e WM

Ml 52

53 FC

£0f:
>G50k

#5mp

Center 2.437 00 B GHz
#Res BH 3 kHz

#YBH 38 kHz

Span 388 kHz

#aweep 1068 s (61 ptsy
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8.6.2.3. Channel 11, Frequency: 2462MHz
2 Agilent 17:53:39 Jun 12, 2006

Mkrl 2.462 B85 @ GHz
Ref 17.6 dBm #Atten 20 dB -23.01 dBm

Peak

Loy MMWWM/“WVIVM /\\M M MMUWN

M1 52
53 FC

£0f:
>G50k
Swp

Center 2,462 BBA @ GHz Span 388 kHz
#Res BH 3 kHz #BH 38 kHz #aweep 1068 s (61 ptsy
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9. CARRIER FREQUENCY SEPARATION MEASUREMENT
(BLUETOOTH)

9.1. Test Equipment
The following test equipment was used during the carrier frequency separation

measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. | Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 [Aug. 23, 05’|Aug. 24. 06’
Universal Radio
2. |Communication R&S CMU200 102280 Nov. 22, 05’| Nov. 21, 06’
Tester
3. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
4. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A
9.2. Block Diagram of Test Setup
DC POWER|_| L || SPECTRUM
SUPPLY EUT POWER DIVIDER ANALYZER

|

UNIVERSAL RADIO
COMMUNICATION TESTER

EUT: Personal Digital Assistant or Pocket PC

9.3. Specification Limits (815.247(a)(1))

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz band may
have hopping channel carrier frequencies that are separated by 25kHz or two-thirds of
the 20dB bandwidth of the hopping channel, whichever is greater.

9.4. Operating Condition of EUT
9.4.1.
9.4.2.

9.4.3.

Setup the EUT and simulator as shown on 10.2.
Turn on the power of all equipment.

EUT (Personal Digital Assistant or Pocket PC) through universal radio
communication tester to control EUT on transmit and receive channels function
during the testing. (Test software is BCM2045USB Test App.exe to set the EUT
into test mode)

9.5. Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the center frequency (2441MHz) was measure by spectrum analyzer with 30kHz RBW
and 100kHz VBW. The video bandwidth not to be smaller than resolution bandwidth,
the peak was mark on adjacent bandwidth, the between of peak is carrier frequency
separation.
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9.6. Test Results
PASSED. All the test results are attached in next pages.

Test Date : Jun. 12, 2006 Temperature : 24 Humidity : 55 %
[Test Voltage is DC3.7V (via DC Power Supply)]

1. 2441MHz adjacent channel of right carrier frequency separation: 995kHz
2. 2441MHz adjacent channel of left carrier frequency separation: 1.005MHz

[Above values have met the requirement as specified in section 10.3: frequency
hopping systems operating in the 2400-2483.5 MHz band may have hopping channel
carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB
bandwidth of the hopping channel, whichever is greater.]
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2 Agilent 19:57:20 Jun 12, 2006

Ref 17.6 dBm

#Atten 20 dB

9.6.1. Right Carrier Frequency Separation, 2441MHz
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a Mkrl 995 kHz
3,04 db

Peak

iRk

/\
A

ek

w

LaAwy

W

el \p

Ml 52

53 FC

£0f:
>G50k

Swp

Center 2.441 BB8 GHz
#Res BW 38 kHz

#BH 188 kHz

# Agilent 19:58:24 Jun 12, 2606

Ref 17.6 dBm

#Atten 20 dB

9.6.2. Left Carrier Frequency Separation, 2441MHz

Span 3 MHz

Sweep 3.2 ms (6A1 pts)

a Mkrl

1.885 MHz
-0.02 dB

Peak

B

7\
/

I

S

iy

Lafy

N

ML 352

53 FC

£0f
250k

Swn

Center 2.441 BBE GHz
#Res BW 36 kHz

#VEH 100 kHz

Span 3 MHz

Sweep 3.2 ms (61 pts)
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10.20dB BANDWIDTH MEASUREMENT (BLUETOOTH)

10.1.Test Equipment
The following test equipment was used during the 20dB bandwidth measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 23, 05’|Aug. 24. 06’
Universal Radio
2. |Communication R&S CMU200 102280 Nov. 22, 05’| Nov. 21, 06’
Tester
3. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
4. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

10.2.Block Diagram of Test Setup
The same as section.10.2.

10.3.Specification Limits (815.247(a)(1))

Alternatively, frequency hopping systems operating in the 2400-2483.5MHz band may
have hopping channel carrier frequencies that are separated by 25kHz or two-thirds of
the 20dB bandwidth of the hopping channel, whichever is greater.

10.4.0perating Condition of EUT

Same as carrier frequency separation measurement which was listed in 10.4 except the
test set up replaced by section 11.2.

10.5.Test Procedure

The transmitter output was connected to the spectrum analyzer.

The bandwidth of

the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. The 20dB bandwidth is defined as the total spectrum the power of
which is higher than peak power minus 20dB.

Audix Corporation

Report No. EM-F950224



FCC ID. BEJPDA-L11C Page 147 of 179

10.6.Test Results
PASSED. All the test results are attached in next pages.

Test Date : Jun. 12, 2006 Temperature : 24 Humidity : 55 %
N Test Volt Ch I|F 20dB Bandwidth 23
0.| Test Voltage annel | Frequency andwi (20dB Bandwidth)
1. DC 3.7V 0 2402MHz 1.117MHz 0.745MHz
2. | (Via DC Power 39 | 2441MHz 1.120MHz 0.747TMHz
3. | Supply) 78 |2480MHz| 1.133MHz 0.755MHz

a Mkrl 1.117 MHz
Ref 17.6 dBm #Atten 20 dB 3.43 db

Center 2.482 888 GHz Span 2 MHz
#Res BH 188 kHz #YBH 188 kHz Sweep 1 ms (6A1 pts)
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2 Agilent 29:04:23 Jun 12,

10.6.2. Channel 39, Frequency: 2441MHz

Ref 17.6 dBm #Atten 20 dB
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a Mkrl 1.128 MHz
3,04 db

Peak

Center 2.441 BB8 GHz
#Res BW 188 kHz

#BH 188 kHz

10.6.3. Channel 78, Frequency: 2480MHz

5 Agilent 28:05:32 Jun 12, 2006

Ref 17.6 dBm #Atten 28 dB

Span 2 MHz

Sweep 1 ms (6A1 pts)

a Mkrl 1.133 MHz
8.01 dB

Center 2.480 BBE GHz
#Res BW 108 kHz

#VEH 100 kHz

Span 2 MHz

Sweep 1 ms (BAL1 pts)
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11. TIME OF OCCUPANCY MEASUREMENT (BLUETOOTH)

11.1.Test Equipment

The following test equipment was used during the time of occupancy measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 23, 05’|Aug. 24. 06’
Universal Radio
2. |Communication R&S CMU200 102280 Nov. 22, 05’| Nov. 21, 06’
Tester
3. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
4. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

11.2.Block Diagram of Test Setup

The same as section.10.2.

11.3.Specification Limits (§15.247(a)(1)(iii))

Frequency hopping systems in the 2400-2483.5MHz shall use at least 15

non-overlapping channels. The average time of occupancy on any channel shall not be
greater than 0.4 seconds within a period of 0.4 seconds multiplied by number of

hopping channels employed.

11.4.0perating Condition of EUT

Same as carrier frequency separation measurement which was listed in 10.4 except the
test set up replaced by section 12.2.

11.5.Test Procedure

The transmitter output was connected to the spectrum analyzer.

The bandwidth of

the fundamental frequency was measure by spectrum analyzer with LIMHz RBW and
1MHz VBW. VBW>RBW ; Span=zero span.
Centered on a hopping channel sweep=as necessary to capture the entire dwell time
per hopping channel ; Detector function=peak ; Trace=Max hold
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11.6.Test Results
PASSED. All the test results are attached in next pages.

Test Date : Jun. 12, 2006 Temperature : 24 Humidity : 55 %
[Test Voltage is DC3.7V (via DC Power Supply)]

Duty cycle: 79 channels*0.4 seconds = 31.6 seconds

DH1: A

DH3: A

DH5: A

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH1 packet need 1 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
800 hops per second with 79 channels. So you have each channel 10.13 time
per second and so for 31.6 seconds you have 320 time of appearance.

Each Tx-time per appearance is 383.3us.
10.13 time*31.6 seconds* 0.3833ms = 122.6974ms (<400ms)

. For each 5 seconds of 51 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
51 channels*31.6 seconds/5* 0.3833ms = 123.5453ms (<400ms)

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH3 packet need 3 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
400 hops per second with 79 channels. So you have each channel 5.1 time
per second and so for 31.6 seconds you have 161 time of appearance.

Each Tx-time per appearance is 1642us.
5.1 time*31.6 seconds* 1.642ms = 264.6247ms (<400ms)

. For each 5 seconds of 26 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
26 channels*31.6 seconds/5* 1.642ms = 269.8134ms (<400ms)

The system makes worst case 1600 hops per second or 1 time slot has a
length of 625us with 79 channels. A DH5 packet need 1 time slot for
transmitting and 1 time slot for receiving. Then the system makes worst case
266.7 hops per second with 79 channels. So you have each channel 3.37
time per second and so for 31.6 seconds you have 106 time of appearance.

Each Tx-time per appearance is 2875us.
3.37 time*31.6 seconds* 2.875ms = 306.1645ms (<400ms)

. For each 5 seconds of 17 channels appearance, the longest time of

occupancy for each of 31.6 seconds is:
17 channels*31.6 seconds/5* 2.875ms = 308.89ms (<400ms)
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11.6.1. DH1

a Mkrl 3833 ps
Ref 17.6 dBm #Atten 20 dB -0.12 4B
#Peak
Log
1@ 1R 1

dB/
Offst
7.b
dB

LaAw

V1 352
33 FC

£
FTun

Center 2.441 808 GHz Span @ Hz
Res BW 1 MHz #WBH 1 MHz Sweep 5 oms (BA1 pts)

Ref 17.5 dBm #Atten 20 dB
#Peak

LaAw

V1 352
53 FC

£0f2
F>50k ! ) Wl IuJ, b

Center 2.441 808 GHz Span @ Hz
Res BH 188 kHz #BH 188 kHz Sweep 5 5 (6A1 pts)
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11.6.2. DH3

a Mkrl  1.642 ms
Ref 17.6 dBm #Atten 20 dB -B.17 dB

#Peak
Log
1@ 1Rk 1
dB/
Offst
7.6
dB

LaAw

V1 52 [ [

$3 FC R r[ ) J
i Uy i

Center 2.441 808 GHz Span @ Hz
Res BW 1 MHz #WBH 1 MHz Sweep 5 oms (BA1 pts)

Ref 17.6 dBm #Atten 20 dB

#Peak

LaAw i
U os2 “ | L h |‘ |

S3 FC f{m
£(): |
£sak | ML me,ﬁ,ﬁ\.\”,}’ 1AL DAL e AT AL

Center 2.441 808 GHz Span @ Hz
Res BH 188 kHz #BH 188 kHz Sweep 5 5 (6A1 pts)

Audix Corporation  Report No. EM-F950224



FCC ID. BEJPDA-L11C Page 153 of 179

11.6.3. DH5

a Mkrl 2875 ms
Ref 17.6 dBm #Atten 20 dB -B.14 dB

#Peak
5%9 iR
dB/ || =
Offst
7.6
dB

5
|

LaAw

V1 352 H
33 FC J

ol

o |l i ol b

Center 2.441 808 GHz Span @ Hz
Res BW 1 MHz #WBH 1 MHz Sweep 5 oms (BA1 pts)

% Agilent 20:56:69 .

Ref 17.5 dBm #Atten 20 dB
#Peak

LaAw

U os2 I [ (Il
53 FC

£

Esak LA AL N& bl

=

b
——

=
—

! '“..J T A
r i

Center 2.441 808 GHz Span @ Hz
Res BH 188 kHz #BH 188 kHz Sweep 5 5 (6A1 pts)
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12.NUMBER OF HOPPING CHANNELS MEASUREMENT

(BLUETOOTH)

12.1.Test Equipment
The following test equipment was used during the number of hopping channels

measurement:
Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. [Spectrum Monitor Agilent E4446A | US44300366 |Aug. 23, 05’| Aug. 24. 06’
Universal Radio
2. |Communication R&S CMU200 102280 Nov. 22, 05’| Nov. 21, 06’
Tester
3. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
4. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

12.2.Block Diagram of Test Setup
The same as section.10.2.

12.3.Specification Limits (815.247(a)(1)(iii))

Frequency hopping systems which use fewer than 75 hopping frequencies may employ
intelligent hopping techniques to avoid interference to other transmissions. Frequency
hopping systems may avoid or suppress transmissions on a particular hopping
frequency provided that a minimum of 15 non-overlapping channels.

12.4.0perating Condition of EUT

Same as carrier frequency separation measurement which was listed in 10.4 except the
test set up replaced by section 13.2.

12.5.Test Procedure

The transmitter output was connected to the spectrum analyzer. The bandwidth of
the fundamental frequency was measure by spectrum analyzer with 100kHz RBW and
100kHz VBW. Sweep=Auto ; Detector function=peak ; Trace=Max hold

12.6.Test Results
PASSED. All the test results are attached in next page.

Test Date : Jun. 12, 2006 Temperature : 24 Humidity : 55 %
[Test Voltage is DC3.7V (via DC Power Supply)]

The number hopping channel is 79.
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Ref 17.6 dBm #Atten 20 dB

Peak
Log
18

g8/ | pmn

AR AT

Start 2.400 8@ GHz Stop 2.483 5@ GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 10.88 ms (6B1 pts)
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13.MAXIMUM PEAK OUTPUT POWER MEASUREMENT
(BLUETOOTH)

13.1.Test Equipment
The following test equipment was used during the maximum peak output power

measurement:

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. |Power Meter Power Meter Antrisu ML2487A |6K000001563| Jan. 09, 06’
2. |Power Sensor Power Sensor Antrisu MAZ2491A 030873 Jan. 09, 06’

Universal Radio
3. |Communication R&S CMU200 102280 Nov. 22, 05" | Nov. 21, 06’

Tester
3. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
4. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

13.2.Block Diagram of Test Setup

DCPOWER| | EyT | POWER DIVIDER | POWER SENSOR
SUPPLY

13.3.Specification Limits (815.247(b)-(1))

UNIVERSAL RADIO
COMMUNICATION TESTER

POWER METER

EUT: Personal Digital Assistant or Pocket PC

The Limits of maximum Peak Output Power for frequency hopping systems in
2400-2483.5MHz is: 1Watt. (30dBm)

13.4.0perating Condition of EUT

Same as carrier frequency separation measurement which was listed in 10.4 except the
test set up replaced by section 14.2.

13.5.Test Proced

ure

The transmitter output was connected to the power sensor and record the reading of

power meter.
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13.6.Test Results
PASSED. All the test results are listed below.

Test Date : Jun. 12, 2006 Temperature : 24 Humidity : 55 %
No.| Test Voltage | Channel | Frequency | Peak Output Power Limit
(Via DC Power 39 2441MHz 3.83dBm 30dBm
Supply) 78 | 2480MHz 3.80dBm 30dBm
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14.EMISSION LIMITATIONS MEASUREMENT (BLUETOOTH)

14.1.Test Equipment
The following test equipment was used during the emission limitations measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 23, 05’|Aug. 24. 06’
Universal Radio
2. |Communication R&S CMU200 102280 Nov. 22, 05’| Nov. 21, 06’
Tester
3. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
4. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

14.2.Block Diagram of Test Setup

The same as section.10.2.

14.3.Specification Limits (815.247(c))

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement.  Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)).(

This test result attaching to 83.6.3)

14.4.0perating Condition of EUT

Same as carrier frequency separation measurement which was listed in 10.4 except the
test set up replaced by section 15.2.

14.5.Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with frequency range from 30MHz to 25GHz.
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14.6.Test Results
PASSED. All the test results are attached in next pages.

Test Date : Jun. 12, 2006 Temperature : 24 Humidity : 55 %
[Test Voltage is DC3.7V (via DC Power Supply)]
1. 2402MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the —-38.14dBm is

max value that is lower than 20dB of primary channel.

2. 2441MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the —-33.01dBm is
max value that is lower than 20dB of primary channel.

3. 2480MHz: During 30MHz~25GHz bandwidth. In the 2.4GHz, the —-35.75dBm is
max value that is lower than 20dB of primary channel.

Note: The peak above the limit line is the carrier frequency.

14.6.1. Channel 0, Frequency: 2402MHz

- Agilent 20:06:57  Jun 12, 2066

Mrl /.13 GHz
Ref 17.6 dBm #Atten 28 dB -38.14 dBm

Peak
Log
18
dB/
Dffst
7.6
dB

ol
-18.7
B

LaRw

ML 52
33 FC

£

FTun
SHp ¢M*ﬁﬁwd

Start 38 MHz " Stop 25.86 GHz
#Res BW 168 kHz #/BH 106 kH=z Sweep 3.011 5 (6B pts)
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14.6.2. Channel 39, Frequency: 2441MHz

# Agilent 22:07:56 Jun 12, 2006

Ref 17.6 dBm

#Atten 20 dB
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Mkrl 7.31 GHz
-33.81 dBm

Peak

FTun | l

S |

Start 30 MHz
#Res BW 188 kHz

#BH 188 kHz

14.6.2.1.Channel 78, Frequency: 2480MHz

- Agilent 28:09:20 Jun 12, 2006

Stop 25.08 GHz
Sweep 30811 5 (6B pts)

Ref 17.6 dBm

#Atten 20 dB

Mirl 7.44 GHz
-35.75 dBm

Peak

FTun |

Swp qﬁAMwmmmnfwﬂlww

Start 30 MHz
#Res BW 108 kHz

#UBH 108 kHz

Stop 25.88 GHz
Sweep 3011 5 (601 pts)
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15.BAND EDGES MEASUREMENT (BLUETOOTH)

15.1.Test Equipment
The following test equipment was used during the band edges measurement:

Item Type Manufacturer | Model No. Serial No. Last Cal. Next Cal.
1. |Spectrum Monitor Agilent E4446A | US44300366 |Aug. 23, 05’|Aug. 24. 06’
Universal Radio
2. |Communication R&S CMU200 102280 Nov. 22, 05’| Nov. 21, 06’
Tester
3. |Power Divider Anritsu K240C 019728 May 26, 06’ | May 25, 07’
4. |DC Power Supply | TOP WARD 3303A 721773 N/A N/A

15.2.Block Diagram of Test Setup

The same as section.10.2.

15.3.Specification Limits (815.247(c))

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement. Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in restricted bands, as defined in Section 15.205(a), must also comply with
the radiated emission limits specified in Section 15.209(a) (See Section 15.205(c)). (

This test result attaching to 83.6.3)

15.4.0perating Condition of EUT

Same as carrier frequency separation measurement which was listed in 10.4 except the
test set up replaced by section 16.2.

15.5.Test Procedure

The transmitter output was connected to the spectrum analyzer. Set both RBW and
VBW of spectrum analyzer to 100kHz with suitable frequency span including 100kHz
bandwidth from band edge.

15.6.Test Results

PASSED. The testing data was attached in the next pages.

Test Date : Jun. 12, 2006 Temperature : 24

[Test Voltage is DC3.7V (via DC Power Supply)]
1. Upper Band edge : The highest emission level is — 57.46dBm on 2.39992GHz

Humidity : 55 %

2. Below Band edge: The highest emission level is — 53.93dBm on 2.4836GHz
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15.6.1. Below Band edge

# Agilent 20:18:32 Jun 12, 2666

Mkrl 2.399 32 GHz

Ref 17.6 dBm #Atten 20 dB -57.46 dBm
Peak

£(F): 3
FTun [ WY STRPTINY AT, Mnﬂmm'ﬂ%ﬂm"ﬂw HH.\.JJ.»\/M; kwﬂ"'-n'. Mty
SHD Lt iy AL A ' " o

Start 2.360 8@ GHz Stop 2.418 B@ GHz
#Res BH 188 kHz #YBH 188 kHz Sweep 6.04 ms (BA1 pts)y

15.6.2. Upper Band edge
% Agilent 21:03:13 Jun 12, 20086

Mkrl 2.483 6 GHz
Ref 17.6 dBm #Atten 28 dB -09.93 dBm

#Peak

Start 2,478 @ GHz Stop 2.608 @ GHz
#Res BW 168 kHz #/BH 106 kH=z Sweep 15.68 ms (6B1 pts)

Audix Corporation  Report No. EM-F950224



FCC ID. BEJPDA-L11C Page 163 of 179

16.DEVIATION TO TEST SPECIFICATIONS

NONE
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